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HOW to use this Parts List 

The illustrations on this Parts List are drawn on the basis of AZ6003H-03-A, 04-A, 
05-A, 06-A with Flat Knife. 
The items from No.1 to No.14 contain the standard model. 
The following items included No.15 contain the submodel and Devices. 
The dimension of Collar on this Parts List shows Inside diameter x Outside 
diameter X Width. 

Explanation of Marks (marked at the side of Part No.) 
[ 1 means this part is changed from the previous Parts List. 

Inside of [ 1 shows the previous Part No. and the shape of screw or the like. 

+ means this part and model is added to the previons Parts List. 

How to place an order for the parts 
* When placing an order for the parts from this Parts List, please clearly state 

the Parts No. (e.g.2100006) which you require so that we can deliver the correct 
parts to YOU. 

* When the Part No. is “0020137” , please place an order for the part by showing 
“0020137” or “20137”. 

* When ordering Vinyl Tube, please inform us of the Part No. and the length. 

This Parts List is subject to change without notice. 
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MISCELLANEOUS COVERS(l) n/z--m%:(1) 
Ref. Parts 
A!2 L!cL 

1 2100006 
2 2100013 
3 2100014 
4 001123 
5 000644 
6 110045 
7 2100011 
8 160001 
9 2100012 

10 003637 

Amt. 
Description a Q Req_ 

Cloth plate. . . . . . . . . . . &i&,-b . . . . . . . 1 
Cloth Plate(Lower) . * * * . * * 3 PX;P~/-- i (T) * * * . . 1 
Rubber Cushion * * . + . * * * + +‘toxYL/- f.(F)@Z@. . 1 

Screw(M4-0.7x12) ....... .k$,‘j:. ......... .3 
Cloth Plate Eccentric Bushing * * r4t~ly.Y I. + . * * . . 1 
Screw(M4-0.7X4) ........ It*:2 ........... 1 
Collar(4X9X6mm) ........ kY.YY>;bg--. ..... 1 
Screw(1/8-44x2.5) ...... .$=+g. .......... 1 

11 2100008 
12 110012 
13 100001 
14 110010 
15 0020004 
16 0020005 
17 2100053 
18 110016 
19 2100054 
20 2100864 

Cloth Plate Spring * * . * . 1 . 3uZ7pI/- f./<;i(. * * . . 1 
Screw(M4-0.7X5) ........ k$$? ........... 2 
LockNut ........... .oyp’tyb ....... .I 
Stop Screw(M4-0.7X16) . . * * . x by)<+‘;; * * . * * * . * 1 
Oil Cap. ........... .$,f~~+~y~. ..... .1 
()-ring(P28) ........... 011 >+f. ......... 1 
Top Cover. ........... J-k,<-. ......... 1 
Sc-ew(M4-0.7X 15) ........ fi*$ ........... (5 
Top Cover Casket * . . * * * . * I$J.<--,<~+> * . * * . . 1 
Oil Reservoir Gasket . * * . * * ~~~/~y=VY. + * * * . . 1 

21 2100863 
22 006816 
23 0032879 
24 0033627 
25 330014 
26 2100875 
27 300004 
28 120017 
29 0020137 
30 005075 

Oil Reservoir .......... a$wy ........... 1 
Screw(1/4-24x8) . . . . . . .  .k$,$?. . . . . . . . . .  .4 

Oil Reservoir Rubber Cushion(Black-colored) @i%i‘&(s&) * 3 
Oil Reservoir Rubber Cushion(Green-colored) fi@i‘a(a&) . 1 
Seal pulp. ........... s&. .......... .1 
Oil Reservoir Positioning Bar - * $~~tlfZlZ&. . * . . * * .4 
Washer ............. 7yye. ........ .4 
Screw(M5-0. 8 X 15) ........ &$.y ........... 6 
Drain Hole Seal ........ .,<.;,+>. ......... 1 
Drain Hole Screw(3/8-24X8) ... j&&+%-Y. ........ 1 

31 2100832 Rubber Cushion * . . * . . 
32 2100004 Wind Guide Plate . * * . . 
33 110013 Screw(M4-0.7X8) * * * . . 
34 300043 Washer . . . . . . , . . . 
35 . . . . . . . . . . . . . . . . . . . . . . 
36 2049401 Serial Number Plate. * . . 
37 000726 Rivet. e e . e e . . e . . 
38 2100800 Machine Frame * * - * * . . 

. . 
. . 
. . 
. . 
. . 
. . 
. . 
. . 

. 1 

. 1 
* 2 
-2 
. . 
* 1 
*2 
* 1 
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MISCELLANEOUS COVERS(Z) n/r-m%(z) 2 
Ref. 
Na 

1 
2 
3 
4 
5 
6 
7 
a 
9 

10 

Parts Amt. 
Na 
2100028 

110013 
2100049 

110054 
2100048 

310066 
2100925 

110012 
2100018 
2100019 

Description L% % Req. 
Side Cover e e e . . a . e e . . BvE&/<- e . a e . a e e . 1 
screw(M4-0.7xa) . . . . . . . .h;icQ. . . . . . . . . . 11 
Needle Bar Cover(Left) . * * - * $+$$QA.i-((k) * * . . * * . 1 
Screw(M3-0.5x3.5) . . . . . . .ti.;iTy. . . . . . . . . . .4 
Needle Bar Cover(Rear) * * * . . &#%I~--(~) * * . * * + . 1 
Felt . . . . . . . . . . . . . .yzIbb.. . . . . . . . .1 
Needle Bar Oil Defender * * * . . #-$$~jFh~~ * * * * . . * * . 1 
Screw(M4-0.7x5 ) . . . . . . , . k$$?. . . . . . . . . . . 3 
Needle Thread Cover Hinge * * * * @t,+$~~-~ Y-2 * . * * * . 1 
Needle Thread Cover Hinge Sprin * @+f;b~t-~Y~/tri: * * . * . 1 

11 2100017 Needle Thread Cover * . * * . . *#&ti/q-. . * * * * * . . 1 
12 2100020 Needle Thread Cover Hinge Pin * . &%$x--tz>YY>. * * * 1 
13 003637 Screw(l/8-44x2.5) . . . . . . .k$G . . . . . . . . . . . 3 
14 2100081 Safety Plate . . . . . . . . . .7,fjJ+-j.z. . . . . . . . . * 
15 100001 Nut.. . . . . . . . . . . . . .-,-yb.. . . . . . . . . .2 
16 390010 “AZ” Mark(Red) . * - - * * * . . AZ?-$?($t) * * * . * * * 1 
17 390098 Brand Name Plate(Glmm)(Red) * . * &J&?(s) . . * * * . 1 * . . 1 
18 390097 Brand Name Plate(gZmm)(Red) . * * &Q%(s) . . . * * . * * + . 1 
19 2100538 Front Cover Latch Spring . * . *$?tP$%-A~~--f~4~~+. . *l 
20 0024446 Front Cover Hook . . * * * . * . $18=F’;aA--‘ly 3 . * - * . 1 

21 001203[001330] Screw(9/64-40X4.5)[9/64-40x3.8]1t;i:3. * * * . * * . * * * 1 
22 2100856 Front Cover Latch * . - * * . . * @P$j+fi1~---5 of. . * . . 1 
23 0020016 Front Cover Hinge Pin * * * * + . j$i~%j+%/~-~‘~~>Y> * * * 1 
24 2100024 Front Cover(Right) * . * * . * . fiiH+;tr/t- . * * * * * * . 1 
25 0024095 Front Cover Hinge Spring * * . * HY$#+~~~~--~YV~~+ * * * 1 
26 2100855 Front Cover Hinge . * * * * * * * $ff%j+fi~c-k Yc2 * * . * * 1 
27 2100534 Chip Guard(Openable) * . . * * .gR$&;‘/@ * * . * * * * * * 1 
28 110003 Screw(M3.5-0.6x6) . . . . . . .k&$T. . . . . . . . . . .2 
29 2129423 Model Plate(Red) * . * * - * * * g&&(s) . * * . * * * * * 1 
30 ---- Threading Chart (See the Table) * &&.-S@I((T;b@E) . * * - * 1 

Models 

AZ6000H-A 
AZ6000H-AM 
AZ6003H-A 
AZ6004H-A 
AZ6014H-A 
AZ6015H-A 
AZ6016H-A 
AZ6017H-A 
AZ6020H-A 
AZ6021H-A 
AZ6025H-A 
AZ6032H-A 
AZ6035H-A 

Parts No. 
fhreading Chart 

390628 
390636 
390628 
390591 

39k28 
N 

39d)629 
I, 
N 
I, 
N 

Mode 1s 

AZ6045H-A 
AZ6046H-A 
AZ6051H-A 
AZ6098H-A 
AZ6000H-A/TC 
AZ6003H-A/KR2 
AZ6003H-A/MU5 
AZ6003H-A/BT13 
AZ6020H-A/KR2 
AZ6020H-A/MU5 
AZ6020H-A/BT13 

Parts No. 
Threading Chart 

390628 
390629 
390638 
390629 
390636 
390632 

I, 

39d33 
I, 
I, 

(W ~!li~~~9’isP~*~~~ta~~~((tf-~~~~-, I~%~~&hr)B~tiFa~T~(L’, 
Note:Order for Model Plate must be accompanied by model designation(including 

symbols of gauge and devices). 
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A~i--B!lt%(3) 

Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 

-ML 
2100035 
2100921 

110048 
2100047 
2100525 
2100039 
2100526 

110001 
2100093 
2100122 

Amt 
Description e” +i Res 

Feed Mechanism Cover . * * * . * s!ll;bA-- * . * . * . . * 1 
Feed Mechanism Cover Gasket * . . %]II%A--,~y=VY - * . . 1 
Screw(M4-0.7x10) . . . . . . . .k$.;; . . , . . . . . . . . 5 
Rubber Cushion * * * * * * * . * @$J$$(qp) * * * * * * . * * 1 
Connecting Link Cover(Front), C. Set $+$$&A-(~)(&) * * * 1 
Connecting Link Cover(Front) - * &+#;;bA--(~) * * . * . * * 1 
Needle Bar Oiling Felt(Front) . *$#7rJLb(~) - . * * - * 1 
Screw(M4-0.7x5.4) . . . . . - .k$Y. . . . . . . . . . . 1 
Ball Bearing Holder. * . * . * *47!J’J?#x* * . . . 1.1 
O-ring(p35) e e e a e e e - e f  e 011 >y e . e s f  . . e . . 1 

11 110013 Screw(M4-,,. 7 ~8) . . . . . . . . k$y . . . . . . . . . . . 7 

12 2100318 Fan Cover. . . . . . . . . . . . 77’~-J,,<-. . . . . . . . 1 

13 110012 Screw(M4-0,7x5) . . . . . . . . n+y . . , . . . . . . . . 2 
14 150004[150001] Screw(M4-0.7x6)[M4-0.7x4]* . -It+? * * * * * * * * + * ~1 
15 2100961 Sea, Plug. . . . . . . . . . . . Z&. . . . . . . . . . . .2 

16 2100045 Pushbutton . . . . . . . . . . . ~y.)zL;f;~>. . . . . . . 1 
17 2100860 Pushbutton Pin . * . * . . * * * ;;Py~~~;LTfl;~>@ * . * . * . 1 
18 2100861 Oil Seal e e a . e e * s . e * a *,fJL.>-Jb e e e v  e e e e 1 
19 0033024 Retaining Ring e e . e . e e a . X f,y/!J>y s . . . - e . 2 
20 0068517 Pushbutton Spring * . * * * * * . ;P-;l-;/=%g>A* * ’ * . * 1 

21 2100862 Oil Defender .  e e e s e s -  e .  ai$$?-)-~~. e .  e .  e .  e 1 

22 0020472 ()-ring(p6) a . e . . e . e . e . 01/ >$f. . . . . . . e . . 1 
23 0036518 Seal plug.. . . . . . . . . . .s@. . . . . . . . . . . .1 
24 2100110 Seal plug. . . . . . . . . . . . j$j&. . . . . . . . . . . .1 
25 2100918 Tail Cover Gasket * * - - * * * * @;b/Z-Ay+>. - * * . * 1 
26 2100037 Tai] Cover e e e e. e.. e. e@j~,<--. . e. 1 a e . e -1 
21 2100029 Fabric Guide Plate * * * * * . * ;ftiftPl$fi * . . . . * . . . . 1 
28 001331 Screw(g/64-40x3,8). . . . . . .k=&g. . . . . . . . . . .2 
29 2100030 Fabric Guide Plate Support * * . &?$#I-$ * . . * * * . * . . 1 
30 110035[110009] Screw(M4-0.7xlO)[M4-0.7x8] * . It+9 * * . * . 1 . . * . * 2 

31 2100873 Ball Bearing Housing * . * . * ./\rf,;j‘~y * . . . . * . * . 1 
32 2100874 Ball Bearing Housing Gasket * . */\~-YYTAY+;. . * . *l 
33 2100417 Sea, plug. . . . . . . . . . . . St&. . . . . . . . . . . .I 

34 130003 Screw(M4-0.7x7.3) . . . . . . .k$$.;;. . . . . . . . . . .3 

MISCELLANEOUS COVERS(J) 
Ref. 
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MISCELLANEOUS THREAD EYELETS *i2iBlt% 4 
Ref. Parts Amt. 
Jhkl Description l% $5 Req. 

1 0024084 Thread Tension Spring Cap. . . * ~ZZV/~*=F?YY’(~) * . * 3 
2 
3 
4 
5 
6 
7 
8 
9 

10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

41 
42 
43 
44 
45 
46 
47 
48 

0024083 Tension Spring Bushing * . * * * ~WW-Y bHZlYk% * . . . 3 
0024156 Needle Thread Tension Spring . * $+&~jl’f~~;ic * * - * . * * * 1 
0020118 Thread Tension Spring Retainer . &FWF~~~+YY;P(~) . * . 3 

000178 pelt . . . . . . . . . . . . . .YL,bb. . . . . . . . . .3 
0031111 Tension Disc e a e e e e . e . a ,+*aZjC-m. a e e . e . e . a 6 

000177 pe,t . . . . . . . . . . . . . .yJ=,Lf.. . . . . . . . . .3 
004265 Tension Post(Short) * * . * * . . &WF$?$($$?) * . * . * . * .3 
000340 Nut...............-j-yj,...........l 

2100073 Tension Disc Eyelet for Needle Thread $f&ZF3--$~t * * * . 1 

001396 Screw(11/64-40x6.5) . * * * * *It+9 * . * * * * * * . * * 1 
0024157 Lower Looper Thread Tension Spring7“&-~~&ZMFF~~$ * * . -1 
0032952 Upper Looper Thread Tension Springl/~--~~$GZFF~~~ * . * . 1 
0032962 Tension Disc Eyelet for Looper Thread I~---,P&@FF~~Z * * 2 
2100062 Tension Disc Eyelet Support . . * Zj+$&t!&{$&!? * * * . * . 1 

130007 Screw(M4-0.7x10) . . . . . . . ,k$.#?. . . . . . . . . . .3 
2100063 Thread Guide Plate * . * . * . * &Z$#f& * * . * 1 * * . * . 1 

110013 Screw(M4-0.7~8) . . . . . . . . k;i-‘j: . . . . . . . . . . . 2 
2100847 Spacer . . . . . . . . . . . . .xX.-y-. . . . . . . . . .l 
2100846 Needle Thread Eyelet . * * * * .$+&g. * . * . * . * * * * 1 

007627 Screw(M4-0.7x6) . . . . . . . . It+9 . . . . . . . . . . . 1 
2100071 Needle Bar Thread Retainer Bracket II\%++? * - * * * * * * -1 

110029 Screw(M3.5-0.6x,j) . . . . . . .k+$. . . . . . . . . . . 1 
2100845 Needle Thread Pull-off . * . * . $f*@Y . * * . . * . * * *l 

001228 Screw(3/32-!j6x3.2) . . . . . . .k+$. . . . . . . . . . . 2 
2100592 Thread Retainer Plate Support * . ~lGZJ?Q? * . * . * . * . * * 1 
0032425 Thread Retainer Plate . * * * * * d~$G+fJll~ . * * * . * * * * 1 
0020131 Thread Retainer Spring . * . . . /J~~~?-IlIl~~;i: . * - * . . . . 1 

001095 Screw(1/8-44x8.5) . . . . . . .k$~$. . . . . . . . . . . 1 
0022215 Looper Thread Pipe * . * . * . . ,+~I~I’;P. * . * * * * . * 2 

2100606 Dust-proof Cover . . . . . . . . @@%A--. . . . . . . . . 1 
110016[1100121 Screw(M4-0.7X15)[M4-0.7xB] * . b;i-‘;;. * . . . . * . * * . 1 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

2100060 Looper Holder Cover. . * . * . * /-b--/q+&A--. . . . * . -1 
110009 Screw(M4-0.7x8) . . . . . . . .h+g . . . . . . . . . . . 2 

0093303 Looper Driving Shaft Oil Seal * . /+-~~&II&~/~~V--/~ 1 . * * 1 
2100853 Upper Looper Thread Eyelet * * . iz&--,q$~t + * - * * . . . 1 

110035 Screw(M4-0.7~10) . . . . . . . . k+g . . . . . . . . . . . 3 
2100848 Thread Eyelet Support * . * . * . &Z$r{$& * * . * . * . . * 1 
2100849 Looper Thread Eyelet(Right) . ’ . /I/--,x&z(&) . . * . * . * 2 
000014 Washer . . . . . . . . . . . . . ,,y.;/~. . . . . . . . . .2 
110026 Screw(M3-0.5~6) . . . . . . . . k;i-y . . . . . . . . . . . 2 

2100229 Looper Holder Cover Spacer(Rubber)/L--/P+;?5/~--X~--tf * . 1 
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MISCELLANEOUS CRANKSHAFT 8 BUSHINGS 
Ref. Parts Amt. 
A!?- Na Description cl 43 Req. 

1 2100090 p”ffev . . . . . . . . . . . . .+q;. . . . . . . . . . .1 
2 160007 Screw(M6-1X6) . . . . . . . . . k$9. . . . . . . . . . .5 
3 3UUULl[UOU474] Washer . . . . . . . . . . . . . ‘7y.)y . . . . . . . . . . 1 
4 009753 Screw(M6-1x30) . . . . . . . . .k$c’j’. . . . . . . . . . . 1 
5 2100625 Mechanical Oil Shield Sleeve . * $Q$JJ!l x y--y. . . . - * . 1 
6 2100092 Mechanical Oil Shield * . * * . . $Qg!J . + . . . * . . . . . 1 
I 2100113 Corrugeted Washer * . . * . * * . $$@7y-V-y . . . . . . . . 1 
a 2100624 Crankshaft Ball Bearing(Right) . *---lt+%7y yy‘(*;) * . . . 1 
9 2100312 Positioning Collar . . * . * * . Mg&$;bf- * - . . . * . 1 

10 2100364 Oil Pump Driving Worm * + * . * * rfa--L\ * . . . . * . . . . 1 

11 
12 
13 
14 
15 
16 
17 
ia 
19 
20 

160001 Sccew(M4-0.7x4) . . . . . . . .ti+g. . . . . . . . . . . 2 
2100120 Crankshaft Ball Bearing(Center) + Tf;--lbA71/ >y(+) * . . . 1 
2100501 Crankshaft . . . . . . . . . . . 37>3.;/+~7 f .  . . . . . . 1 

160027[160000] Screw(M3-0.5X3)Cblackeningl * * s+-G * ’ * * . * . . * . .3 
2100111 Crankshaft Counterweight * * * ./<y‘~xpr/f b . . * - . -2 

110036 Screw(M3-O.5x6.5) . . . a . . .k$$T. . . . . . . . . . .4 
2100872 Crankshaft Ball Bearing(Left) * . $-%ti7!J y?)(k) . . . 11 
2100109 Crankshaft Bushing * * * * . . * /]\;/~>zL . . . . . . . . . 1 
2100112 Retaining Ring . . . . - . . . . J-s@. . . . . . . . . . . 1 
2100615 Upper Knife Driving Shaft Bushing(Right)l$!$$‘I‘yVz($) 1 

21 2100104 Upper Knife Driving Shaft Bushing(Left)l$;($$yyti:/((k) . 1 
22 2100117 Upper Knife Driving Shaft Oil Seal ~I$x@%~&->-JL. . . 1 
23 2110242 Needle Bar Driving Shaft Bushing(Right) ##b~??~jy~~(f) . . . 1 
24 2110243 Needle Bar Driving Shaft Bushing(Left) @$~~??#j~y:/~(&) . . . 1 
25 0032684 Needle Bar Driving Shaft Oil Seal ##Y~~~#l$~~~-ti~ . . . . . . 1 
26 003636 Cap Screw(5/16-32x3.5) * * . . . s$?. . . . . + e * . . . 1 
27 2100662 Needle Bar Bushing(Upper) . . . * $+#;Iy-V3-(_t) . . . . . . 1 
28 2100641 Needle Bar Bushing(Lower) * . * . ##T~-~/zL (7;) . + * . - * 1 
29 310009 OilWick -e a e e e +. . e e .@x.. . . . . . . . . . .1 
30 2100272 Looper Driving Shaft Oil Seal . .IL--,~~T$-~‘IL-;/---/L,. . . .2 

31 2100202 Upper Looper Driving Shaft Bushing(Front) ib-/qjyY~($) . . . 1 
32 2100370 Upper Looper Driving Shaft Bushing(Rear) iit-~$j~yY~(#) - . * 1 
33 2100114 Lower Looper Driving Shaft Bushing(Front) Tj+/$jYy’/~($) . . . 1 
34 2100617 Lower Looper Driving Shaft Bushing(Rear) Tfi-/$jy:/~(#) . . . 1 
35 2100097[2100609]Feed Bar Driving Shaft Bushing(Right) ~Y$$Y’~-SX(;~) . . 1 
36 2100096 Feed Bar Driving Shaft Bushing(Left) ;t;!,j$Iy’J~(&) . . 1 
37 2100034 Seal plug. . . . . . . . . . . . St*. . . . . . . . . . . . 1 
38 2100098[2100610]Contro1 Lever Shaft Bushing. * . Z$!I$jj@V/~--$jq~y*Y~ . . 1 
39 160005 Screw(M6-lxa) . . . . . . . . . k+g . . . . . . . . . . . 1 
40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

41 000526 Gasket . - . . . . . . . . . . .,<7+y. . . . . . . . . . 1 
42 310021 Oil Wick(Laced Wire) . * . + - . @Z$(T---/L) . . . . . . . . 1 
43 2100655 Needle Bar & Needle Bar Bushing, C. Set $#f~$+#$Iy’J~($$L)l 
44 2100642 Needle Bar . + - + . - + . . . . $f$$. . . . . . . . . . . . 1 
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NEEDLE BAR DRIVING MECHANISM FiHwim 6 
Ref. Parts Amt. 
Jkl& Description 11 45 Req. 

2100898 Needle Bar Driving Connecting Rod&WE,;, F * * . * * * * * * 1 I 
3 
4 
5 
6 
7 
8 
9 

10 

120049~1200011 Screw(M4-0.7X16)b44-0.7X14~ * *t!z-$G * * . . * * * * * . * 2 
2100144‘ 

160002 
2100899 

120006 
2100137 

160003 
2100540 
330006 

Needle Bar Driving Connecting Rod Pin $&$%$53‘5‘J3‘YY * = . 1 
Screw(M4-0.7X5) . . . . . . . . k$$T . . . . . . . . . . . 1 
Needle Bar Driving Lever * * . * %f@~~~3$&ffi * * * * . * 1 
Screw(M6-lx12) . . . . . . . . .&+:‘j: . . . . . . . . . . . 1 
Collar(12X20XlOmm) * . * 1 * ~~~3~Y3~A~-- * . * .l 
Screw(,,,5-0.8X5) . . . . . . . . k+?.-;’ . . . . . . . . . . . 2 
Needle Bar Driving Shaft * * * * %f-@$35Y3@* - . * * * * 1 
Seal Plug. . . . . . . . . . . . sg. . . . . . . . . . . .2 

11 2100136 
12 300008 
13 140003 
14 2100138 
15 2100620 
16 310051 
17 2100140 
18 110006 
19 0068079 
20 2100642 

21 2129106 
22 ---- 
23 003637 
24 2100503 
25 2100504 
26 000035 
27 110009 
28 2100502 
29 110001 
30-l 2108002 
30-2 2108003 
30-3 2108097 
30-4 2108012 

Needle Clamp . . . . . . . . . .$fk% . . . . . . . . . . . 1 
Needle(System:DCXl) * . - * . . $j-. . * . * * . * * * - * * 1 
Screw(1/8-44x2.5) . . . . . . . k$:‘i‘. . . . . . . . . . . 1 
Stitch Plate Support Stay, C. SetN%!Qlti~X~(Et) * . * * . 1 
Stitch Plate Support Stay. * * * $f$!Z&{+~Zr * * . * * * . 1 
Roll pin e e . 1 a 1 e . - v  e . ~-,bk”y. , a . . e e . . 1 
Screw(M4-0,7X8) . e . . . . . . It+? . . . . . . . . . . . 4 
Stitch Plate Support(Rear) * . * $+$?&{$~((B) . . * * - * * 1 
Screw(M4-0.7X5.4) . . . . . . . k+G. . . . . . . . . . . 1 
Stitch Plate(03) * . * * . * . . $+@(03) * . . * * . * * * . 1 

I, (04) . . . . . . . . ,, (04). . . . . . . . . . 1 
N (05) . . , . . . . . ,, (05). . . . . . . . . . 1 
N (06) . . . . . . . . ,, (06). . . . . . . . . . 1 

31 005345 Screw(11/64-40x8.3) * * * * . . It+9 * . * * * * * * - - * 2 
32 2100145 Stitch Plate Support(Front) * * . #$Z&frf+((it;i) * - . * * . . 1 
33 110011 screw(M5-0.gx10). . . . . . . .k$.$?. . . . . . . . . . .2 
34 0032604 Rubber Cushion e a . . a e . e . j@%jT$. a a e a e v  e e a . 1 
35 2109200 Needle Guard(Front) * . . * * * *$?+~+($t) * * . * * . - + . 1 
36 110002 Screw(M3-0,5X5) . . . . . . . . k$.;;‘. . . . . . . . . . . 1 
37 2100532 HR Unit, Complete Set * * . * . * HR?&E(#JL) . * - * * * * * 1 
38 2100148 HRCup . . . . . . . . . . . . .HR$jy;P.. . . . . . . .1 
39 0033968 HRCupLid e e e e a e a e. e aHR&y;Pf. e a a v e e -1 
40 000693 pine a e 1. e.. e.. e.. ek’>s e e e.. - e.. * -1 

Needle Bar Crank Arm * * * * . * &#?yY3 * * * * . * * * 1 
Washer . . . . . . . . . . . . . yy-;/.y. . . . . . . . . .l 
Screw(M6-lx 18) . . . . . . . . . k+y . . . . . . . . . . . 1 
Needle Bar Connecting Link . * * $$+#!I Y/3 * * * * . . * * * 1 
Needle Bar Connecting Link Pin . #@!J >JP’?Y. * * * * . * 2 
Oil Wick e a e e s e e e e a e a:&xa. e e. e.. e e. -2 
Needle Bar Connecting Bracket . * $+@&li * * . * . . . . * . 1 
Screw(M3.5-0.6X10) . . . . . . .k$y. . . . . . . . . . . 1 
O-ring(pg) e a . e e . e a . e e O!J>y. e . e e . . e e . 1 
Needle Bar . . . . . . . . . . . #.$$. . . . . . . . . . . . 1 

% Ref. No. 41 to 51 *e*** See the following page. 



NEEDLE BAR DRIVING MECHANISM H44sH3i 6 
Ref. Parts Amt. 
Jclh Description I2 63 Req. 
41 110013 Screw(j,,4-0.7 ~8) . . . . . . . . &+z,"; . . . . . . . . . . . 2 

42 009909 Tube Joint e e e a e . m  e e e e ,<,f’y&+ a e . e a a e e . 1 

43 2100152 Oil Tube(7Omm) * . * - * * * * . $$&/~-fY(7Omm) * * * - * . 1 
44 310005 Oil Wick . e e e. a e a e a e -YE. 1 e + e e e s a 1 e e1 

45 2100533 HR Felt Holder - . - - * . - * . HR~zIL~%Y * * * - - -1 
46 310001 "RFe,t.. . . . . . . . . . . .HRy=,b,.. . . . . . . .l 

41 2100535 HR Felt Holder Bracket, C. Set * HRB{+$?(&l.) * - * . - + - 1 
48 2100536 HR Felt Holder Bracket * * * * - HRf&{+* * - - * - * - * . 1 
49 000393 Roll Pin n e e . . + . a - e e a D-,J~~“J e e e . e . . . . 1 
50 160016 Screw(M4-0.7x4.5) * . . . . . . k$$. . . . . . . . . . . 2 

51 2100621 Needle Bar Crank Arm, C. Set - . N$$$3 799 (@.) * . * * 1 - 1 

% Ref. No. 1 to 40 -***- See the preceding page. 
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KNIFE DRIVING MECHANISM %XWB 7 
Ref. Parts Amt. 
JJclA Description 0 4 Res. 

2100160 Upper Knife Driving Connecting Rod _t?Z= Y F. * * . * . -1 1 
2 
3 
4 
5 
6 
7 
a 
9 

10 

120049[120001] Screw(h44-0.7X16)[M4-0.7X14]-. * It;i=g * * . ’ * * . * * * * 2 
2100173 Driving Lever Pin. . * . * - * . ~%~&#&lz’>. . * . * * * 1 

160002 Screw(M4-0.7X5) . . . . . . . .ti*‘j:. . . . . . . . . . . 1 
2100162 Upper Knife Driving Lever * * * ._t%Xj@#ij* * * * . * * * * 1 

120006 Screw(M6-lx 12) . . . . . . . . . k$g . . . . . . . . . . . 1 
2100161 Collar(lOX19X9mm) * * * . f  * .L%K$$&y--. 1 . . * . * 1 

160003 Screw(M5-0.8x5) . . . . . . . .k+~. . . . . . . . , . . 2 
2120024 Upper Knife Driving Shaft * + * * _t%t~~& * * * . * . . . . * 1 
2100165 Upper Knife Holder Positioner. ._~%Z&ILY‘~I”>. . * . . . 1 

11 2100164 Upper Knife Holder(Flat Type) * * I%x%.;~Ly(q) . . * . . . 1 
12 110035 Screw(M4-0.7X10). . . . . . . .d$:-;‘. . . . . . . . . . . 1 
13 0020496 Upper Knife(Flat Type) . - * * . L%;T($) . * . * * . . * . 1 
14 000532 Washer . . . . . . . . . . . . . yy.;/y. . . . . . . . . .1 
15 110004 Screw(M3.5-0.6X8) . . . . . . .&$‘j: . . . . . . . . . . .I 
16 2100171 Lower Knife Holder Basement * * * 7;% Xl&{++ * . * . . * . * 1 
17 120011 Screw(M6-lx18) . . . . . . . . .j=+‘i:. . . . . . . . . . , 2 
ia 000779 Knock pin e e e . e . e . . . 1 e /‘y, k’> a v  e . e e . e e 1 
19 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
20 110012 Screw(M4-0.7X5) . . . . . . . .h$‘i’ . . . . . . . . . . . 2 

21 2100021 Front Cover. . . . . . . . . . . a&,<-. . . . . . . . . . 1 
22 2100170 Lower Knife Holder Spring Stop * 7;%‘x/q$g+. . * * . * . 1 
23 2100009 Cloth Plate Spring Pin . * . * . .W:B+-tzO>. . . . + . 1 + 1 
24 2100174 Cloth Plate Rubber Cushion . * . ?&@i‘4. . . . - . . * . 11 
25 2100169 Lower Knife Holder Locking Plate 7;% Z*H!I ti% . . . . * . 1 
26 0032919 Lower Knife Holder Spring * . * . ~;%;CI<$. . . * * . * . . 1 
27 2100166 Lower Knife Holder . . . . . . * F% X2. * . * - . . * . * 1 
28 110046 screw(M5-0,ax12) . . . . . . . . k*g . . . . . . . . . . . 1 
29 000688 Guide pina I e + e e . e. e. ejf,ft;‘k'>a + a.. e e e .1 

30 2100167 Lower Knife. . e s e . . . . . .7;7(~. e . e . e . . . . -1 

31 2100168 Lower Knife Clamp . . . . . . . * F% x#x * . * . . * . * . 1 
32 140014 Scwer(M4-0.7X8) . . . . . . . .n*,y. . . . . . . . . . . 1 
33 110094[110012] Screw(M4-0.7X6)[M4-0.7X5]. * . ti+-Y . * . * . . . * . . . 2 
34 300046+ Washer . . . . . . . . . . . , . ‘/y-y?. . . . . . . . . .2 

- 





PRESSER FOOT h4ECHANISY +?~#m 8 
Ref. 
Na 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38-1 
38-2 
38-3 
38-4 
39 
40 
41 
42 
43 
44-l 
44-2 
44-3 
44-4 
45 
46 
47 
48 

Parts 
A 

190003 
100007 

2100181 
2100579 
2100580 

180001 
2100184 

110012 
2100187 
2100186 

170000 
2100195 

100001 
110010 

2100194 
2110361 
2100193 

000487 
300005 
120010 

2100197 
2100518 

120017 
2100192 
2100611 

160007 
110065 

2100179 
2100190 
2100189 
2100188 
2100199 

160001 
0020271 

004097 
0021015 

004096 
2107300 
2107301 
2107302 
2107303 
0024100 

004351 
2107280 
0034535 

004237 
2107220 
2107221 
2107222 
2107223 

Amt. 
Description Ff 43 Req 2 

Adjusting Screw(MlO-0.75~30) * * $$I@;9 ’ * * * * * . . * . 1 
LockNut . I.. . . . . . . . .py~tyf,. . . . . . . .1 
Presser Spring * e . a f e . . a #!z,Z;i:. e e s . . . . . . 1 
presser Bar. . . . . . . . . . . fEfl~$$. . . . . . . . . . . 1 
Presser Arm Positioning Guide Pin@~l&@~Y‘/ * * * . . * * 1 
Screw(MJ-0.7X4.5) . . . * - . . j<$$iJ+$~. . . . . . . . 1 
Presser Arm Stop * * * . . - * .@zQ%jZ by/q. * . . * . . 1 
Screw(M4-0.7X5) . . . . . . . .ti*g. . . . . . . . . . .1 
Presser Foot Release Lever Spring+$$&:Y/t+. * * . . - * * . 1 
Presser Foot Release Lever * . *+B:Y * * . * * * . * * + . 1 
Screw(M4-0.7x13) . . . . . . . . ti+g . . . . . . . . . . . 1 
Presser Foot Lifter Lever Stop *@~~~ti~~-~ b y)g. * * 1 
LockNut . . . . . . . . . . . .py3-f.7b.. . . . . . .I 
Stop Screw(M4-0.7X16) * . . * * A b yY$Q * * + . * . . * 1 
Lifter Lever Holder. * . - * * * #~rfYti/t-@{++. * * . 1 
Presser Foot Lifter Lever Spring @~@~~~~:-~~+ * * . * * 1 
Presser Foot Lifter Lever * . . * @ze:YV/?-. . . * . . * 1 
Corrugeted Washer * * . . * * . - $&f$7y-Y+ . * . . * * . . 1 
Washer . . . . . . . . . . . . . gryvy. . . . . . . . . .1 
Screw(#-l x 10) . . . . . . . . . k+G . . . , . . . . . . . 1 

Presser Foot Lifter Lever Link . #tr#$YVjq-Y >$’ * . . . 1 
Presser Foot Shaft Coilar * . * * @=$&titea~- * . * * . * * * 1 
Screw(M5-9.ax15). . . . . . . .ti+y. . . . . . . . . . . 1 
Intermediate Lever . . * * . * * f~zc&k~/~-- * * * * . . * . 1 
Presser Foot Shaft Bushing * . . @trr&kBjy~V= * . . . * * . 1 
Screw(M6-lX6) . . . . . . . . .k$Q. . . . . . , . . . . 1 

Stop Screw(M4-0.7x12) * * * * . X ‘r y;P+::j; . * * . . . + . 1 
Intermediate Lever Spring. + * * #z$&V~~-/~;i: 1 . . * . . 1 
Presser Arm, Complete Set. * . . #x~(@.) * * * . . * * . . 1 
Presser Foot Shaft * * . * . * * #Q$$ * . . * * . . . * . * 1 
Presser Arm. . . . . . . . . . . )terE. . . . . . . . . . . 1 
Presser Arm Hinge Pin * * . . * * @=l$ijtz>YY> . * . . * . 1 
Screw(M4-0.7X4) . . . . . . . . kj&G . . . . . . . . . . . 1 
Thread Chain Cutting Knife * . . ~Fzc~‘>&Y~ * . * * * . * 1 
Screw(3/32-56x4.2) . . . . . . . k+y. . . . . . . . . . . 1 

Presser Foot Half-stay * . * * *+I%?JW)ti * * . . * . . * . . 1 
Screw(1/8-44x4.5) . . . . . . .jJ-;iT$? . . . . . . . . . . . 1 

Presser Foot, Complete Set(03) . #l($J.I) (03) * * e * * * . . 1 
N N (04) . ‘! (04) . . . . . . . .1 
I, II (05) . N (05) . . . . . 1 . .1 
I, N (06) . ‘I (06) . . . . . . . . 1 

Presser Foot Hinge * * . . * * . #x~‘J’> * - . * - . . . . 1 
Screw(g/64-40x7) . . . . . . . . k~+.;;: . . . . . . . . . . . 1 

Presser Foot(Lower) * * . . * * . #r(7;) * * . * * . . * * . 1 
Thread Chain Guide * * * * . . * gE$d F + . . * . . * . . 1 
Screw(3/32-5fjx2.6). . . . . . . k+Q. . . . . . . . . . . 1 

Presser Foot Stitch Tongue(03) * fl(O3) . . * . . . * . + * . 1 
N II (04) . ,, (04) . . . . . . . . , . .1 
II N (05) . ,, (05) . . . . . . . . . . .1 
N I, (06) . ,, (06) . . . . . . . . . . . 1 

2107640[2107162]Finger Guard .......... ~dY;tl‘;tl‘- F. ...... 1 
005036 Screw(1/8-44x5.6) ....... k+‘j:. .......... ] 
100020 LockNut ........... .nyp3y ,. ....... .1 
000444+ Washer ............. y7.;/t. ........ .1 
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UPPER LOOPER DRIVING MECHANISM 
Ref. Parts 

_tJk--l QiH4 9 
Amt. 

No 
1 
2 
3 
4 
5 
6 
1 
a 
9 

10 

A.!% Description P 45 
2100900 Looper Driving Lever Connecting Rod+F,<p~ p. 

Re4. 
..... al 

120049[120001] Screw(M4-0.7X16)[h44-0.7x14]~ . It+G. ......... .4 
2100088 Connecting Rod Swing-proof .. *&$~/k$ .......... 2 
2100901 Upper Looper Driving Lever ... ~IL-I%~I$~@. ....... 1 

120006 S,-rew(&-lxl2) ........ .k+g ........... 1 
2100204 Looper Driving Shaft ...... k&--,P$$e ........ 1 
2100907 Driving Shaft Thrust Ring .... X~X b !I >y. ...... 1 
2100205 Driving Shaft Thrust Ring. ... ADZ b !I YY. ...... 1 

300009 Spring Washar. ’ * * . . * * . ’ x;P!I>Y~~;/+-. . s e . 1 
120008 screw(M4-0.7xa) ....... .k+v. ......... .I 

11 2100850 Upper Looper Thread Pull-off . .JzIL---,~~$F&!I ....... 1 
12 110009 Screw(M4-0.7xa) ........ &:-;;: ........... 2 
13 2100880 Upper Looper Bar Crank Arm, C. Setbb--.e33>3(&L) e . . 1 
14 2100226 Upper Looper Bar Guide Bushing ./b--/$$#lII(~~b. ..... 1 
15 2100227 Upper Looper Bar Guide Cover .. IL----/~&&!&. ....... 1 
16 130001 Sc-ew(M2.5-0.45x6) ....... k+g. .......... 1 
17 110071 Screw(M2.5-0.45x6) ....... k;iy. .......... 1 
18 2100884 Upper Looper Bar Guide, Complete Set&-/q$$&t(F$fi) . . * . . 1 
19 2100221 Upper Looper Bar Crank Arm ... _t~b-j,997>/3 ...... 1 
20 300008 Washer ............. yy.;/t ......... .1 

21 140004 Screw(M6-lxlfj) ........ .k$3. .......... 1 
22 2100903[2100176]Upper Looper Bar Crank Arm Pin . 1&--,937‘~3V‘~ .... 1 
23 160002 Sc-ew(M4-0.7x5) ........ k+$? ........... 1 
24 3100~9[31()04~] Oil Wick ............ @x. ........... 1 
25 2100667 Uppkr Looper Bar ........ IL--,i$$ .......... 1 
26 000629[330011] Seal Plug ............ @$. ........... 1 
21 2100892 Upper Looper Bar Guide ..... &-/eBfi. ........ 1 
28 310065 Oiling Felt ........... 7r,b f. .......... 1 

29 2109320 Upper Looper(for Needle Size #g--14) ~~b---,~($#~~#9-14~)1 
30 210009 Screw(1/a-44x3.2) ....... k+‘j- ........... 1 

31 000779 Standard pin ......... .gst’y. ......... 1 
32 120013 Screw(M6-lx15) ........ .k+‘j:. ......... .2 
33 2100854 Upper Looper Supplementary Thread Eyelet I&-I~@~#J%~. . 1 
34 2100851 Lower Looper Thread Pull-off .. ~;IL--I~A$$ !J ....... 1 
35 000014 Washer ............. 7‘;l.y~. ........ .1 
36 110002 Screw(M3-0.5x5) ........ k*v ........... 1 
37 2iooa90+ Upper Looper Bar, C. Set .... b-&$(,$IL) ........ 1 
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-F)b-/ C&#i 10 LOWER LOOPER DRIVING MECHANISM 
Ref. 
-EL 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts Amt. 
A Description lx s Req. 
2100215 Looper Driving Lever Connecting Rod ,r-,(rrr~ F ’ . . * * * 1 

120049[120001] Screw(M4-0.7X16)[M4-0.7X14]~ *It+:>. * . . . . . . * . *4 
2100088 Connecting Rod Swing-proof . * . &l/k% * * * * . * . * . . 1 
2100210 Lower Looper Driving Lever * * * 7;/~-/%@@ * . * . * . * . 1 

120006 Screw(M6-lx12) . . . . . . . . . n+y. . . . . . . . . . . 1 
2100902 Driving Shaft Thrust Ring * * * * X72 b;Pl/-- b . * . * . * 1 
2100273 Collar(lOX19X9mm) * * * * * * . /b---,Qijfi7--. . . . * . .l 

160003 Screw(M5-0.8~5) . . . . . . . . e;iTg . . . . . . . . . . . 3 
2100219 Looper Driving Shaft * * * . . . /b-j%& * . * . . * . * . * 1 
2100211 Lower Looper Holder Arm. * * * * 7;&---/9-$ * * + * * * - * * 1 

11 300008 Washer . . . . . . . . . . . . . i,y.)y. . . . . . . . . .1 
12 140002 Screw(M6-1x14) . . . . . . . . . &+3 . . . . . . . . . . . 1 
13 2100852 Thread Pull-off. * * * . * * * . 7;~b--,P*&@y . . . * . * 1 
14 110009 Screw(M4-0.7X8) . . . . . . . .&+:;j: . . . . . . . . . . .1 
15 2109347 Lower Looper . . . . . . . . - . 7;,b--,<. . . . . . . . . . 1 
16 2109201 Needle Guard(Rear) * . * - * . * $&g+(@) * . * . . . . . . 1 
17 110036 Screw(M3-0.5x6.5) . . . . . . .n+-;;; . . . . . . . . . . . 1 
18 180014 Screwed Pin(M3-0.5X4.5) - * . * Y>%Y * * . * * * * . * *l 
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FEED DRIVING CONTROL MECHANISM 
Ref. Parts 
Na 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

J& 
2100161 

Description 
C0llar(lOx19x 

Amt. 

gmm) . . . . . . . 26 !J 
Res. 

. . . . . . .2 
160003 Screw(M5-0.8x5) . . . . . . . . k$Q. . . . . . . . . , .4 

2100250 Main Feed Bar Lever - - * . - * . j$$gg v/S- * . - * * . . . 1 
120006 Screw(Mfj-lx12) . . . . . . . . .k$v. . . . . . . . . . .4 

2100251 Main Feed Bar Lever Pin. * - . * $&&!J I//q-Y> * * * * * . 1 
000669 Washer . . . . . . . . . . . . . yy././t. . . . . . . . . .2 
100002 Nut...............fy/,...........l 

2100248 Main Feed Bar Connection * * . * &$$!I 9 ‘JT . * * * . . * . 1 
2100249 Connection Bushing * * * * . * *@$&!J !JY35’~,-)/z * * * -1 
300000 Washer . . . . . . . . . . . . . vy.)~. . . . . . . . . .3 

11 140001 Screw(M5-0.5x 12) . . . . . . . . It+g . . . . . . . . . . . 1 
12 2100266 Feed Bar, Complete Set * . * * * fr;i@s!I $;($H) . * * * * * * 1 
13 2100242 Main Feed Bar e e . s e . . a . a @gy 3 e . . e e . . e e a 1 
14 2100241 Differential Feed Bar * * . * . * tig!I * * * . * * . . . + * 1 
15 2100243 Differential Feed Bar Connection $$%!I !I‘Jg . . . . . . + .l 
16 2100244 Connection Bushing * * . * . + *$$$!I !J>~~Y-;/z. * + *l 
17 140000 Screw(M5-0.5x15.5). . . . . . .k$$T. . . . . . . . . . . 1 
18 2100260 Feed Bar Driving Shaft * * * * . %!I@. * . . 1 . . . * * . 1 
19 2100240 Feed Bar Driving Shaft Lever . . %!I&!&. . * . * * * . * * 1 
20 2100288 Connecting Rod Pin * * * - * * . s!, D 7 FL’“‘/ * * * * . * + 1 

21 160007 Screw(M6-lX6) . . . . . . . . .k$:‘j’ . . . . . . . . . . . 1 
22 2100671[21000331Differential Rocker, Complete Set$fiG$!IffiR(&) . * * . . * * . 1 
23 2100672[2100245]Differential Rocker * . . * * . * tis!IK%. * * . * * * * * * 1 
24 2100673[2100246IDifferential Regulating Slider * Xy-CY * * * . * * . . . * 1 
25 2100674[2100247]Differential Regulating Slider Capxj/rgT% * . . * * . * * 1 
26 110033 Screw(M3-0.5x6) . . . . . . . . k$$? . . . . . . . . , . . 2 
27 2100269 Differential Lever(Right), C. SetHzbV~~-(&)($H) . . * * . 1 
28 2100252 Slider Link a . e . e e . s e . . xyq’$fy’~, . . . . . e . 1 
29 0068202 Retaining Ring . e e . e * . e . x b y/g >+f’ e . . e - e e 1 
30 2100253 Slider Link Pin* * * . * . * . .Xfdyg>3YY* * - . *l 

31 2100262 Differential Lever(Right) . . * . kE@h~~--(&;) . . . * . - * 1 
32 2100267 Collar(lOX17x8mm) * * * * * * *E@JVIT--$$A~-. . * * -1 
33 160001 Screw(M4-0.7x4) . . . . . . . .ti*g. . . . . . . . . . .2 
34 000690 Roll pin e e e e . e e . . a . . o-J~~“J. . . . . e . . e 1 
35 2100256 Differential Lever Spring. . * *~@~l/~f--,~$. . * * * * *l 
36 0020538 O-ring(p7) * * * e . a a * e . a O!, >$f e e e . s e . * a . 1 
37 2100263 Differential Lever(Left) . * . * E$$J~JI~-(&) . * . . . . . 1 
38 000528 Washer . . . . . . . . . . . . . Ty:,+. . . . . . . . . .l 
39 000561 Conical Spring Washer * . . . * ~IlJl~~$:‘/y~~+ . + * . * 1 . 1 
40 100000 Adjusting Nut + e s . a . . e a . =flgify b . e e m e e e e a 1 

41 190001 Adjusting Screw(MG-1X11.5, M4.5-0.5X4)$T%;i:%;j: * * . * . . 1 
42 2100601 Differential Feed Graduation . * %!I E/Q&$? * * * + . . . * . 1 
43 110016 Screw(M4-0.7x15). . . . . . . .J+g. . . . . . . . . . . 2 
44 2100265 Spacer . - . . . . . . . . . . .XR.-.-+t.. . . . . . . . .2 
45 0020350 Differential Lever Stop. * * . . ~$~J~/~---x ~Y)P * . * * * 2 
46 110017 Screw(M5-0.8~8) . . . . . . . . k+‘j’ . . . . . . . . . . . 2 
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FEED DRIVING MECHANISM 
Ref. Parts 

Na -EL 
1 2100603 
2 160007 
3 160001 
4 2100602 
5 2100283 
6 2100281 
7 130002 
8 2100280 
9 2100284 

10 160003 

Amt. 
Description (1 % Req. 

Feed Bar Block(Rear) Shaft Bushing fii{(@$)@Iy-S~~ * . * . 1 
Screw(M&-lx6) . . . . . . . . . k;ir$T. . . . . . . . . . . 1 
Screw(M4-0.7x4) . . . . . . . .ti*-y. . . . . . . . . . . 1 
Feed Bar Block(Rear) Shaft * * * @@J(@)&k 3 . * - * + . * * 1 
Feed Bar Block(Rear) * * * * * . @@f(@) * * * * * * * . . . 1 
Feed Bar Block(Rear) Lid * * * * @@in * * * * . * * . * 1 
Screw(M3-0.5x6) . . . . . . . .k*Q. . . . . . . , . . .I 
Feed Bar Block(Front) * * * * * * @@(ii;) . * . * * * . + * . 1 
Eccentric Pin Holder * . * * * * ~Ll~~-t~~tz”~@.{~~ * * * 1 
Screw&S-O.8 x 5) . . . . . . . . n+-;;‘ . . . . . . . . . . . 3 

11 0020401 Feed Dog Eccentric Pin * * * * * ~!Jr+-lzYtY? * * * * * * 1 
12 2100277 Feed Dog Eccentric . * * * * 1 . sYr=V+zY. . * . * . * . 1 
13 2100278 Roller Bearing * * . * . * * * * 3-- p/LA7 9 >$f * . * . . 1 
14 2100275 Feed Dog Driving Connicting Rod. $&Y u 7 V. . * * . * . . - 1 
15 2100276 Feed Dog Regulating Eccentric * * ~!~$I$$J~+?‘J * . . * . . 1 
16 180002 Screw(M3-0.5x4) . . . . . . . . d;i.> . . . . . . . . . . . 2 
17 110070 Screw(M3-0.5X6.3) . . . . . . . k$.y. . . . . . . . . . . 1 
18 2100289 Feed Dog Regulating Plate Spring sY?$j@i;pV- b/q+ * . * . 1 
19 0023473 Feed Dog Regulating Plate * . * . G$Y%J@iis;pV-- b * . * * 1 * 1 
20 2100279 Feed Dog Regulating Gear . . * . %LJ,%@=Y’7 . * . * . * . . 1 

21 180003 
22-l 2109007 
22-2 2109005 
22-3 2109009 
23 2109006 
24 110004 
25 2109067 
26 110026 
27 2100865 
28 110064 
29 2100870 
30 2100866 

Screw(M5-0.8x8) . . . . . . - .d+G. . . . . . . . . . . 1 
Differential Feed Dog(03) * . * *E%!J (03) * . * . . . * . * 1 

I, I, (04,05) * . I f  (04,05) . . * . * . * 1 
I, I, (06) * - * * ,, (06) . . . . . . . . . 1 

Main Feed Dog e .  e .  e .  .  e e e f.$~~ s .  .  e .  a .  .  .  .  a 1 

Screw(M3.5-0.6x8) .  .  .  .  .  .  . k+ . ; ;  .  .  .  .  .  .  .  .  .  .  .6 
Auxiliary Feed Dog . . * . * . -/J\sv . . . . 1 - * . * * . 1 
Screw(M3-0,5x,j) .  .  .  .  .  .  .  .  k%‘j’ .  .  .  .  .  .  .  .  .  .  .  1 

Feed Bar Guide Support . . * * . s;!, *JV~ b’+fxK-- b * . * . 1 
Screw(M4-0.7X8) . . . . . . . .n+g . . . . . . . . . . .4 
Feed Bar Guide e . . e . e . a . $j$y +$q’ F . . a . . . . a 2 
Feed Bar Shield(Front) . * * * . %‘I-,%?--/b(ii;i) * . * . * * 1 

31 2100867 Feed Bar Shield(Rear) . * . * * . %Ye;-S-lb(@) . * . . * . 1 
32 2100869 Feed Bar Shield Guide. . * . * *~!I~;-;/---/l/Li~ K. . . * . 1 
33 2100868 Feed Bar Shield(Upper) . * . * . 39 +;->--+(I) . * * . * * 1 
34 2100301 Connecting Rod Cover + . * . . * %!I u 7 F?JA- . . * . . . 1 
35 130003 Screw(M4-0.7x7.3) . . . . . . .k;i-g. . . . . . . . . . .2 
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LUBRICATING MECHANISMI 
Ref. 
Na 

1 
2 
3 
4 
5 
6 
I 
a 
9 

10 

Parts Amt. 
Na 
2100935 

Description El 45 Res. 
Oil Pump, Complete Set * * * * * ZK>?(i@) . * * * * . . * . 1 

2100363 Worm Wheel . * + * * . . . . . . rf;S-J~,;f?q’--/b 1 . . . . . 1 
160001 Screw(M4-0.7x4) . . . . . . . .j=*$?. . . . . . . . . . -3 
110016 Screw(M4-0.7x15) . . . . . . . .kr+;j:. . . . . . . . . . . 2 

2100895[210089310i1 Pipe . . * . . . . . . . . . &~I~x<~;P. e a . . . . f  1 
000456 Seal plug. . . . . . . . . , . . Y$$,@. . . . . . . . . . . . 1 
310090[310i)64] Oil Wick - - * * * . * . a 1 m e.@g e . . - . . . . . . . . 1 
310023 OilWick * e e 1 - m e.. . e .ax.. . . . . . . . . . .l 

2100032 Oil Sight Gauge a - . . . . . . . ;S,f~by-g. . . . . . . .1 
2100383 Oil Filter Screen e e e . - . . . @%a. . . . . . . . . . .1 

11 2100315 Filter Housing Cover * . . . * . 74~b9)~99~y3- - . - 1 
12 2100920 Filter Housing Gasket * * * . * * 74J,/9.\9-~>~‘,<y+~. 1 
13 3100345 Filter -  e. e . .  .  .  .  .  .  .  . y , f~bp . . . .  .  .  .  .  . . I  

14 2100314 Filter Housing * * * * . + * * * ~~JL~PY~-~‘JY * * . - * 1 
15 110013 Screw(M4-0.7~8) . . . . . . . . It+-;;: . . . . . . . . . . . 6 
16 2100255 Oil Adjusting Plate * * * * . * * $bBfl@$fi. . . . . . . * . 1 
17 2100142 Needle Bar Oiling Felt * * - * -@/-@7~~ki- . . * - - - * . 1 
ia 2100524 Oiling Felt Clamp. . * * * . * -&+$+.~zcJ~~#~L+ - - . . .1 
19 2100523 Needle Bar Oiling Felt(Left) - * $+fM7x/bb (2) . . . 1 * . 1 
20 2100896+ Oil Pipe, C. Set * . * * * . . * f--f~lfA~7P($Ei) . - . - . . 1 
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LUBRICATING MSCHANISM(2) 
Ref. Parts Amt. 
Na -EL Description 52 % Res. 

1 2100958 Suction Tube, Complete Set . - . %hTqd;P($JI) * * - . - . - 1 
2 3100370[003766910i1 Tube Fitting One Way End * * E;-ng$$k+* ’ * . * . * - - 5 
3 0031831 Oil Tube Clamp - + - * . . . * . gZ$ZE - . - . * . * . * . 11 
4 2100957 Oil Filter a B e e + e . e . a .aGm.. e . . . . . . . .l 
5 000567 SeaI . . . . . . . . . . . . . .,++y.. . . . . . . . .3 
6 320000 Oil Tube Fitting Stud. * . * . * F;LF%I~/~ . * - . * - * * 4 
7 2100930 Oil Tube, Complete Set . + * * * $$E;:@~~~7’(&) - . - . - . * 1 
8 2100931 Oil Tube(4.6X6.4X155mm) * . * -$$$ll~~~-P. * . ’ . + . * -1 
9 320001 Oil Tube Fitting One Way End * - Yj;-n$?Yj$k+- * . - * - * * . 1 

10 2100325 Oil Tube(2.5X4XlOOmm)~ . * * -$$$~JEB,<~I* * * - * . * * . 1 

11 2100541 Oil Nozzle Unit - - * . * * . * * $$~&lx~L($@ - * * . * . . 1 
12 110012 Screw(M4-0.7X5) . . . . . . . .k$,‘j: . . . . . . . . . . . 1 
13 009909 Oil Tube Joint . e . e . e . . a ,<,(I#+ e . a . . . a e . 1 
14 2100932[2100953]0i1 Tube, Complete Set . . * . * $~‘&/~~7’(%l.) - . 1 . + . . 1 
15 2100934[2100954]Oi1 Tube(4.6X6.4X225mm) * . * * $e$h~;-$;P- - . * . * . * . 1 
16 3100371[0037668]0i1 Tube Fitting Two Way + * . . mia&#+* . * . * . - . .2 
17 2100933[2100955]0i1 Tube(4.6X6.4X40mm) * . - * $$%MI’-P* . . * * . * . * 1 
18 320002 Oil Tube Fitting Stud. * . * . * ?$?@+%&I- . * . + - . * . 2 
19 320003 Oil Tube Fitting Stud(Long) . * . gi&+;fl;/Ll-(E) * * * * . . 1 
20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

21 2100369 Oil Tube(4.6X6.4X36.5mm) . * -,%~@~~--f’;P- * * * * . - . . 1 
22 2100951 Oil Tube,Complete Set . * - . * . $&@~~~l(%l) . - . * . - . 1 
23 2100952 Oil Tube(4.6X6.4X277mm) * . * . $$$II~,~~;P. * * * . . . . . 1 
24 2100926 Suction Pipe(Upper), C. Set * . * p%,h~~;P(-t)(@l) f  . * - * 1 
25 2100927 Suction Tube(4X6X18Omm) . . * . p!!jY~~--f’f;p- * * * . * . * . 1 
26 2100928 Suction Tube(2.5X4X60mm) . * . @njqdl. * * * . * * * . 1 
21 2100929 Suction Pipe(lJpper) . . * . . . * pB,K~~~;P(I) * . . f  . * . 1 
28 001820 Screw(1/4-40X5) . . . . . . . . It+3 . . . . , . . . . . . 1 
29 310073+ Felt . . . . . . . . . . . . . .7=/b,. . . . . . . . . . .l 
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UPPER KNIFE(Angled TYPeI 
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EXCLUSIVE PARTS for UPPER KNIFE(Angled Type). A.GOOOH-A w % X~zFYl~illlNl$l 1 5 
Ref. Parts Amt. 
Na 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10-l 
10-Z 

-!!!L 
2100385 

Description 
Upper Knife Holder . * * . * * . 

0020491 Upper Knife a e e . e . e e v e .J-$x e . . . e . e a e . a 1 
2101435 Upper Knife Clamp * . . . . . . . I% X$~X . 1 . * . * . * . 1 
2100354 Upper Knife Chip Guard . * . * .-t;TlmftEQ-Y * * * * * * * * . 11 

140012 Screw(M4-0,7x 18.5) . . . . . . . k$g . . . . . . . . . . . 1 
2100349 Upper Knife Clamp Plate. * . * . k.%x#t~$+. . * . * . . 1 
2100353 Upper Knife Stop * . . . * . * . I%CXX byA * . . * . * . 1 

110038 Screw(M2.5-0.45X4.5) . . . * . - k+.:‘j;. - . . * f  . - . . * 1 
000665 Washer . . . . . . . . . . . . . ‘/y.)p. . . . . . . . . .1 

2107031 Presser Foot, Complete Set(03) . Rz($H) . * . + . . . * . * 1 
2107032 N I, (04) . ,, . . . . . . . . . .1 

11 0024100 Presser Foot Hinge * . 1 . * . * #xk \J? * . . . . * * 1 * 1 
12 004351 Screw(g/64-40x7) . . . . . . . . k$-,.;;: . . . . . . . . . . . 1 
13 2107030 Presser Foot(Lower) * * * 1 . * + @s(F) . * . . . * * . a + 1 
14-1 2107000 Presser Foot Stitch Tongue(03) .JfI. * . * . * . * - * * * . 1 
14-2 2107004 N N (04) . ,, . . . . . . . . . . . . .1 
15 2107640[2107162]Finger Guard * * * . * . + . * . 74Y;ti$- F * * . * * * . 1 
16 005036[0041311 Screw(1/8-44X5.6)[1/8-44X6]* *It~&‘j:. * . * . + . * * * . 1 
17 2100050 Cloth Plate . . . . . . . . . . . , ox;p~- b . . . . . . . 1 
18 2100051 Cloth Plate(Lower) . * . * * * . 3 D X;-Pk- k (7;) . * . + . 1 
19 2100052 Rubber Cushion * * . * . * . * . $’ OX?V- k (7;)tkJ%E * . 1 
20-l 2108001 Stitch Plate(03) . * . * . * . . $f&. - . - . . . . . - . . 1 
20-2 2108000 N (04) . . . . 1 . . . ,, . . . . . . . . . . . . * 

21 2109000 Differential Feed Dog. . * . * . fig!! . . . . * . * . . . * 1 
22 2109001 MainFeedDoge.. . . . . . . .C&sg.. . . . . . . . . .l 
23 2101027 Blind Hemming Guide, C. Set . . . $Z$laH(@) - * . * . * * . 1 
24 2101026 Overhanging Guide Hinge, C. Set. Z$J$(&l) . . . * . * . . . . 1 
25 0034867 Hemming Positioner . * . * . . . @$f@$Zj@j+. * * . . . * . 1 
26 005036 Screw(1/8-44x5.6) . . . . . . .k+‘j:. . . . . . . . . . .2 
27 000533 Washer . . . . . . . . . . . . . lJJy-y;/t.. . . f  . . . . .1 
28 007006 Screw(g/64-40x4) . . . . . . . .k$,3 . . . . . . . . . . . 1 
29 2101021 Blind-Hemming Edge Guide, C. Set @$l;s^~~(@.) * . * . * . * 1 
30 2101020 Blind-Hemming Edge Guide . * . * B$fWH3. . * . . * . * . 1 

31 009624 Screw(1/8-44x5.3) . . . . . . .kt;jzy . . . . . . . . . . . 1 
32 0022445 Swing-out Lever * * * * . * . * . XdY3’7rf b1/A- * + * . 1 
33 004150 Screw(11/64-40X5.2) * . 1 . * . kY$Y. . . . . * . . . * . 1 
34 000172 Conical Spring Washer . . * . * . flftA~7y~Y/t . * . + . . . 1 
35 000334 Nut...............y7~...........l 
36 0022446 Overhanging Guide Hinge Stop * . Z@,X byA * . . . . * . * 1 
37 001330 Screw(g/64-40x3.8) , . . . . . . j=$y . . . . . . . . . . . 1 
38 0022447 Swing-out Lever Holder . * . . . Ad>+“79 b V/<-&{<+. 1 
39 0022448 Swing-out Lever Stop . * * . . . X0Y73hVA-Xh7A * . * * - * . 1 
40 0022435 Edge Guide Positioning Pin * . * ~~@~I?>. * . . * . . * 2 

% Ref. No. 41 to 51 ****a See the following page 



EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ6000H-A P3%x2zzFmillPMl1 1 5 
Ref. Parts Amt. 
Na- Description 111 45 
41 OOE436 Positioning Pin Holder Spring . * Z%~ZIL’>@=,~T& . . 

Req. 
.Fjy 

42 001225 Screw(1/8-44x’j,8) . . . . . . . k+:‘;:. . . . . . . . . . . 1 
43 001196 Screw(1/8-44X6) . . . . . . . .ti*y. . . . . . . . . . .3 
44 2101022 Edge Guide Adjusting Holder . 1 * @sIsa+ . * * * * . * . . 1 
45 004106 Screw(g/64-40x6.5). . . . . . .k;iQ. . . . . . . . . . .2 
46 007619 Screw(g/64-40x6.3) . . . . . . .&+g . . . . . . . . . . . 1 
47 0022443 Adjusting Screw Guide Piece * * . aB+Y;tl‘d F . * . * * . . 1 
48 006444 Adjusting Screw(1/8-44X12.9) . *8$$$-2 * * . * - . * . * * 1 
49 0022444 Edge Guide Adjusting Holder Cover%sl8%+B * * * . * . . * 1 
50 110047 Screw(M4-0.7X10) - . . . . . . .k+G. . . . - . . . . . , 2 

51 2100027 Safety Plate . . . . . . . . . . 74$-F. . . . . . . . . 1 

% Ref. No. 1 to 40 ***** See the preceding page 
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AZ6000H-AM(l) 

83" DEVICE 



A.GOOOH-AM EXCLUSIVE PARTS(l) 
Ref. 

NCl 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts Amt. 
Description III 25 Req. 

Presser Foot, Complete Set(04) . @~“c%I) . * . * . . . * * . 1 
0024100 Presser Foot. Hinge . * . . . . * @ce~k>y * - . * . * - . * 1 

004351 Screw(g/64-40x7) . . . . . . . .d$::j: . . . . . . . . . . . 1 
2107030 Presser Foot(Lower) . * . . . * . @x(7;) * * * . * . * * . * 1 
2107004 Presser Foot Stitch Tongue(O4) * JK * * * * * * * . * . * . * 1 
2107640[2107162]Finger Guard * * * . . * . . . .7dYis’f3‘-F. . . * . * . 1 
005036[004131] Screw(1/8-44X5.6)11/8-44X61. * $149 * * . * * * . * * * + 1 

2108032 Stitch Plate(04) . * * * . * . * $$f&. * . . * . * . * . * . 1 

2109000 Differential Feed Dog * * . * * * E%!l . * . * . * . * . . * 1 
2109001 Main Feed Dog. . . . e . e . . *@sy e . e + . . e . . . .1 

11 2101027 Blind-Hemming Guide, Complete Set#SI~&(&l.) . * . * . * * . 1 
12 2101026 Overhanging Guide Hinge, Complete Set Z%($B) . * . * ’ * * 1 
13 0034867 Hemming Positioner . * . . * . * @~l@ZJ$$?~ . . . . . * . . 1 
14 005036 Screw(1/8-44x5.6) . . . . . . . d+qG . . . . . . . . . . . 2 
15 000533 Washer . . . . . . . . . . . . . yy-Q+, . . . . . . . . . .l 

16 007006 Screw(g/64-40x4). . . . . . . .k+G. . . . . . . . . . . 1 

17 2101021 Blind-Hemming Edge Guide, Complete Set @$lZ?$Y~(&f.) * . . . 1 
18 2101020 Blind-Hemming Edge Guide * * . * #$I;E^#$$e * * * - * * * * * 1 
19 009624 Screw(1/8-44x5.3) . . . . . . . k$g. . . . . . . . . . . 1 

20 0022445 Swing-out Lever * . * * * . * * . xdYY7Q b l//i-. * . * 1 

21 004150 Screw(11/64-40X5.2) . * * . * .It$g. * e * . * . * . * -1 
22 000172 Conical Spring Washer . * ’ * ’ * fItb~$7~V-r . . . * * * . 1 
23 000334 N”t...............-j-yf............l 
24 0022446 Overhanging Guide Hinge Stop ’ . Z%Z by)<. * . * . * . * 1 
25 00 1330 Screw(g/64-40x3.8) . . . . . . . ti*‘j:. . . . . . . . . . . 1 
26 0022447 Swing-out Lever Holder . * . * . J0!0%+/i--@/$i . . * . * * * 1 
27 0022448 Swing-out Lever Stop * * 1 * 1 * X0773\b+#$ * . . * . . . 1 
28 0022435 Edge Guide Positioning Pin . * * Z%lZl~tY>. * . * . * * . 2 
29 0022436 Positioning Pin Holder Spring * . ~%Q&ISVY#Z/~$ * * * * 2 
30 001225 Screw(1/8-44x2.8) . . . . . . .d+g. . . . . . . . . . . 1 

31 001196 Screw(f/8-44X6) . . . . . . . . kt;ir.T. . . . . . . . . . . 3 
32 2101022 Edge Guide Adjusting Holder. * . @$l$f@e. * . * . * * * . 1 
33 004106 Screw(9/,j&40x6.5) . . . . . . . k;r\‘j- . . . . . . . . . . . 2 
34 007619 Screw(g/64-4,,x6.3). . . . . . .k+y. . . . . . . . . . . 1 

35 0022443 Adjusting Screw Guide Piece * . * $1@?$‘/34 p * . * . . * . 1 
36 006444 Adjusting Screw(1/8-44X12.9) . .a%$?. * * * . * - . . -1 
31 0022444 Edge Guide Adjusting Holder Cover@$l%@*$$ 1 * . * * . * . 1 
38 110047 Screw(M4-0,7X10) . . . . . . . . k$$. . . . . . . . . . . 2 
39 2109911 “B3” Device, Complete Set . . * . “B3”$~($@ . . * * * . * . 1 
40 2101133 Back Tack Cutting Unit . * * * . eZ%Jl !J%g(%!J * . * . * . 1 

% Ref. No. 41 to 57 ***a See the following page. 



@jOOOH-AM EXCLUSIVE PARTS(l) ?fI~5=~LbFFJad~:.l) 16 
Ref. Parts 
J!cl!a 
41 2101134 
42 0023184 
43 0023169 
44 003637 
45 004205 
46 0024308 
47-l 0023182 
47-2 0033711 
48 000361 
49 000535 
50 110044 

51 2101048 
52 2100051 
53 2100052 
54 0036905 
55 110009 
56 0022837 
57 2100027 

% Ref. No. 1 to 40 

Amt. 
Description a %I Res. 

Thread Chain Cutting Knife HolderXlI&T;ti * * * * - * - * - *l 
Thread Chain Cutting Knife * * * Xl * . * * * * * * * * * * * 1 
Thread Chain Cutting Knife Holder Spacer Xl&1$+X~---+1 * . 1 
Screw(1/8-44x’j5) . . . . . . . k$t’;: . . . . . . . . . . . 2 
Screw(11/64-40x18) . . . . . . .&z,g. . . . . . . . . . . 1 
Thread Chain Holder * * * * * * .e$$?#ir * * 1 + * * * * * * 1 
Thread Chain Holder Spring(Standard) ~~@~r~~$(~@) . * . 1 

I, (with Stronger Pressure)~~ur~(/i~~~~) * * 1 
Adjusting Nut * . * . . . * * * . e$$fir/<+a@f~ b . * . 2 
Washer . . . . . . . . . . . . . yy.2~. . . . . . . . . .1 
Screw(M3.5-0.6x 14) . . . . . . . k$$? . . . . . . . . . . . 1 

Cloth Plate. . . . . . . . . . . $rnx,‘,,-b. . . . . . . 1 
Cloth Plate(Lower) . * . * . * . 3 oX;Pl/- b (7;) * * - . * 1 
Rubber Cushion * * * * * * . . * ? oXY’1/- t-(7;)@%t. . 1 
Synchronizer Positioning Pin * * $-Y-?EI~~‘> * * * * * * * 1 
Screw(M4-0.7X8) . . . . . . . . k$.Q. . . . . . . . . . * 1 
Synchronizer Cushion . * * * 1 * $~~,Y~xJ-k0>3~~V~Y * * 1 
Safety plate . . . . . . . . . .Td;b’-p. . . . . . . . . 1 

em+* See the preceding page. 





AZGOOOH-AM EXCLUSIVE PARTS(Z) 
Ref. Parts 

NQ A 
1 0026467 
2 0026466 
3 000622 
4 0024084 
5 0024083 
6 0024157 
7 0020118 
8 000178 
9 0031111 

10 000177 

Amt. 
Description !z ?3 Req. 

Tension Change Device, C. Set . * “TC”gb(,@) * * . * * * . . 1 
Thread Tension Disc Eyelet * * * %FF-+X$ * * . . * * * * . 1 
Sticker * . * . a e . * . . e . a f&‘/T--3 . . . . . . . . .1 
Thread Tension Spring Cap. . . . &s?~q$=%p~Y(!z) . * * 4 
Thread Tension Spring Bushing . * %$J+?Y b/?l!JkZ . . * .4 
Thread Tension Spring. * . * . * ,&za+~z$. . . . * . * * . 2 
Thread Tension Spring Retainer . %%I?~~+=?-YY~(~;) . * * 4 
Felt . . . . . . . . . . . . . .Y-J=,Lb.. . . . . . . . -4 
Tension Disc a * . * s a * . e . as=f-m e e e e e . a . . 10 
Felt . . . . . . . . . . . . . .7=,1/b. . . . . . . . . .6 

11 007903 Tension post . * . a e . * . - s,&$Bl’f$$. . a . . e . . e e 4 
12 000334 Nut.. . . . . . . . . . . . . ..yyb.. . . . . . . . . .3 
13 000056 Adjusting Nut . e + . e . - . a . $B@fy b . . . . . . . . s 1 
14 0037115 Thread Tension Spring * . * . * . ,%ZFFx~$. * . . * * * . * 1 
15 001904 Tension Post e . * a . . . * . .,f*~+$$ f  . . . . I . . . e 1 
16 0023766 Thread Guide pin . a v  . e . e .,&-jf,f iCe’>. . e . e . e . 1 
17 0024156 Thread Tension Spring. . . * . * %$I+/<+. * . * - . . . * 1 
ia 0023728 Tension Change Lever * . . . . .TCbjq-. * + . . * . * * . 1 
19 000010 Conical Spring Washer * . * . . . Dl,/~+7~‘Jr . . . * . * . 3 
20 004100 Screw(11/64-40X3.2) . * . * * *It+? . * . . . * . * . . * 1 

21 
22 
23 
24 
25 
26 
71 

0032952 
2101182 
2100079 
2100076 

. . . . . . . 
110013 

I ,  2100082 

Thread Tension Spring. * . * * * $&$flf-/q;i:. * . * * * * * * 1 
“MS” Device, Complete Set . . * . “MS”$Fg($H) . * . . . . * . 1 
Magnet Unit v  * a . * v  f  * e . e Tv+?,y b . e e e e . e . .l 
Magnet Unit Support * - * . * - . ?y+Y bz+. * * . * . * 1 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Screw(M4-0.7x8) . . . . . . . .k;ig. . . . . . . . . . .2 

Safety plate . . . . . . . . , . 7-13-F. . . . . . . . . 1 
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AZfiOOOH-A54 EXCLUSIVE PARTS 
Ref. 
Na 
6 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 

21:032 
Description El 4 

Presser Foot, Complete Set(04) . @~?kf) . * . * . * * 
0024100 Presser Foot Hinge . * * . * . . @ltrY’;‘. * . * * * 
004351 Screw(g/64-40 x 7) . . . . . . . . k+g . . . . . . . . 

2107030 Presser Foot (Lower) . * . * * * * #r(F) . * * * * * * 
2107004 Presser Foot Stitch Tongue(04) * JII. * . * * * . . . . 
2107640[2107162]Finger Guard * . . . . * . * * . 7d>$;a‘-- K’. * . . 
005036[004131] Screw(1/8-44x5.6)[1/8-44X6] * * k*? * * * * * * * . 

Amt. 
Req. 

* +1 
. . 1 
* +l 

2100050 
2100051 
2100052 

. . 1 

. . 1 

. . 1 

. . 1 
Cloth Plate. . . . . . . . . . . Q’pxr;p,,-b. . . . . . .l 
Cloth Plate(Lower) * * * * * * . 3 uX7’1/-- b(7;) * . * * . 1 
Rubber Cushion + * . * * * * * * 3 OK-PI/- b(7;)i@%@ * * 1 

11 2108100 Stitch Plate(04) * * . * . * . * $++k. . - . . * * * * * * * 1 
12 2109000 Differential Feed Dog * . * . 1 . B$g!J a * * * . * * . * * . 1 
13 2109001 Main Feed Dog e . e . e . . . . . f&gl/ . . . . . . . . . . . 1 
14 2101027 Blind Hemming Guide, Complete Set~~lZ~((I) . * . * * . * + 1 
15 2101026 Overhanging Guide Hinge, Complete Set ZBW.#I) * . * * * . * 1 
16 0034867 Hemming Positioner * * * . * . * @5I@*Zl@j$ * . * * . . . * 1 
I7 005036 Screw(1/8-44x5,6) . . . . . . . d*'i‘ . . . . . . . . . . . 2 
18 000533 Washer . . . . . . . . . . . . . vy:,+. . . . . . . . . .l 

19 007006 Screw(g/64-40x4) . . . . . . . . k+y . . . . . . . . . . . 1 

20 2101021 Blind-Hemming Edge Guide, Complete Set@SlZ~+($&i.) * * . *1 

21 2101020 Blind-Hemming Edge Guide * . * *B3IZ,@+* . * . + * . * 01 
22 009624 Screw(1/8-44x5,3) . e . . . . .k+2. . . . . . . . . . . 1 

23 0022445 Swing-out Lever. + . * * * * - * KdYY7rf b l//f- * . * . 1 
24 004150 Screw(11/64-40X5.2) * * * . * . t/=+9 . + . * * * * . * . . 1 
25 000172 Conical Spring Washer * . * . * .JITV+7y-)/-y * . * . * * 11 
26 000334 Nut...............fyb...........l 
27 0022446 Overhanging Guide Hing Stop . * . Z%.X by/q * * . * . . * . 1 
28 001330 Screw(g/64-40x3.8) . . . . . . .k$g . . . . . . . . . . . 1 
29 0022447 Swing-out Lever Holder 1 . * . * XI’YY~~$J bVjc-@{$* * 1 
30 0022448 Swing-out Lever Stop * . * * . * 20Y73\k/i-#y/T * . * . * * . 1 

31 0022435 Edge Guide Positioning Pin . * e ~+!$~ZYY. * . * . * * * 2 
32 0022436 Positioning Pin Holder Spring. * Z#&?l$?k’~@~jq+ * . * * 2 
33 001225 Screw(1/8-44x2,8) . . . . . . .k$:'j:. . . . . . . . . . . 1 

34 001196 Screw(l/8-44x6) . . . . . . . . k$y. . . . . . . . . . . 3 
35 2101022 Edge Guide Adjusting Holder * . . @$IZW@$~ * - * * . * . * . 1 
36 004106 Screw(9/64-40x6,5) . . . . . . . k$g . . . . . . . . . . . 2 
37 007619 Screw(g/64-.40x6.3) . . . . . . . It+?. . . . . . . . . . . 1 

38 0022443 Adjusting Screw Guide Piece . * . *ZZl@+.Y$~ K . * . . * . * 1 
39 006444 Adjusting Screw(1/8-44x12.9) * * g$!tY$g * * * . * . * * . * 1 
40 0022444 Edge Guide Adjusting Holder Cover$!Z$lla+$Z$ . * . . * . * . 1 

41 110047 Screw(M4-0.7x10) . . . . . . . . n+$T . . . . . . . . . . . 2 
42 2109052 Auxiliary Feed Dog . * * . * . * ,]xj&1) * . * . . . 1 * . * . 1 
43 2100027 Safety plate . . . . . . . . . . 743-F. . . . . . . . . 1 
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AZ6003H-A3. 6003H-A54 EXCLUSIVE PARTS 
Ref. Parts 
-!!!x 

l-l 
1-2 
l-3 
l-4 
2 
3 
4-l 
4-2 
4-3 
4-4 
5-l 
5-2 
5-3 
5-4 
6 

8 
9 

10 

11-l 
11-2 
11-3 
12 
13 
14 
15 
16 
17 
18 
19 
20 

o- Description Q !fh 
2107350 Presser Foot, Complete Set(03) . @ltfl) * * * * * * . * - . 1 
2107351 I, N (04) . ,, . . . . . . . . . . 1 
2107352 I, I, (05) . ,, . . . . . . . . . . 1 
2107353 I, N (06) . ,, . . . . . . . . . . 1 
0024420 Presser Foot Hinge . * . * * . * @frlkYg - * - - . * * - . 1 

004351 Screw(g/64-40x7) . . . . . . . .d$$T. . . . . . . . . . . 1 
2107036 Presser Foot(Lower) (03) * . * . * @x(7;) * . * . * * * . * * 1 
0024422 N II (04). . . . . ,, . . . . . . . . . . 1 
2107037 N II (05). . . . . ,, . . . . . . . . . .1 
0024425 (06). . . . . ,, . . . . . . . . . . 1 
2107006 Press:: Foot St’:tch Tongue(03) . J/I. * . * . * . * . . * . . 1 
2107008 I, I, (04) . ,, . . . . . . . . . . . . .1 
2107009 I, I, (05) . ,, . . . . . . . . . . . . .l 
2107020 (06) . ,, . . . . . . . . . . . . .l 

009730 Screw;1/8-44X5.3; * * * . . ..ky$Y...........l 
0024421 Presser Foot Hinge Spring * . * *#~grlz>‘;;~C+ * * * * . . ~1 

005036 Screw(1/8-44x5.6) . . . . . . .&+,g. . . . . . . . . . . 1 

2109348C21093311Lower Looper(for Thick Thread) .7;1b-/q(;k&m) . * . * 1 * 1 
2109324 Upper Looper(for Thick Thread) (#9--14)1+--,q(k$j) (#g-14) * 1 

2108024 Stitch Plate(03)(Extra) * . * * * $+$E($$&&) * . * . * . + . 1 
2108010 N (04) . . . . . . . . ,, . . . . . . . . . . . .l 
2108026 I, (05) (Extra) * . . . . II (eif:&&) * . * . . . . . 1 
2109052 Auxiliary Feed Dog * . . * . * . ,]xsy . . . + * . . . * . * 1 
2107346 Presser Foot, Complete Set(O4) * @z(@) * . * . . . . * . . 1 
0024100 Presser Foot Hinge . . * . - . * $?+IIc~~-~ * * * - . * . * . 1 
2107286 Presser Foot(Lower) * . + * . . . #I ’ * . . . * . * . . 1 
2107243 Presser Foot Stitch Tongue(04) * JK * . * . . . . * . * . * . 1 
2107640[00210051Finger Guard * * * * . * . . . . 7,f>;tj‘ti-b’ * . * . * . *l 
0034535 Thread Chain Guide * * . * . . * gB;s‘-f 1;‘. . * . * * . * . 1 

004237 Screw(3/32+jx2,6) . . . . . . . n+,g . . . . . . . . . . . 1 

004131+ Screw(1/8-44x6) . . . . . . . .k+y. . . . . . . . . . . 1 
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AZfi003H-A61 EXCLUSIVE PARTS +tl~fT'IL3H?2llEl 20 
Ref. 
Na 

l-l 
l-2 
2 
3 
4 
5-l 
5-2 
5-3 
5-4 
6 
7 
8 
9 

10-l 
10-Z 
1 o-3 
10-4 

2107393 n N (05) . N ,I . . - 
0024100 Presser Foot Hinge * + * * . * .@rkY’;:. * 
004351 Screw(9/64-40x7) * * * * * * * . k+Y * . * . 

2107291 Presser Foot (Lower) * * * - . - * @x(7;) * * . 
2107253 Presser Foot Stitch Tongue(04) *JK * * - * . + 
2107254 I, N (05) . N . * . . f  . 
2107000 N N (03) (Extra)fi(?%B%) 
2107255 I, II (06) (Extra) I’ JJ 
2107640[2107162]Finger Guard + * * . . * * * . * 7;1-rYM‘;b‘-- F 

005036 Screw(1/8-44x5.6) . * . - * . * k+:-;;‘ * * . * 
0034535 Thread Chain Guide . . * * * . * g$$$$d K * . 

004237 Screw(3/32-56x2.6) . * . * * . *k+-;‘. . * . 
2108111 Stitch Plate(04) . . * . . . . * &+&, * . . * . 
2108112 n (95) . . . . . . . . I, . . . . . 
2108110 N (03)(Extra) * * . * . f /  (M&&a) * 
2108113 I, (OG)(Extra) * . * . . JJ 11 . 

11 2109007 Differential Feed Dog(for 03) * * ti%!J (03H) * 
12 2108116 Stitch Plate, C. Set . * * . * ~$+%(.&l) . * * 
13 2108114 Stitch Plate e e . e . 1 . . e . $f$$ e e . . e 
14 2108115 Stitch Plate Tongue(2mm) . * . . $+&fi * . * * 
15 4182 Screw(3/32-56x2.5) * . * . * * *It+? * * 1 . 
16 2107256 Presser Foot Stitch Tongue * * * IK * * . * * . 
17 2108129 Stitch Plate Tongue(4mm) . * * . %fWlI * . . * 
18 0020700 Rdge Guide, Complete Set . * . * %?W$$(&L) . 
19 110009 Screw(M4-0.7X8) * * . * . * - . a*g * . * . 

Parts 
NCl 

2107378 
Description 0 Q 

Presser Foot, Complete Set(04) * @~?kL) * . * 

Amt. 
. 

...... .1 

...... .1 

...... .I 

...... .1 

...... .1 

...... .1 

...... .1 

...... .I 

...... -1 

...... .1 

....... 1 

...... .1 

...... .1 
...... .1 
....... 1 
....... 1 
...... .1 

....... 1 

...... .1 

....... 1 

...... .1 

...... .l 

...... .1 

....... 1 
....... 1 
....... 1 
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m004H-A. 6014H-A EXCLUSIVE PARTS(l) 
Ref 
2% 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
A!L 
2101431 

Amt. 
Description c-l % Req- 

Connecting Link Cover(Front), C. Set ~$$&~~-(K)($Il) * * . 1 
2101432 Connecting Link Cover(Front) .. $+$&Q;s.i-((iiii) ....... 1 
2101433 Needle Bar Oiling Felt(Front). .#@$$7~&b(iiij). ..... 1 
2107262 Presser Foot, Complete Set ... @x(.@) .......... 1 
0024100 Presser Foot Hinge ....... ft8zlzy’j’ ......... 1 

004351 Screw(9/64-40x7) ....... .k+:‘j:. ......... .I 
2107263 Presser Foot(Lower) ....... #x(7;) .......... 1 
2107264 Presser Foot Stitch Tongue . * * JfI * . . * . * . . * . . * . 1 
2107640[2107162]Finger Guard .......... Yd‘/;ti‘$--- F ....... 1 

005036 Screw(1/8-44~5.6) ...... .n+G. .......... 1 

11 2101283 Presser Foot Half-stay ..... #ZJz’)4. ......... 1 
12 2100520 Needle Thread Eyelet ...... $$+a% ........... 1 
13 110001 Screw(M4-0.7x5.4) ...... .k*G ........... 1 
14 2101140 Needle Thread Pull-off .... .$f&j$!J .......... 1 
15 2101407 Needle Bar Connecting Bracket .. $++#@j+ .......... 1 
16 0020472 O-ring(P6) ........... O!)y$f. ......... 1 
17 2108096 Stitch plate ......... .$+&. ........... 1 
18 2109009 Differential Feed Dog ..... *Ft;i$$$!J ........... 1 
19 2106011 Auxiliary Feed Dog ....... ,]\&%v ........... 1 
20 2100946 Needle Bar Driving Lever ... .&+@$3~~~$&f@. .... .I 

21 2101141 Upper Looper Driving Lever ... kb--,P$&@. ....... 1 
22 2100945 Driving Shaft Thrust Ring .... _~%--,(x?x b 9 >T. .. 1 
23 2100881 Upper Looper Bar Crank Arm, C. Set I&--,~?J~>~($HL) ... 1 
24 2100226 Upper Looper Bar Guide Bushing . /b---,~%@~$ ji’&. ..... 1 
25 2100227 Upper Looper Bar Guide Cover .. /b-/q@@~$$. ....... 1 
26 130001 Scre,q(M2.5-0.45x6) ....... It+.2 ........... 1 

21 110071 S,yew(M2.5-0.45xfj) ...... .n+g ........... 1 

28 2100885 Upper Looper Bar Guide, C. Set . /b-/%$$~($LI) ....... 1 
29 2101089 Upper Looper Bar Crank Arm ... I&----,~?~>~ ...... 1 
30 300008 Washer ............ .‘/y;/y ......... .1 

31 140004 Screw(M6-lX16) ........ .k.+V. .......... 1 

32 2100903[21001761Upper Looper Bar Crank Arm Pin . _t/b--/~?~>~Y> .... 1 
33 160002 Screw(M4-0.7x5) ....... .ti+y. .......... 1 

34 310089[310048] Oil Wick ............ a=. ........... 1 

35 2100667 Upper Looper Bar ........ ,b---,<@. ......... 1 

36 000629[330011] Seal plug ............ ss&. ........... 1 

37 2100892 Upper Looper Bar Guide ..... &-/I$$@. ........ 1 
38 310065 Oiling Felt. .......... 7=~ ). ......... .2 

39 2129311 Upper Spreader(for Needle Size #ll-14) _tZ?‘V!?(#f+#ll-l4j)l 
40 2109346 Lower Looper ......... .7;]b-.--,<. ......... 1 

41 2100947 Standard pin .......... I&$k’>. ......... 1 
42 2100905 Lower Looper Driving Shaft Thrust Ring ~;&--/<x?z b !J YQ”l 
43 2101282 Upper Looper Thread Pull-off . .I/b--,~~&!l ...... -1 
44 2100065 Lower Looper Thread Eyelet ... 1;/b--/q&$j. ....... 1 
45 2100522 Thread Pull-off. ........ ~;I~-IPY$~,@!J ...... 1 
46 210009* Screw(1/8-44x3.2) ...... .k*‘j:. ......... .1 

41 2100890+ Upper Looper Bar, C. Set .... &--,~$z$Z($J!L) ........ 1 
48 000444+ Washer ............. I,~.) +. ........... 1 
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AZ6004H-A. 6014H-A EXCLUSIVE PARTS(Z) 
Ref. Parts 
JaNa 

1 2100641 
2 0032952 
3 2101280 
4 110047 
5 2101281 
6 2121234 
7 2121235 
8 110004 
9 2121236 

10 2121111 

Description lx 45 Res. 
Needle Bar Bushing(Lower) * . * . N$$?~.Vx(7;) * . * * * * 1 
Needle & Lower Looper Thread Tension Spring #~*~fi-/Ql+t$ . *2 
Supplementary Stitch Tongue . * e#j@~JlI - . + * * * . * . * *l 
Screw(M4-0.7x10) . . . 1 . . . . d*-;i . . . . . . . . . * *2 
Fabric Guide Plate * * * * * . + ;ffiftti& * * . * . * . . . . 1 
Upper Knife Holder(Flat Type) . * k%XX&Y(~) * * * . * -1 
Upper Knife e e e . a . e . e e ._~$Jz, e . e e a . e . e . . 1 
Screw(M3,5-0.6x8) . . . . . . .&q$T. . . . . . . . . . . 1 
Lower Knife Holder * . * . * . * 7;%Z+ * * * * . * * * . . 1 
Lower Knife. . a . e . a - e . .7;,$~?, a s e . . . . . . . . 1 

11 2121237 Lower Knife Clamp * * * * * * * *T%X@l* . * . * . * * *l 
12 140010[1400143 Screw(M4-0.7xt?)[M4-0.7x81* - *It+9 * * * * * + * . * - -1 
13 2101277 Chip Guard(Openable) * . * . 1 *gEfb’/#E. . * . * . * . 11 
14 2101276 Front Cover(Right) * * . * . * . $JM+~A-- * . 1 * * * * . 1 
15 110106 Screw(M4-0,7X8) . . . . . . . .ti*‘;:. . . . . . . . . . .4 
16 2101278 Chip Cuard(Openable) Support * .gR?$$-Y$!Z$X?{;f+i * . * + * . 1 
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AZ6014H-A(3) 



AZ6014H-A EXCLUSIVE PARTS(3) 
Ref. Parts Amt. 
No Na 

1 2100830 
2 2100556 
3 120009 
4 2100267 
5 160001 
6 2100555 
7 170019 
8 2100552 
9 2100551 

10 120006 

Description lx %A Req. 
Machine Frame. . . . . . . . . . 71/!!A . . . . . . . . . . 1 
Condense Stitch Lever(Right) . *g$j~g!I 1//q-(&;) . * . . * 1 
Screw(M4-0.7x12) . . . . . . . .k$-2. . . . . . . . . . . 1 

Collar(lOxl7x8mm)~ . . . . . . A?---. . . . . . . . . . . 1 
Screw(M4-0.7X4) . . . . . . . .j=+y. . . . . . . . . . .2 
Condense Stitch Slider Link. * . X7dy!J>p . . * . * * . 1 
Screw(M4-0.7x5) . . . . . . . . It*.2 . . . . . . . . . . . 1 
Condense Stitch Slider . * * . * ;cydjl‘* . . * * . * * * * 1 
Feed Bar Driving Shaft Lever . *$$$T$J~~$$~ e * . . * . a * 1 
Screw(M6-lx12) . . . . . . . . .k$‘j’ . . . . . . . . . . . 1 

11 2100553 Condense Stitch Slider Cap . * . x~I-CJI’%. . * . * . * * . 1 
12 110033[110026] Screw(M3-0.5X6)[M3-0.5x5.5]~ *It+‘j: * . * . * . . * . . -2 
13 2101453 Lever Restriction Plate Support * ti/~-$#f?~&{$$~. . . * . 1 
14 130006 Screw(M4-0.7x10) . . f  . . . . .ti*g. . . . . . . . . . . 3 
15 2101454 Lever Restriction Plate . * . * . ti/q-$#JE!Yj. * . * + . * . 1 
16 OOOl86[000538] Washer . . . . . . . . . . . . . 7 .;l.;/y . . . . . . . . . . 3 
17 120018 Screw(M4-0.7x10). * . . . . . .k$V. . . . . . . . . . .3 
18 180021 Screw(M5-0.8~4) . . . . . . . . n+g . . . . . . . . . . . 1 
19 2100560 Seal plug. . a . . . . . . . . . g@. . . . . . . . . . . .1 
20 110012 Screw(M4-0.7x5) . . . . . . . . k$:‘j-. . . . . . . . . . . 2 

21 000550 Washer . . . . . . . . . . . . . yy:/Jt. . . . . . . . . .2 
22 2100558 Condense Stitch Lever Shaft Bushing %j@!J l/~q-@~ljy-Y~ 1 
23 2100272 Oil Seal . e . e * . a . . * . . &,(,/b-)-/L/ . a v  + a . a . 1 
24 2100557 Condense Stitch Lever Shaft . . . %%%!I V/c-a * * * . . * 1 
25 2101286 Lever(Left) Return Spring. * . . ~Y~-E,QI~~. * . * . + * 1 
26 2101285 Condense Stitch Lever(Left) . * . $$@J~!J l//q-(k) * . * . . 1 
27 2101288 Supporting Plate . * . * * . . . ?WQZ?. . * . * . . . . * . -1 
28 0020064 Rubber Cushion . * . . * * . * . Wy$E5L,@ * . . . . * . . 1 
29 2100550 Feed Bar Driving Shaft Lever, C. Set ~-@~~!I$$t&($$l) . * . . 1 





AZ6016H-A EXCLUSIVE PARTS ~l-fT'/l&H~aOa 24 
Ref. Parts 

- Na 
1 
2 
3 
4 
5 
6 
7 
a 
9 

10 

NCl 
2107084 
2107085 

004351 
0024505 
0024421 
004131 

0022156 
004237 

0024506 
004138 

Amt. 
Description Fl 45 Req. 

Presser Foot, Complete Set(02) . #I?&) * * . * * * * * * . 1 
Presser Foot Hinge * * . + * * . @rk>c> * . * * . . * . . 1 
Screw(g/6&40x 7) . . . . . . . . e+g . . . . . . . . . . . 1 
Presser Foot(Lower) * * . . * * . @frl(F;) * . . * * . * * . . 1 
Presser Foot Hinge Spring. * * * @~kY-;;‘~~$ * * . * * * * 1 
screw(1/a-44xfj) . . . . . . . .k*‘;: . . . . . . . . . . .I 
Presser Foot Chain Shield * * * * gG&#r * * * * * . * * * . 1 
Screw(3/32-56x2,6) . . . . . . . It+,9 . . . . . . . . . . . 1 
Presser Foot Stitch Tongue * * . fi * * * * . . . * . * * . * 1 
screw(1/a-44x5) . . . . . . . .n*g. . . . . . . . . . .I 

11 2108016 Stitch Plate, Complete Set . * * #@($H) * . . . . * * + * . 1 
12 2108017 Stitch plate . e e . . . . . . . $f&. . . . . . . . . . . . 1 
13 2108015 Stitch Plate Tongue. . * . * * .$j-$g:6tm + * * * * * . * * * . 1 
14 004204 Screw(3/32-100X2.2) * * * - * * k$:‘j- - . * + . * . . * * . 1 
15 0024503 Stitch Plate Tongue Stop * * * * $j-@fix b~)q. . * . . . * 1 
16 001228 Screw(3/32-56x3.2). . . . . . .k+G. . . . . . . . . . . 1 
17 2109017 Differential Feed Dog(with Rubber Face)#js!l (YA$j!J) . . * 1 
la 2109018 Main Feed Dog(with Rubber Face) * $$s!J (s-&s!,) . * * . * * 1 
19 2109019 Auxiliary Feed Dog * * * * * . . ,]xg!J - - . . - * . . * . .l 
20 000932 Rubber Cushion(Large) * * * * * *d%E:(A) . * . - * * * . * 1 

21 000933 Rubber Cushion(Medium) * * * * *B%@(p) * * * . * * . * * 1 
22 0023580 Upper Knife. . e . . . e . . . -J-$x. . . . . . . . . . . 1 
23 2100346 Upper Knife Holder . * * * * * *k%x&~Ljl‘* . * * * * * *l 
24 180002 Screw(M3-0,5X4) . . . . . . . . k+$ . . . . . . . . . . . 2 
25 2100347 Upper Knife Chip Guard(Angled Type)Wj##fY(&%xj$) * * * . 1 
26 2020003 Upper Knife(Angled Type) . * * . k% x(fi% Xa]) 1 - * * . . 1 
27 300040 Washer . . . . . . . . . . . . .yy.)+. . . . . . . . . .1 
28 2100177+ Lower Knife Holder . . . * . * *7;%2** . * * . . * * * 01 
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Ref 
Na 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
Na 

2107268 

Amt 
Description D % Req 

Presser Foot, Complete Set(O2) . #I?~I.) . * . . . . . . . . 1 
2107085 Presser Foot Hinge ....... $yrk‘J’;:. ....... -1 
004351 Screw(g/64-40x7) ........ k+y ........... 1 

0024505 Presser Foot(Lower) * . * . * . . #x(7;) . * . * . * * . * . 1 
0024421 Presser Foot Hinge Spring. * . * #rk>3A;i: . . * . . * . 1 
004131 Screw(1/8-44x6) ....... .k+‘j-. .......... 1 

0022156 Presser Foot Chain Shield. ... eA+fq~. ......... 1 
004237 Screw(3/32-56x2,6) ...... .k+.3i‘. .......... 1 

2107269 Presser Foot Stitch Tongue .. .fi. ............ 1 
009730 Screw(l/8-44x5.3) ....... n+G ........... 1 

11 2108133 Stitch Plate, Complete Set ... $t+E($fl) .......... 1 
12 2108114 Stitch Plate ......... .$f$E. ........... 1 
13 2108134 Stitch Plate Tongue. ...... $+++gfi. .......... 1 
l-1 004182 Screw(‘j/32-56x2.5) ...... .k+.G. ......... .1 
15 2109007 Differential Feed Dog * . * . * .$is!J * . * . * * . * . . * 1 
16 2109052 Auxiliary Feed Dog ....... ,J\j1;9 .......... .1 
17 2100652 Stitch Plate Support Stay, C. Set$+$~@.{~~~tr($JI.) ..... 1 
18 2100651 Stitch Plate Support Stay. ... $+&6t$r{$+~r. ...... 1 
19 000035 Roll Pin ............ n--/bk’>. ........ 1 
20 2100650 Stitch Plate Support Spacer. .. Pt&l@iftrti+Z~--?-. .... 1 

21 000933 
22 300040 
23 0023580 
24 2100346 
25 180002 

Rubber Cushion(Medium) ..... @%@(lp) ......... 1 
Washer ............. yy:/+, ......... .1 
Upper Knife. ......... .J-$x. .......... 1 
Upper Knife Holder . . * . . * . ~%xx&/L~. * . + . . * . 1 
Screw(M3-0,5x4) ....... .ti+g. .......... 2 

+AZ6016H-Al EXCLUSIVE PARTS +tl*~IL~R3& 25 
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Ai !6020H-A 

Z6020H-Y4-A, Y5-A. Y6-A 

Z6020H-X4-A. X5-A 

1 Y6-A Only 

i7-1 
27-2 



AZ6020H-Y-A. X-A EXCLUSIVE PARTS 
Ref. Parts 

Na 
1 
2 
3 
4 
5 
6 
I 
8 
9 

10 

11-l 
11-2 
11-3 
12 
13 
14-l 
14-2 
15 
16 
17-1 
17-2 
17-3 
18 
19 
20 

21 003637 
22-l 2108120 
22-2 2108004 
22-3 2108005 
23 2109009 
24-l 2107312 
24-2 2107313 
25-l 2107232 
25-2 2107233 
26 2109131 
27-l 2108006 
27-2 2108014 
28 000444* 

-N!L 
0024084 
0024083 
0032971 
0020118 
000178 

0031111 
000177 
004265 

2100074 
2109322 

Description El s Req. 
Thread Tension Spring Cap * . . * sa?~q*=Vi-e 7 -P(k) . . * 1 
Tension Spring Bushing . * . * . &ail’F-ty bHyk% * * . * 1 
Needle Thread Tension Spring * *$+sa?f,z=i: . * . . * * . * 1 
Thread Tension Spring Retainer . ,&$,k!?j+~~+it-+~~(~) * . * 1 
Felt . . . . . . . . . . . . . .7=&f... . . . . . . . .1 
Tension Disc a e e . e . . e . .,$aFm. a . . . . . . . .2 
Felt . . . . . . . . . . . . . .7=/l-b.. . . . . . . . .1 
Tension Post(Short) . * . * * . * &$W@(E) . * . * * . * . 1 
Tension Disc Eyelet(Large) * . * ,?Jj++&$$(A:) . . . . * * . 1 
Upper Looper(for Needle Size #g-14) k/b--,q($+f4#9-14&‘)1 

2117012 Presser Foot, Complete Set(Y4) * @r($H) * * - * - . * * * * 1 
2107310 N I, (Y5) . ,, . . . . . . . . . .1 
2107311 ,, N (y6) . ,, . . . . . . . . . .1 
0024100 Presser Foot Hinge * * . * . * . #JIM >;> + * * * - . * . . 1 
004351 Screw(g/6&40x7) . . . . . . . . ti*y . . . . . . . . . . . 1 

2117000 Presser Foot(Lower)(Y4) * . . . . #r(T) . * . * . . * * - . 1 
2107280 I, ,I (Y5, Y6) . . . ,, . . . . . . . . . . 1 
0034535 Thread Chain Guide * . . * . . * gA;tl‘d r + * * . . * . * * 1 
004237 Screw(3/32-56x2.6). . . . . . . k+g. . . . . . . . . . . 1 

2117011 Presser Foot Stitch Tongue(Y4) *JK. * . 1 * . . 1 * * * * * 1 
2107230 N ,I (Y5) . ,, . . . . . . . . . . . . .1 
2107231 N N (y6) . ,, . . . . . . . . . . . . .1 
2107640[21071621Finger Guard * * * . * * . . * . 7d>fj‘;tl‘- V * . * . * * . 1 

005036 Screw(1/8-44x5.6) . . . . . . .k$g. . . . . . . . . . . 1 
2109130 Needle Clamp(Y) * * * * * * * * . Hflt% * * * * . . . . . * . 1 

Screw(1/8-44x2.5) . . . . . . .k$y. . . . . . . . . . .2 
Stitch Plate(Y4) * . * . . * . . $+$jj. * . * * . * * . * 1 . * 1 

N (Y5) . . . . . . . . ,, . . . . . . . . . . . .1 
I, (y,j) . . . . . . . . ,, . . . . . . . . . . . .1 

Differential Feed Dog(Y6 Only) .Ftiizll (YGDA) . . . * * . * 1 
Presser Foot, Complete Set(X4) * Rx($& * * . * * . * * . . 1 

N (X5) . ,, . . . . . . . . . . 1 
Presse:Foot Stitch Tongue(X4) * fl. * * . * . * . . * * . . 1 

Needle ‘Llamp(X) * *‘* . . * 
(X5) . ,, . . . . . . . . . . . . .1 

. . .$t&k%. . . . . . . . . . .1 
Stitch Plate(X$) * * . . * . . * #$fi * . * . . * . * * - - * 1 

# (X5) . . . . . . . . ,, . . . . . . . . . . . .1 
Washer . . . . . . . . . . . . . ,,y.;/+, . . . . . . . . . .1 
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mZ6020H-Y5-A3, Y6-A3 
l-1 I-2 

1Z6020H-X4-A3, X5-A3 
3-l 
3-2 1 

Z602IlH-Y&A54 
1 

AZ6020H-A3 
AZ6020H-ASi 

YC-A Only 



AZEOZOH-A3. 602OH-A54 EXCLUSIVE PARTS -vl*TlblFFm& 27 
Ref. Parts Amt. 
A!% -k Description El Q Req. 

1 0024084 Thread Tension Spring Cap. . . . ,+$,Q’qj<$+t yy(j=) . . . 1 
2 0024083 Tension Spring Bushing * . * * . &ZM?3-y bm!Jlt% * . * * 1 
3 003297 1 Needle Thread Tension Spring . * &-~Zl+/~~ * * . . * * . * 1 
4 0020118 Thread Tension Spring Retainer * ,&ZjW~~$+?~~(~) . * . 1 
5 000178 Felt.. ........... .7=,bt,. ........ .1 
6 0031111 Tension Disc .......... ,&zfi=f-m ......... .7, 
7 000177 Felt ............. .7=,Lb ......... .l 
8 004265 Tension Post(Short) * . . * . . * &B+@(8) * . - * * * * * 1 
9 2100074 Tension Disc Eyelet(Large) * . . ZjW~?&i_(~:) * . * * * . . 1 

10-l 2107356 Presser Foot, Complete Set(Y5) . )Ffl~(#I) .......... 1 
10-Z 2107357 N I, (y6) . ,, .......... 1 

11 0024420 
12 004351 
13-1 2107037 
13-2 0024425 
14-1 2107011 
14-2 2107019 
15 009730 
16 0024421 
17 005036 
18 2109130 
19 003637 
20 2109322 

presser Foot Hinge . . * * . . - fEfl~t>-y * * . . * * . * * 1 
Screw(g/64-4,)x7) ....... .e+:;i‘ ........... 1 
Presser Foot(Lower)(YS,XS) ... #x(7;) .......... 1 

I, (y6). 
Press:: Foot Stitch Tongue(Y5) ..... 

,, 
JK. ...................... 

1 
1 

ScrewFl/B-44X5.3; 
(y6) . ,, ............. 1 

.... . ..n*Q ......... ..I 
Presser Foot Hinge Spring . * . . @~tl?~~~~~ * * . . * * . 1 
Screw(1/@-44x5,6) ....... k+:‘j:. .......... 1 
Needle Clamp(Y) ......... $+k% ........... 1 
Screw(1/!&44x2,5) ....... k;i,y ........... 2 
Upper Looper(for Needle Size #9--14)bL--,~($+@:9 #9-14H)l 

21-1 2108004 
21-2 2108005 
22 2109009 
23-l 2107354 
23-2 2107355 
24 0024422 
25-1 2107017 
25-2 2107023 
26 2109131 
27-l 2108006 
27-2 2108014 
28 2107044 
29 0024100 
30 2107039 

Stitch Plate(Y5) ........ $+$E. ........... 1 
N (y,5) ........ ,, ............ 1 

Different ial Feed Dog (Y6 Only) . 3% !J (USa>&.) ....... 1 
Presser Foot, Complete Set(X4) * #~(Z?L) * * . . * * . . * * 1 

Press:: Foot (Lower) (A) . * 
(X5) 

.... g&) .................. 
.l 
. 1 

Presser Foot Stitch Tongue(X4) . fi * . * . . * * . . * * . . 1 

Needl&Clamp(X) 
N (X5) .,, ............. . 

.. .... .. .g+lt+. ......... .l 
Stitch Plate(X4) ........ $ftE. ........... 1 

(X5) ... ..... 
Press;: Foot, Complete Set(Y6) 

,, ............ . 
. #r(&) .......... 1 

Presser Foot Hinge ....... ftelk>.y. ........ 1 
Presser Foot(Lower) ....... ftsl(7;) .......... 1 

31 
32 
33 
34 
35 
36 
37 
38 
39 

2107042 Presser Foot Stitch Tongue(Y6) * JlI. . . . * . . . * . . . * 1 
2107640[0021005]Finger Guard * . . * * . . * . * 7d>j.j‘;b‘- F. . . . . * * 1 
0034535 Thread Chain Guide . . * . . . . ‘@Bfj‘d 1;‘. 1 . . . . . . * 1 

004237 Screw(3/32-56x2.6) . + . a . + . k%y . . . . . . . . . . . 1 

2109348[2109331JLower Looper(for Thick Thread) .7;/b-/q(;k%B]) . * . . . . 1 
2109326 Upper Looper(for Thick Thread) (#9-14)k/b--,i(?&!) (#g--14) . 1 
2108021 Stitch Plate(Y6) . . * * . . . * $+& * . . . . . . + * . . . 1 
2109052 Auxiliary Feed Dog . . 1 . . * . ,]\s!J - . . - . . . . . . . 1 

004131+ Screw(1/8-44x6) . . . . . . . . n;iG . . . . . . . . . . . 1 
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AZ6021H-A-A EXCLUSIVE PARTS 
Ref. Parts 

J!!L NCl Description e” % Req. 
1 0024084 Thread Tension Spring Cap * . * . &Zfki+~~$+t~;P(I) * . * 1 
2 0024083 Tension Spring Bushing . . . * . &W?~Y bfXKiYk% . - . * 1 
3 0032971 Needle Thread Tension Spring * . $t+&a+/f* * . * . * . * . 1 
4 0020118 Thread Tension Spring Retainer . ft;\a+/t*:4-? my * * . 1 
5 000178 Felt . . . . . . . . . . . . ..7=.bt...-.......l 

6 0031111 Tension Disc . * e . . . a . a . ,&*a+JlJl* . . e . 1 . a . .2 

7 000177 Felt . . . . . . . . . . . . . . 7=,Lb..- . . . . . . . 1 

8 004265 Tension Post(Short) - . * * . * . ?&a?$$(%‘,) * . * * . * * . 1 
9 2100074 Tension Disc Eyelet(Large) . * . ~+~~~(~) . 1 * * . * . 1 

10 2109135 Needle Clamp(A) * . . * . * - * . $fk% . . . * * * * * * . -1 

11 003637 Screw(1/8-44x2.5) . . . . . . . n+g. . . . . . . . . . . 2 

12 2109341 Upper Looper(for Needle Size #9-14)I~b--/~@+fP #9&14M) * 1 
13 2107311 Presser Foot, Complete Set(A6) . @r($IL) . * . * . . * . + . 1 
14 0024100 Presser Foot Hinge . * * * * . * @rt~‘J’? * . . . * * . * * 1 
15 004351 Screw(9/64-40x7) . . . . . . . . $=$y , . . . . . . . . . . 1 

16 2107282 Presser Foot(Lower) * * . * . * . @x(7;) . * * * . * . * . * 1 
17 0034535 Thread Chain Guide * . * * * . . e?&Wd K. * . * . * * * . 1 
18 004237 Screw(3/32-56x2.6) . . . . . . .k+g. . . . . . . . . . . 1 

19 2107234 Presser Foot Stitch Tongue(A6) . JK * . * . * . * . * * * * . 1 
20 2107640[2107162]Finger Guard . + * . * * * . * * 71’Y$i‘;tl‘- t;‘ * * * * . * . 1 

21 005036 Screw(1/8-44x5.6) * * . . . .a+$?. . . . . . . . .1 

22 2108030 Stitch Plate(A6) * . * . . . .N%i. . * . . . . . . .1 

23 2109009+ Different ial Feed Dog . . . . .gjgy.. . . . . . . . 1 
24 2109052 Auxiliary Feed Dog . * . . . . ,]\S 9 . . . . . . . . .* 
25 2109202 Needle Guard(Front) * . . . . - N?z+- (Ef) . . . . . . . 1 
26 0004444 Washer . . . . . . . . . . . . ‘7y.y.t. . . . . . . . 1 

Amt. 



!6625H-A 

\Z6025H-Y5-A, Y6-A 
17-l 
,7 -2 

Y6-A Only 

\Z6025H-X4-A 
33 

“30 36’ 



Ref. 
Na 

1 
2 
3 

AZ6025H-Y-A, X-A EXCLUSIVE PARTS 
Parts 
Na 
0024084 
0024083 
0032971 
0020118 

000178 
0031111 

000177 
004265 

2100074 
0024130 

?fl*~Ilam3cE 29 
Amt. 

Description c% 4 Req. 
Thread Tension Spring Cap * * * * &$%j?-/~+=?-p~7”(_t) . * . 1 
Tension Spring Bushing . * * . * %%J+f-f-y bmylt$ . * . * 1 
Needle Thread Tension Spring . * #-&%J?F-,~$ * . * * . * . * 1 
Thread Tension Spring Retainer . *$J?~-,x$+t.;‘7’(7;) * * -1 
Felt . . . . . . . . . . . . . .7=,Lb.. . . . . . . . .1 
Tension Disc . e . . e . . . e . ,$RFm. . . . . . , . . . 2 
Felt . . . . . . . . . . . . . .7=jbb.. . . . . . . . .1 
Tension Post(Short) * * . * * * . &$j?&$(&) * * . * * . * * 1 
Tension Disc Eyelet(Large) . * * ‘%J’fti*g(A) * 1 * * * . * 1 
Tape Guide(Upper) * * * . . * . * 3-75-f K(k) . * . * . . 1 

11 
12 
13 
14 
15 
16 
17-1 
17-2 
18 
19 
20 

21-1 
21-2 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31-1 2108004 Stitch Plate(Y5) * * * . * . * . $+&. * * * . * . * * . * * 1 
31-2 2108005 N (yfj) . . . . . . . . ,, . . . . . . . . . . . .1 
32 2109009 Differential Feed Dog(Y6 Only) . ii;i%;!, (YGa)&) * . * . . . . 1 
33 2107626[21077031Presser Foot, Complete Set(X4) * @~(,$H) * * . * * . * . * . 1 
34 2107652[2107238]Presser Foot Stitch Tongue(X4) *fi. * . . . . * . * . * . . 1 
35 2109131 Needle Clamp(X) * * * . * . * * * $+kj . . * . * . * . * . . 1 

110012 Screw(M4-0.7x5) . . . . . . . .ti+g. . . . . . . . . . .2 
0024129 Tape Guide(Lower) . * * * * . * . ?--‘iptiq’ K(7;) * . * . * . 1 

110013 Screw(,,,4-0.7~8) . . . . . . . . k;iv . . . . . . . . . . . 2 
100001 Nut...............tyb...........2 

0033738 Tape Guide Tube e . e . e . . a . $F-~~~. a . . . . a . a 2 
2109322 Upper Looper(for Needle Size #9-14)1/L---,~(Nf% #g--14,%) * 1 
2107620[21073321Presser Foot, Complete Set(Y5) . pS~(,$H) . * . * + * * * * . 1 
2107623C21073331 ” I, (y6) . ,, , . . . . . . . . . 1 
0024100 Presser Foot Hinge . * . . . * *$F~k>g. * * * * . * * * 1 

004351 Screw(g/64-40x7) . . . . . . . . d+Q. . . . . . . . . . . 1 
2107631[2107284]Presser Foot(Lower) . . * . . . *@x(7;) * . 1 . * . . . . * 1 

2107650[2107240]Presser Foot Stitch Tongue(Y5) * JV.0 * . * * . * . * . . . . 1 
2107651[2107241] fj ,I (Y6) . ,, . . . . . . . . . . . . .I 
2107643[2107162]Finger Guard * . . . * * . * . . 7d’/f3‘$-- b’. . . . * . * 1 

000444* Washer . . . . . . . . . . . . . yyJy.Q.y. . . . . . . . . .1 
005036[210005] Screw(1/8-44x5.6)[1/8-44x7.11 .k$v * . * . * * * . * * . 1 

2107670[2107174]Presser Foot Tape Guide. * . . * $W=?---P;b‘/r iQ * . * . * * 1 
001230[001228] Screw(3/32-56x3.8)[3/32-56X3.2]1t~~ * * . . . 1 . * . * * 1 

0034535 Thread Chain Guide * * . * . * . Z%$d p * . * * * 3 - 3 * 1 
004237 Screw(3/32-56x2.6). . . . . . .k+Q. . . . . . . . . . . 1 

2109130 Needle Clamp(Y) . . . . . . . . .$&k,$ . . . . . . . . . . + 1 
003637 Screw(1/8-44x2,5) . . . . . . .k;iT$. . . . . . . . . . s 2 

36 2108006 Stitch Plate(X4) * * . . . * * * $+& * . . . * * . * . * . * 1 
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AZ6032H-A. 6035H-A EXCLUSIVE PARTS(l) 
Ref. Parts 
Jakl 

1 0024084 
2 0024083 
3 0032971 
4 0020118 
5 000178 
6 0031111 
7 000177 
8 004265 
9 2100074 

10 2101431 

11 2101432 
12 2101433 
13 0020472 
14 2101407 
15 2109134 
16 ---- 

Amt. 
Description 83 $5 && 

Thread Tension Spring Cap * * * * %?JJ?-jq$+:p y-p(k) * * * 1 

17 003637 
18-l 2108062 
18-2 2108063 
18-3 2108064 
19-1 2109084 
19-2 2109085 
20 2109086 

Connecting Link Cover(Front) * * &$$$I~--(~) * * * . * * * 1 
Needle Bar Oiling Felt(Front) * * &@7r,Vb(ijii) * * * . * * 1 
O-ring(p6) e e e * e . e e e e . O!Jyy a e . a e * e * e . 1 
Needle Bar Connecting Bracket * * $i$$=$!~ . * . * * - . . * . 1 
Needle Clamp(Y) * * . * * * . * ~#.t.lz% * * * * . * . * . * -1 
Needle(System:DC~27) * . . * *jet * . 1 . . . * . * * . * .2 
Screw(1/8-44x2.5) . . . . . . .k+‘;; . . . . . . . . . . .2 
Stitch Plate(Y5) * . * . * . * b $+QZ * . . . * . * . . * * . 1 

I, (y6) . . . . . . . . ,, . . . . . . . . . , . .I 
(y7) . . . . . . . 1 ,, . . . . . . . . . . . .1 

Diffe:Lntial Feed Dog(Y5,YG) ..gj$gg...........1 
I, N (Y7) . . . . ,, . . . . . . . . . . .1 

Main Feed Dog. . . . . . . . . .f$$sg . . . . . . . . . . .I 

21 2109052 Auxiliary Fe’ed Dog - - . * * . a /l\j3;9 * . . . * - - * . * e 1 
22 2100946 Needle Bar Driving Lever * . * * &$$?‘7>3$$@ * * . * . * 1 
23 2101141 Upper Looper Driving Lever * * . bb--,q&kE* * * . * * . * 1 
24 2100906 Driving Shaft Thrust Ring * * * * l&--/9X5X b !J >Q” * . * 1 
25 2100881 Upper Looper Bar Crank Arm, C. Set I1b---,x35>3(@) * * . 1 
26 2100226 Upper Looper Bar Guide Bushing . IL----,P~~% OIL * * * * * . 1 
27 2100227 Upper Looper Bar Guide Cover . . /+-~~@@16 * . * * . * * * 1 
28 130001 Screw(M2.5-0.45x6) . . . . . . . k+$ . . . . . . . . . . . 1 
29 110071 Screw(M2.5-0.45x6) . . . . . . .&+v. . . . . . . . . . . 1 
30 2100885 Upper Looper Bar Guide, Complete Set/L--,~&$‘(,$I) * . * * . 1 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

2101089 Upper Looper Bar Crank Arm . . . 1&--,<95>/ * * . * . * 1 
300008 Washer . . . . , . . . . . . . . yy.2~. . . . . . . . . .1 
140004 Screw(M!+lx16) . . . . . . . . .ti$g . . . . . . . . . . . 1 

2100903C2100176]Upper Looper Bar Crank Arm Pin * ~/b--,P3~>3tz0~ * . * . 1 
160002 Screw(M4-0. 7 x 5) . . . . . . . . n*$T . . . . . . . . . . . 1 
310089[310048] Oil Wick e a . a e a . a v  e a e as e . a . . . . . . . . . 1 

2100667 Upper Looper Bar - . . . . . . . /l~--/i&. . . . . . . . . . 1 
000629[330011] Seal Plug * . * . * * * . . . . . s&. . . . . . . . . . . . 1 

2100892 Upper Looper Bar Guide . . . . . +-)~B@J. . . . . . . . . 1 
310065 Oiling Felt. a . . . a , . . . . 7=,1/f, . . . . . . . . . . 1 

41 2109342 Upper Looper(for Needle Size #ll-14&b--,P($+@+#ll-14m)l 
42 210009 Sc-ew(1/8-44X3.2) . . . . . . .k*Q. . . . . . . . . . . 1 
43 2109348 Lower Looper . . e . . . . . . . T/k---,<. . . . . . . . . . 1 
44 2100905 Lower Looper Driving Shaft Thrust RingT;&--,<Xyx b !, yy  1 
45 2100890+ Upper Looper Bar, C. Set * * . . +-/<$$($$I) * . . : . . . . 1 

Tension Spring Bushing * * * * * ~$fW-~ ba!Jlt% * . . * 1 
Needle Thread Tension Spring . *$+~ZH?~~+ * * . * . * . + 1 
Thread Tension Spring Retainer * ,&ZZl?~~$++-~;p(7;) . * * 1 
Felt . . . . . . . . . . . . . .7=,Lb.. . . . . . . . .1 
Tension Disc s . e e a a e * e e ,&aIf-m e a a . e a . - e e 2 
Felt . . . . . . . , . . . . . .7=/l/f.. . . . . . . . . .1 
Tension Post(Short) * . . * * * * ~R3&;(W) * . * . * . * * 1 
Tension Disc Eyelet(Large) * * *@We&!&(k) . . . * * * * 1 
Connecting Link Cover(Front), C. Set$+#$Q?Sjt--((iiii) (&) * * * 1 
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AZ6032H-A. 6035H-A EXCLUSIVE PARTS(2) ~3*TII/~JTlBd~ (2) 31 
Ref. Parts Amt. 
jvilA 

l-l 2107347 
1-2 
l-3 
2 
3 
4 
5 
6 
7-l 
7-2 
7-3 
8 
9 

10 

11 110012 Screw(M4-0,7x5) ........ ItyfQ ........... 2 
12 0024129 Tape Guide(Lower) * . * . * * 1 * ?--;PzUd K(5;) * * . * . * 1 
13 110013 Screw(M4-0,7x8) ........ k*g ........... 2 
14 100001 Nut...............yyb ......... ..z 
15 0033738 Tape Guide Tube. ........ f--;PXr. ........ 2 
16-1 2107620[21073321Presser Foot, Complete Set (YS) * trfrr(&L) . * . * . * * * * . 1 
16-2 2107623[21073331 1’ I, (y6) . ,, .......... 1 
16-3 2107629[21073341 1’ I, (Y7) . ,, .......... 1 
17 2107631[2107284IPresser Foot(Lower) ....... @z(F) .......... 1 
18-I 2107650[21072401Presser Foot Stitch Tongue(Y5) . fi. * * * * . * . * * * * . 1 
18-2 2107651[21072411 J/ I, (y6) . ,, ............. 1 
18-3 2107653C21072421 jl ,I (Y7) . ,, ............. 1 
19 2107643+ Finger Guard .......... 74 >$‘fJ- F ....... 1 
20 005036[210005] Screw(1/8-44X5.6)[1/8-44X7.11. It%.2 * * * . * * . * . * . 1 

21 
22 
23 
24-1 
24-2 
24-3 
25-l 
25-2 
26 
27 
28 

2107670[21071741Presser Foot Tape Guide * * . . * @z?--;P%?-f b’ * . * . * . 1 
001230[001228] Screw(3/32-56x3.8)[3/32-56x3.2]k=$~G. .......... 1 

2101091 Lower Knife .......... .~;%Jz,+ ......... a1 
2108043 Stitch Plate(Y5) ........ $t@ ............ 1 
2108044 I, (y6) ........ ,, ............ 1 
2108045 (Y7) ........ 
2109033 Diffe:ntiaI Feed Dog(Y5) * . 

,, ............ 1 
..ugy ......... ..I 

2109030 I, I, (y6,y7) .. ,, ........... 1 
2109031 Main Feed Dog e a . e . e . a e eQ%!, . e e . a . a a e . el 
2109032 Auxiliary Feed Dog ....... I]x%~ .......... .1 

000444+ Washer ............. yy.)e. ........ .l 

Description q 
43 Res. 

Presser Foot, Complete Set(Y5) * @l;[kL) * . * * . . . . * . 1 
2107348 N N (y6) . ,, . . . . . . . . . . 1 
2107349 I, N (Y7) . ,, . . . . . . . . . . 1 
0024100 Presser Foot Hinge * . * - * . * @XL 2-2 * - - . * . . * . 1 

004351 Screw(g/fj4-40x 7) . . . . . . . . lt+.y . . . . . . . . . . . 1 
2107289 Presser Foot(Lower) * * . * * - * @x(7;) * * - * - * * * * . 1 
0034535 Thread Chain Guide * * * . * . * eRj?d K * . * . . * . * . 1 

004237 Screw(3/32-5fjx2.6) . . . . . . .k+y. . . . . . . . . . . 1 
2107244 Presser Foot Stitch Tongue(Y5) * fl* * + . * . . * . + . * * I 
2107245 I, N (y6) . ,, . . . . . . . . . . . . .l 
2107246 I, I, (Y7) . ,, . . . . . . . . . . . . .1 
2107640[2107162]Finger Guard . * . * . * - * * * 7,i>tj‘ti- p. . * * * . . 1 

005036 Screw(1/8-44x5,6) . . . . . . . k;ic-;; . . . . . . . . . . . 1 
0024130 Tape Guide(Upper) . * . * . . . . ?---;P;tfd r(k) . . * . * * 1 
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AZ6035H-A54 EXCLUSIVE PARTS(l) 
Ref. 
Na 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

11 
12 
13 
14 
15 
16 
17 
18 
19 

Parts Amt. 
-!ilL Description II:: % Req. 
0024084 Thread Tension Spring Cap. . * * A~+/~~=V-~Y-P(~) * * * 1 
0024083 Tension Spring Bushing * . * * . MHW-Y bHYtt% * . * * 1 
0032971 Needle Thread Tension Spring * *#&%+/ii:. * * * . * . . 1 
0020118 Thread Tension Spring Retainer * ,&ZH?~~$++YI(~) - . . 1 
000178 Felt . . . . . . . . . . . . . .7=,,,,, , . . . . . , . , -1 

0031111 Tension Disc e e a e e . e . . e ,+aTm. e . e . a a e . s 2 
000177 'felt . . . . . . . . . . . . ..7rjl.b..........1 

004265 Tension Post(Short) . * * * * * * Gr$Zl+#?(~) * * * - * . * * 1 
2100074 Tension Disc Eyelet(Large) * . * ?$J+B&Z(;k) * . * * . * * 1 
2101431 Connecting Link Cover(Front), C. Set$&$$A.~--(E)($!l) * * * 1 

2101432 
2101433 
0020472 
2101407 
2109134 

-_-- 
003637 

2128010 
2109009 

Connecting Link Cover(Front) * * $+$$j~/q-($?f) . * * . * - * 1 
Needle Bar Oiling Felt(Front) - 1 $+@7x&b (M) * - * . * . 1 
O-ring(P6) e e e e s e e e v  e . o!J>$f’e e . e . e a e . e 1 
Needle Bar Connecting Bracket * . ti$$@=V * * * . * * * . * . 1 
Needle Clamp(Y) * . * - * . * - *$+lt% * * . * * * . . . . * 1 
Needle(System: DCX27) * * * * * $+. * . * . * . * * * . . * 2 
Screw(1/8-44x2.5) . . . . . . .&+9. . . . . . . . . . .2 
Stitch Plate(Y7) . * . * * * . * $+&. * . * . * . * . * . * 1 
Differential Feed Dog(for 06) . *tl;is!l (OSH) . * . * . * . * 1 

. . . . . . . . . . . . . . . . . . . . . . . - . . . . . . . . . . . 20 . . . . . 

21 2109052 Auxiliary Feed Dog . . - . . . - I]x$J$~ . . . . . , . . . . . 1 

22 2100946 Needle Bar Driving Lever . * . *$+$$+‘7>3$$@j. + . * . . 1 
23 2101141 Upper Looper Driving Lever * . * _t&-jq$@ij . * . * . . . . 1 
24 2100906 Driving Shaft Thrust Ring. . . * ~/L---,~x~x b !) YY. * -1 
25 2100881 Upper Looper Bar Crank Arm, C. Set ~L-I~~TY$‘($H) * . . 1 
26 2100226 Upper Looper Bar Guide Bushing */b--,Csm% 91~ 1 . * . . * 1 
27 2100227 Upper Looper Bar Guide Cover * * &-xqz&Jf. . . . . * . . 1 
28 130001 Screw(M2.5-0.45x6). . . . . . .dSg. . . . . . . . . . . 1 
29 110071 Screw(M2.5-0.45x6) . . . . . . . ~T$V. . . . . . . . . . . 1 
30 2100885 Upper Looper Bar Guide, Complete Set&-~~~iPtl($Zl) . . * . * 1 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

2101089 Upper Looper Bar Crank Arm . * . bb-/P3f>/ + . . . . . 1 
300008 Washer . . . . . . . . . . . . .~y.>,t.. . . . . . . . .1 
140002 Sc-ew(M6-lxl4) s - 1 . . . . . .k$9. . . . . . . . . . . 1 

2100903[2100176]Upper Looper Bar Crank Arm Pin * _t/b--,~3~>3tz.~. + . . 1 
160002 Screw(M4-0.7X5) ........ fi*g ........... 1 
3100~9[31004~] Oil Wick ............ as. ........... 1 

2100667 Upper Looper Bar ........ &--A$$. ......... 1 

000629[330011] Seal Plug ............ $$&. ........... 1 
2100892 Upper Looper Bar Guide ..... +--/<sm ......... 1 

310065 Oiling Felt ........... 7,-,~), .......... 1 

41 2109342 Upper Looper(for Needle Size #11-14)1~~--,~(~+%ff+#11-14~)1 
42 210009 Screw(l/8-44x3.2) ...... .k;i-v. .......... 1 
43 2109348 Lower Looper .......... 7;jL-j<. ......... 1 
44 2100905 Lower Looper Driving Shaft Thrust RingF/L-/*9xy;C b !, >Jy 1 
45 2100890+ Upper Looper Bar, C. Set .... ,IL--~~@$($~) ........ 1 





AZ6035H-A54 EXCLUSIVE PARTS(Z) 
Ref. 
AL 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts Amt. 
Na Description II 53 ReqL 
2107629[2107334]Presser Foot, Complete Set(Y7) * @~?k) * . * . * . * . * . 1 
0024100 Presser Foot Hinge . * . * . * . trflrk 2-2 * . * . * . * . * 1 
004351 Screw(9/64-40X7) . . . . . . . . k*g. . . , . . . . . . . 1 

2107631[2107284]Presser Foot(Lower) . * * * * * . @x(7;) * . - * . * * . * * 1 
0034535 Thread Chain Guide . * * * * * .?Z”Llti-f F. * * . . . * * * 1 

004237 Screw(3/32-56x2.6) . . . . . . .k+.y. . . . . . . . . . . 1 

2107653[2107242]Presser Foot Stitch Tongue(Y7) * fi * * * . * * * * . . . * . 1 
2107643[2107162]Finger Guard * . * . * . * * * * 71’>%‘;a’-K * . * . * . * 1 
000444* Washer . . . . . . . . . . . . . Ty.;/.y.. . . . . . . . .4 
005036[210005] Screw(1/8-44X5.6)[1/8-44XI.l]*k~~~ * . . . * . * . * . -1 

11 2107670[2107174]Presser Foot Tape Guide . * . * . @~~-?;p;ti‘~ K. * * * . . 1 
12 001230[001228] Screw(3/32-56x3.8)[3/32-56X3.2]d;i:3~ . . * . * . * . * -1 
13 0024130 Tape Guide(Upper) * . * . * . * * ?-yl;i‘d 1;‘(k) * . . * . . 1 
14 110012 Screw(M4-0.7x5) . . . . . . . .k$‘;; . . . . . . . . . . .2 
15 0024129 Tape Guide(Lower) * . . . * . * . ?--73-f p(7;) . * . . * . 1 
16 110013 Screw(M4-0,7x3) . . . . . . . . It+9 . . . . . . . . . . . 2 
17 100001 N”t...............y-y[-...........z 
18 0033738 Tape Guide Tube e . + . a e e . a y-73~ a . - . a s e . e 2 
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AZ6045H-A. 6046H-A EXCLUSIVE PARTS(l) 
Ref. Parts 

Na A!- 
1 2101240 
2 2101243 
3 170005 
4 2120111 
5 100001 
6 2101241 
7 170031 
8 100002 
9 2101242 

10 110047 

Amt. 
Description tl % Req- 

Ruffling Mechanism, C. Set(3) * . 57?YY$$iZ?(&3) . * . . 1 
Connecting Plate(Short) . * * * * g$$@(%Z) . * . . * . * * * 1 
Screw(b[4-0,7x6) . . . . . . . .k+.;; . . . . . . . . . . .4 

Presser Foot Lifter Lever. * * *@~EY~/IS- * - * . * . * 1 
).Jut.....,.........f$/)............3 
Connecting Plate Lever * * . * *%@$$j?si/-;‘-. . * . * . * . 1 
Screw(~Lj-0,Xx8.5) , . . . . . .&+2. . . . . . . . . . . 1 
Nut........,......y-yb...........l 

Connecting Plate Lever Support . Z+*$El/~~---Itjrl$+ * . * . * 1 
Screw(M4-0,7x10). . . . . , . .ti*g. . . . . . . . . . .4 

11 2101244 Connecting Plate(Long) . * . . *‘&&X?(E) * * * * . * . * . 1 
12 2101246 Ruffling Mechanism, C. Set(Z) * . 57Y>flZg($EL2) . * * * 1 
13 2101260 Ruffiing Presser * . * . . * . * 7711 >fl@l * * . * * . * 1 
14 110001 Screw(M4-0.7x5.4) . . . . . . . kj&g . . . . . . . . . . . 3 
15 2101245 Ruffling Mechanism, C. Set(l) . * 57 ‘I ‘J3“~fZ?(~Hl) . * . * 1 
16 2101259 Ruffling Presser Lifter Shaft Lever37 !J YY#~#$Vi‘$tBti/~--l 
17 160001 Screw(M4-0.7x4) . . . . . . . . k$$ . . . . . . . . . . . 1 
18 2101248 Bracket Holder . * . . * . * . * 7*5?~ b&i<+ . * . . . . 1 
19 2101258 Ruffling Presser Lifter Shaft * * f7!l YY@zBY$J. . * * 1 
20 0020616 stop Collar . . . . . . . . . . . ;( /, y,<;by- . . . . . . . 1 

21 003637 Screw(1/8-44x2tj) . . . . . . . .k+‘j:. . . . . . . . . . .3 

22 2101249 Bracket Fixing Piece * . - . . * 7’79~ b!ZiW?i * * . * * * 1 
23 2101250 Bracket Spring Plate . . 1 . * . -/YYY bJ+jq+ . * . * . 1 
24 000538 Washer . . . . . . . . . . . . . ‘7yy*. . . . . . . . . .1 
25 110031 ~~~~~(~4-0.7~12) . . . . . . . . k+? . . . . . . . . . . . 1 

26 2101247 Bracket. . . . . . . . . . . . . 7‘79 .? ,.. . . . . . . . . . 1 

27 005589 Screw(l/4-40x14.5) . . . . . . .ti*9. . . . . . . . . . . 1 
28 000621 Conical Spring Washer . . * . * . !Ilt/q$7 Y*V~ * . * * . * * 2 
29 000613 Washer . . . . . . . . . . . . . yy.)+, . . . . . . . . . .l 
30 000306 Nut. . . . . . . . . . . . . . .-j-yb.. . . . . . . . . .1 

31 2101252 Handle Holder * * . * . * * . * . Rr$j?jYjxY p;‘~L@,(rf+ . * . I 
32 170032 Screw(M4-0.7x5) . . . . . . . . It+? . . . . . . . . . . . 1 
33 2101255 Ruffling Swing-out Handle * . * * @~UT/~Y K/b * . * * . * 1 
34 000234 Nut...............y-yf.............l 
35 2101253 Swing-out Handle Holder Spring . /\Y ~/b@jrl+i$~~~$ * . * . . 1 
36 001123 Washer . . . . . . . . . . . . . ‘77.2-y. . . . . . . . . .3 
37 007627 Screw(M4-0.7~6) . . . . . . . . It+.2 . . . . . . . . . . . 3 
38 2101257 Ruffling Presser Shaft * * . * . 57 !I YT@l$&. . . + . . 1 
39 0094562 Collar(8Xl3X6mm) . * * . * * *a?--. . * * . * . * * . . 1 
40 2101254 Lifter Lever Holder. * * . * . * ~7~Y?‘#s&YV~i-&#$ * . * * . * 1 

41 
42 
43 
44 
45 

2101251 
110009 

Ruffling Presser Lifter Lever . . 77 !I YT$T~%$YV/~-- . . 1 
Screw(M4-0.7x8) . . . . . . . .k+-;;. . . . . . . . . . .2 

0024084[0093863]Spring Cap * . * * . * . * . . . ~T=I~+:~-vY;P. ’ . . * . 1 
2101268 Ruffling Presser Spring. * - * . 57 Y Ytf‘@x/q;i: * . . . * 1 

004125 Tension Post . . * . . . e e e e Sa+$$ * . * . * . * . . * . 1 
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Z6046H-Y5-A, Y6-A 

1 
-2 

Z6046H-X4-A 

23-I’ 
23-2 



AZ6046H-A EXCLUSIVE PARTS(Z) t;tf=E~1LzFHasi% (2) 3 6 
Ref. Parts Amt. 
JJcl& Description !% % &!L. 

1 0024084 Thread Tension Spring Cap * . * * &$j+~~$+?~~(k) * . . 1 
2 0024083 Tension Spring Bushing * . . * . &?$I??7 ba!Jk% * * . * 1 
3 0032971 Needle Thread Tension Spring * *&&$kW-,W - * * . + . * * 1 
4 0020118 Thread Tension Spring Retainer . ?&Z!J+~-,t*Estyy(T) * * * 1 
5 000178 Felt . . . . . . . . . . . . . .y=jl/b.. . . . . . . . .l 
6 0031111 Tension Disc . e . . e . . . . . ,&g+m. . . . . . . . . . 2 
7 000177 Felt -1.. . . . . . . . . ..7=,bb.. . . . . . . . .l 
8 004265 Tension Post(Short) . * . * . . * &$j?@(B) * * . * . * . -1 
9 2100074 Tension Disc Eyelet(Large) . * *~l’j’~J@(~) . * . . . * * 1 

10 2109322 Upper Looper(for Needle Size #9-14)Jz&--~~($i-~+ #9*14H) . 1 

11-l 2107069 Presser Foot, Complete Set(Y5) . @r(&L.) * * . * . . * - * . 1 
11-2 2107390 N N (y,j) . ,, . . . . . . . . . . 1 
12 0024100 Presser Foot Hinge - * * - * - . trfl~k~$l * + * * . * . - . 1 
13 004351 Screw(g/64-40x7) . . . . . . . . k+v. . . . . . . . . . . 1 

14 0022153 presser Foot(y6) . . . . . . . .#I=. . . . . . . . . . , . 1 

15-1 2107068 Presser Foot Stitch Tongue(Y5) . JK. . . . * . * * . . . * . 1 
15-2 0021879 n I, (y6) . ,, . . . . . . . . . . . . .1 
16 2107640[2107162]Finger Guard * * . * * * * . * * 74>#3‘;b‘- F * . * * * * . 1 
17 005036[004131] Screw(1/8-44X5.6)[1/8-44x61* . It$y * . . . * * . * . * -1 
18 0034535 Thread Chain Guide * . * * + * . ?Z$?tid K . * . * * . * * . 1 
19 004237 Screw(3/32-56x2,6) . . . . . . . k$‘j: . . . . . . . . . . . 1 
20 2109130 Needle Clamp(Y) * . * . * . * * . $+k% * * * * * * * . * * . 1 

21 003637 
22-l 2108004 
22-2 2108005 
23-l 2109020 
23-2 2109022 
24-l 2109021 
24-2 2109023 
25 2107389 
26 2107250 
27 2109131 
28 2108006 

Screw(1/8-44x2.5) . . . . . . .k$g. . . . . . . . . . .2 

Stitch Plate(Y5) * . . . * . * * N$!Z. . . . * . * * * * . * 1 
N (yfj) . . . . . . . . ,, . . . . . . . . . . . . 1 

Differential Feed Dog(YS,X4) . *tis!J * * * . * . . * . * . 1 
(yfj) . , . . ,, . . . . . . . . . . . 1 

Main Fiid Dog(;5,X4) . * * * ..gggy...........1 
(y6). . . . . . . . ,, . . . . . . . . . . . 1 

Presse;‘Foot. Complete Set (X4) .#ll(&). . . . . . . . . .I 
Presser Foot Stitch Tongue(X4) *JlI. + . * . . . . . . . . -1 
Needle Clamp(X) * . . * . . . . * $+a% * . * . . * . * . * . 1 
Stitch Plate s e . e . a . a a a$f@e . e e . a . e . e . e 1 
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AZ6051H-A EXCLUSIVE PARTS(l) 
Ref. 
b!!L 

1 
2 
3 
4 
5 
6 
I 
8 
9 

10 

Parts 

A 
2100816 
2101571 
000665 
120018 

2101573 
120001 

2101570 
170034 

2101572 
190046 

11 110003 
12 110013 
13 2101574 
14 110074 
15 300028 
16 110075 
17 2101575 
18 2101463 
19 009736 
20 2101576 

21 120009 

Amt. 
Description D 

Machine Frame. ......... 71/?L\ 
43 . 

.. ....... . 1 
Tension Roller Bracket . * . * * o--j+&{rf+ * . * * * * * 1 
Washer ............. Ty:,/t. ........ .3 
Screw(M4-,, .7 x 12) ........ k;iT$? ........... 1 

Thread Guide Plate(Rear) * * * . %%@J%(@) . * . * . * . al 
Screw(M4-0.7X14) ........ n+2 ........... 2 
Bracket. ........... .-+2~7yg~@+j.*. ... .1 
Screw(M6-lx9) ......... e+y ........... 2 
Thread Guide Plate(Front) + * . * MW~$Ji((ii;i) . * * * 9 * * + 1 
Screw(M4-0.7x15) ....... .k;ir';; ........... 1 

Screw(M3.5-0.6X6) ...... .k$.;;:. .......... 1 
Screw(M4-0.7x8) ....... .d;icg. .......... 1 

Timing Belt Cover * * * . * . * . qd$ YY~&b$A-- * . * 1 
Screw(M4-0.7x12,5) ....... It+,9 ........... 2 
Spacer ............. x,-c.--+f- ......... .I 
Screw(M4-0.7~10) ........ k+3. .......... 1 
Timing Belt Cover Spacer . * * * 8~~~?‘~tibW-X~-~ * * * . * . 1 
Timing Pulley(Smal1) * * * * . * 94 Z YY‘;P-!J (I]\) * . * . 1 
Screw(M4-0.7x6) ........ k+'j: ........... 2 
Bra&et Stay .......... &{j-f~zttl. ........ 1 

Screw(M4-0.7x12) ....... .$=*.y. .......... 1 
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AZ6051H-A EXCLUSIVE PARTS(Z) 
Ref. Parts 
J!L -u!L 

1 0036820 
2 120013 
3 000613 
4 2101579 
5 0036816 
6 003635 
7 2101577 
8 003638 
9 2101580 

10 0095068 

Amt. 
Description 57 % k!L 

“ZERO-MAX”(E2 Type) . * . - * * * -t?a?~,;r(E2@). * . * * 1 
Screw(M6-lx 15) . . . . . . . . . &+g . . . . . . . . . . . 4 
Washer . . . . , . . . . . . . . y~~‘;/)r. . . . . . . . . .4 
Timing Belt . * e e s . . . e e e ~,q’$~/y&,~f. . . . . . e 1 
Timing Pulley(Large) * * . . * * 94 5 y’f‘Y’--!J (Jc) * . * . 1 
Screw(1/4-40x6) . . . . . . . . kLt;ir;j:. . . . . . . . . . . 2 
Universal Joint * * * 1 . . . * . zzA-~/b~~xq’~~ * * . 1 
Screw(11/64-40x4) . . . . . . .j+Q. . . . . . . . . . .6 
Tension Roller, Complete Set . * a-~~(&) . * * . * + * * 1 
Clutch Frame Bushing(Right) * * * o---~$?L;JJY,)/=L(&) . * * * 1 

11 0036827 Tension Roller(Large) * * . . - * a-y(ji;). - . . * * * . 01 
12 0095072 Clutch Frame . . . . . . . . . . n-73 . . . . . . . . . . 1 
13 0095069 Clutch Frame Bushing(Left) * . . ~--~$;I‘Y;/=L(~) . * . . 1 
14 0094548 Tension Link Shaft . * * * . . . YY~-;/~Y b . - * * * . -1 
15 0091932 Tension Link Shaft Spring * . . . !J >?~>+7 b/f+ * * * . . 1 
16 0094549 Spring Latch . , . . . . . . . ./<$j#+. . . . . . . . . .1 
17 009604 Screw(ll/64-40x5.5) . * * - * . k$g * * * * . * * * . - . 1 
18 001196 Screw(l/8-44x6) . . . . . . . .&$:‘j- . . . . . . . . . , . 4 
19 0094556 Tape Guide Washer * . + . . * * + F---;Pjtid t;‘Yy.Y? * . + .4 
20 0094553 Tape Guide . - . . . . . . . - . p-yffj‘q’ in’ . . . . . . . . 1 

21 0094557 
22 0094546 
23 0094547 
24 001457 
25 005089 
26 000538 
27 001156 
28 2101578 
29 110009 
30 000665 

Tape Guide Nut * * * * * . * * * y---;P;b“d K+Y b * * . + .2 
Tension Roller(Small) * * . * . * u-~(b) ’ + * * * . * . . 1 
Tension Link e . e a e e . . e . p-7 !)‘/$T . a e s . . . .2 
Screw(ll/64-40X3.3) - - * . * * k$g. . * * * - . . * * * 2 
Screw(1/4-40x12,5) . . . . . . . k$$? . . . . . . . . . . . 1 
Washer . . . . . . . . . . . . . 7y.y~. . . . . . . . . .l 
Screw(11/64-40X13.3) - * . . . . k+Q. . . . * * * . * - - 1 
Connector Case Support . * * * + 3;iT3~+--X&#fi * . . * 1 
Screw(M4-0.7x8) . . . . . . . .&qy. . . . . . . . . . .2 
Washer . . . . . . . . . . . . . 7Y.)/~. . . . . . . . . .2 

31 004127 Screw(M4-0.7x6) . . . . . , . . k+v . . . . . . . . . . . 2 
32 2101581 Rubber Cushion e e e e s . e e .E@d‘L\. e e . e e e e e . 1 
33 2101582 Universal Joint Cover * * . . . . x/i-+j!&&bA+. * . * * * . 1 
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AZ6051H-A EXCLUSIVE PARTS(3) 
Ref. Parts 
AL 

1-l 
l-2 
l-3 
2 
3 
4 
5-1 
5-2 
6 
7-l 
7-2 
8 
9 

10 

11 0038806 
12 004236 
13-1 2108010 
13-2 2108026 
14 2109005 
15 2109052 
16 0021301 
17 0024129 
18 110013 
19 100001 
20 0033738 

Description 0 % I!!?!& 
Presser Foot, Complete Set(04) . @I&L) 1 . * . . . . * * * 1 

2107386 N N (05) . ,, ,, . . . . . . . . . . 1 
2107305 N ,I (04) (with MT2)f$lz(&) * . . * * . 1 
0024100 Presser Foot Hinge * . - * . . * #IzIz~~‘~: * * * * * . * - * 1 

004351 Screw(g/64-4,,x7) . . . . . . . . It+.;;: . . . . . . . . . . . 1 
2107279 Presser Foot(Lower) * . * * . * * RI(F) . * + * * + . * * . 1 
2107203 Thread Chain Guide . . * . . * . eB;i;b‘d KS . * . . . * . . 1 
0022416 (with MT2) * . . . . . . . . . . 1 

004237 Screi(3/32-5:X 1.7) * . * . . . .y&. . . . . . . . . . .1 
0036822 Presser Foot Stitch Tongue(O4) * m * * * * * . . * * . . * * 1 
0034257 I, I, (05) . ,, . . . . . . . . . . . . .1 
2107644[0021005]Presser Foot Hinge Spring * * . . #frltcY~~~~$ * * . . * * . 1 

005036 Screw(J/8-44x5,6) . . . . . . .k;i-.y . . . . . . . . , . . 1 

0038805 Tape Guide(Right) * . . * * * * * ?---Pjb‘q’ K(&) * * . * . * 1 

Tape Guide(Left) * . * + . * * . Y---P;ti‘q’ p(k) * . . * . . 1 
Screw(3/3’J-5fjx4,2) . . . . . . . h+v . . . . . . . . . . . 1 
Stitch Plate(O4) * . * - * . * *$~f&* * * * . - * - . * * * 1 

(05) . . . . . . . . ,, . . . . . . . . . . . .1 
Diffe:kntial Feed Dog(04, 05) ..$j$&Y...........l 
Auxiliary Feed Dog a . . a . . * ,lxit;y e e . a . . e e . - a 1 
Presser Foot Stay * . * * * * * . #tlBW& * * * . * * * . . 1 
Tape Guide(Lower) . . * . - * * . Y--;P$q’ F(7;) . . * . - . 1 
Screw(M4-6.7~8) . . . . . . . . k;ig . . . . . . . . . . . 2 
Nut.........,.....*yb...........Z 
Tape Guide Tube 1 . e e e e . . a y-73:1 e . . , . . . . . 2 

21 000444+ Washer . . . . . . . . . . . . . i,y.)+. , . . . . . . . .1 
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AZfi098H-Y-A EXCLUSIVE PARTS ?ffl*7-IbsH3% 40 
Ref. Parts 
Na Na 

1 0024084 
2 0024083 
3 0032971 
4 0020118 
5 000178 
6 0031111 
I 000177 
8 004265 
9 2100074 

10 2109322 

Amt. 
Description FLl % Req. 

Thread Tension Spring Cap * * * * ~ZW-~~~+?~I(k) . . * 1 
Tension Spring Bushing . . * * . ?&Z/W-f-t7 bH!lk% . * * -1 
Needle Thread Tension Spring * * #,+l’f-/q$ * * * * * * * * 1 
Thread Tension Spring Retainer * MZJ+~~$=?‘t ~?(7;) * - * 1 
Felt . . . . . . . . . . . . . .7=,bt.. . . . . . . . . .1 
Tension Disc . e e e e . e 1 . e ,j$s+m. e . . . . . . . . 2 
Felt . . . . . . . . . . . . . .7=,bb.. . . . . . . . .1 
Tension Post(Short) * * * * * * * &$KW$$(@) * * * * * * * * 1 
Tension Disc Eyelet(Large) - . *?$Wtisg(k) * . * . * * * 1 
Upper Looper(for Needle Size #9*14)k&---.~(#&~ #9-14H) . 1 

11 2107397 Presser Foot, Complete Set (Y5) * @r($H) * * * * * * * * . . 1 
12 0024100 Presser Foot Hinge * . * * . * . #IL~Y:~ * - . * * * - - * 1 
13 004351 Screw(9/6&40x7). . . . . . . .$-+g. . . . . . . . . . . 1 
14 2107278 Presser Foot(Lower) . + . * . * *@x(7;) * * * * . * * * + * 1 
15 0034535 Thread Chain Guide . * * . * * * e!$$$$d F + . * * 1 . * - * 1 
16 004237 Screw(3/32-56x2.6) . . . . . . . It+?. . . . . . . . . . . 1 
17 2107229 Presser Foot Stitch Tongue(Y5) *JII. * * . * * * * * * * . -1 
18 2107636[2107198]Finger Guard * * * * . * * - * . 74Y?f%-- F’ * . * . * * - 1 
19 005036 Screw(1/8-44x5.6) . . . . . . .k+‘j:. . . . . . . . . . .2 
20 2109130 Needle Clamp(Y) * * * . * * * . *$#fn% * * * * . * * * * * * 1 

21 003637 Screw(1/8-44x2.5) . . . . . . .h$g. . . . . . . . . . .2 
22 2108118 Stitch Plate(Y5) * * * * . * . * $f&. 1 * * * * * * * * * . 1 
23 2109068 Differential Feed Dog * * . * * *Ti;isg * + * * * * . * * * * 1 
24 2100478 Folder.. . . . . . . . . . . .$z%. . . , . . . . . . . .1 
25 110047 Screw(M4-0.7x10) . . . . . . . . &$y . . . . . . . . . . . 2 
26 000444 Washer . . . . . . . . . . . . . ,,y,)+. . . . . . . . . . .1 
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"KZ" DEVICE(l) 



'K2" DEVICE(l) 
Ref. 
Na 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
NO 

2109917 
2111050 
2111051 

310017 
000755 

2111063 
004237 
004404 

2111055 
004131 

Description a 53 Res. 
“K2” Device, Complete Set * * . . “K2”~B($$I) . . * . . . * * 1 
Suction Pipe, Complete Set * . * %.&@($I) * * . . * f  . . . 1 

. . . . . .Pgg&g$#. . . . . . . . .l Suction Pipe . . * * 
Oil Wick * * . * * * 
Oil Wick Pin * * . . 
Suction Pipe Cover . 
Screw(3/32-56x1.7) * 
Screw(3/32-56x 5.1) . 
Upper Trimming Knife 
Screw(l/B-44X6) * . 

11 004139 
12 2111059 
13 2111056 
14 004236 
15 2111057 
16 2111062 
17 2111061 
18 2111066 
19 2111060 
20 2111067 

...... #Js .......... ..I 

..... .ti+yy ......... .1 

...... Plj&cgyJ,<...-. ...... .1 

..... .ti+g ......... ..I 

.... ..k+Q ........ ...2 

..... .!-ZJ .......... ..I 

..... .ti*g ......... ..I 

..... .k+,G ........ ...2 

Holder Pin. FXl~~lYY. ....... 1 
..... .FyJ .......... ..I 
..... .k+?,3 ......... ..I 

Driving Plate T;flf$$X%&. . + * * * * * 1 
..... .icfl,t*xy-T. .... .l 

Pushing Spring7;Xl&%~~;iT * * . . * * * 1 

Screw(3/32-56x3) * * 
Lower Trimming Knife 
Lower Trimming Knife 
Screw(3/32-56x4.2) . 
Lower Trimming Knife 
Spring Sleeve * * . . 
Lower Trimming Knife 
Spring Protect Washer . * * . . * 7;Xl~~+:r/~-i? . * . . . * 1 
Washer . . . . . . . . . . . . . 7y.)~. . . . . . . . . .1 
Air Shield Rubber * * . . * 1 . . E#Bdmjtisb . . . . . . . * 1 

21 007623 Screw(g/64-40x5.3) . . . . . . .k+Q. . . . . . . . . . .2 
22 2111058 Lower Trimming Knife Guide Support 7;Xls-C I;‘@{<*. . . * * 1 
23 110068 Screw(M4-0.7x8) . . . . . . . .k+.y . . . . . . . . . . . 1 
24 2101011 Lower Trimming Knife Guide * * * 7;Xl;b”d F * * . * * * . . * 1 
25 270001 Screw(1/8-44x3) . . . . . . . .&+g. . . . . . . . . . . 1 
26 0021451 Suction Power Control Tube, C. Set n!Sl~ZEI%$E(#I) * * . . * 1 
27 0021457 Suction Power Control Tube(Inner)%5IfiF@?$~. . * * + . . * 1 
28 0021456 Suction Power Control Tube * * *o!!$ljEXI$&$?~ * * * * . . * 1 
29 001892 Screw(1/8-44x2.g) . . . . . . . It+,.;’ . . . . . . . . . . . 1 
30 0021450 Nylon Hose . . . . . . . . . . . p&31y.1--7’ . . . . . . . . 1 

31 2101059 Cloth Plate Spacer * * . * * . * ?uXYV- bXd---9- * * . 1 
32 110042 Screw(M3.5-0.6x4) . . . . . . .k*'j:. . . . . . . . . . . 2 

33 2101058 Suction Pipe Support 9 * * * * f  %%$$I&{++ * * f  * . . * * 1 

'K2"$i$t(l) 41 
Amt. 
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“KZ” DEVICE(7‘) -- ._, 

AZ6003H-A/K2 

.-___ 

.~ 

AZ6025H-A/K2 
.__- 

__-. _ 
- 

AZ6003H-A/MS/B3/KZ 

AZ6020H-A/K2 

AZ6003H-A54/K2, 6020H-A54/K2 

AZ6003H-A61/K2 



‘IQ” DEVICE(2) “K2”%3~((2) 42 
Ref. Parts Amt. 
Na 

l-l 
l-2 
l-3 
l-4 
2 
3 
4 
5-1 
5-2 
5-3 
5-4 
6 

8 
9 

10-I 
10-Z 
1 o-3 
10-4 

11-1 
11-2 
1 l-3 
11-4 
12-1 
12-2 
12-3 
13 
14-1 
14-2 
14-3 
15 
16 
17 
18 
19-1 
19-2 
20-l 
20-2 

21-1 2107243 Presser Foot Stitch Tongue(04) * JK * . . . * . . . . . * * . 1 
21-2 2107042 N N (y,3) . ,, . . . . . . . . . . . . .1 
22 2107640[0021005]Finger Guard * * * * . * * . * . 7q’>;ti‘;tl‘- F. * . * * 1 . 1 
23-1 2107372 Presser Foot, Complete Set(03) * ftsl($kL) . . . * . . . * . . 1 
23-2 2107373 (64) . 
24-l 2107224 Press:: Foot Stitch’kongue(03) 

,, . . . . . . . . . .1 
.Jj(.............l 

24-2 2107225 (04) . ,, . . . . . . . . . . . . .1 
25-l 2107270 Press:: Foot, Comple”te Set (04) . )qlr($fi). . . . . . . . . .1 
25-2 2107394 I, I, (05) . ,, . . . . . . . . . .1 
26 2107291 Presser Foot(Lower) * . * . * . . tTx(T) . . * . * . . * . . 1 
27-l 2107253 Presser Foot Stitch Tongue(04) . JlI * . * . * . . * . . 1 . . 1 
27-2 2107254 N N (05) . ,, . . . . . . . . . . . . .1 
28 004131[005036] Screw(1/8-44X6.8)11/8-44X5.61. k+-y * . . . . * . . * . . 1 
29 000444+ Washer . . . . . . . . . . . . . yy-;/+-. . . . . . . . . .1 

Description III 4% Req. 
Presser Foot, Complete Set(03) . #~%l) * . . * . * . * . * 1 

2107336 ,I I, (04) . ,, ......... .1 
2107337 N N (05) . ,, ......... .1 
2107338 I, I, (06) . ,, .......... 1 
0024100 Presser Foot Hinge ....... #Jx~>‘;:. ....... .1 
004351 Screw(g/64-4()x7) ....... .k$g. .......... 1 

2107280 Presser Foot(Lower) * . * . * . * @=(T;) * . * . + * . * . . 1 
2107220 Presser Foot Stitch Tongue(03) . JK. * . . * . * * * * . * * 1 
2107221 N N (04) . ,, ............ .1 
2107222 N N (05) . ,, ............ .1 
2107223 I, I, (06) . ,, ............ .1 
2107640[2107162]Presser Foot Hinge Spring. * - .@xk.~$/<;i-. * . . * . * 1 
005036 Screw(1/8-44x5,6) ....... It+.> ........... 1 

2107219 Thread Chain Guide * * * . . * . gE%d F. * * . . * . * . 1 
004237 Screw(3/32-56x2.6) ...... .k$G. .......... 1 

2107339 Presser Foot, Complete Set(Y5) . frFi=($$l) .......... 1 
2107340 N I, (y6) . ,, ......... .I 
2107341 N II (X4) . ,, ......... .1 
2107342 I, ,, (X5) . ,, ......... .1 

2107230 Presser Foot Stitch Tongue(Y5) . jlI. ............ 1 
2107231 I, ,I (yf,) . ,, ............ .1 
2107232 I, N (X4) . ,, ............ .1 
2107233 (pj) 
2107621[2107708]Press~~ Foot, Compli\e Set(Y.5) .. 

,, 
..................... 

.1 
@~($i?l) . 1 

2107624[2107709] N N (y6) . ,, .......... 1 
2107627[2107707] N I, (X4) . ,, ......... .1 
2107631[2107284]Presser Foot(Lower) ....... #t=(F) .......... 1 
2107650[2107240]Presser Foot Stitch Tongue(Y5) . JK* . ’ .......... 1 
2107651[2107241] ” N (yfj) . ,, ............. 1 
2107652[2107238] ” I, (X4) . ,, ............ .1 
2107643[2107162]Finger Guard * * * * . * . * . . 74>7titi-- F * . * . . * . 1 

005036[210005] Screw(1/8-44X6)[1/8-44X7.11 * . It*3 * . * . * . . * . * . 1 
2107670[2107174]Presser Foot Tape Guide ..... @=~=?--;PrfJ-f y  ...... 1 

001230[001228] Screw(3/32-56X3.2)[3/32-56X3.2]k;i(3 ........... 1 
2107358 Presser Foot, Complete Set(O4) . @~($!l) .......... 1 
2107359 N 

Press:: Foot(Lower)(04) * . 
(&‘) ........... 

#l<(T) 
1 

2107286 ... ......... .1 
2107039 N N (YE) ..... ,, .......... 1 
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'KR2" DEVICE(l) 
Ref. Parts 
Na NO 

1 2109917 
2 2111050 
3 2111051 
4 310017 
5 000755 
6 2111063 
1 004237 
8 004404 
9 2111055 

10 004131 

Amt. 
Description 0 45 k& 

“K2” Device, Complete Set * . - * “K2”gB($E) . * * . * . * . 1 
Suction Pipe, Complete Set * . f  ~!~f($$.) * * . * * . * * . 1 
Suction Pipe a e e e . . a e e e PB&g*# e . . . e . . e . 1 
Oil Wick e v a e. e e. e a. ..a%. e e e a.. e . . e -1 
Oil Wick pin e e e . e a . a e . $-$ tf> a . e e . e a a v e 1 
Suction Pipe Cover . * * . * * .P@&@&,<-- * * * * * * . * 1 
Screw(3/32-56x1.7) . . . . . . . &$$T . . . . . . . . . . . 1 
Screw(3/32-5f,x5.1) . . . . . . e j-+9 . . . . . . . . . . . 2 
Upper Trimming Knife * . * * * *kfl* * * * * * * . * * * * 1 
Screw(1/8-44x6) . . . . . . . .k$F’j:. . . . . . . . . . . 1 

11 004139 Screw(3/32-56x3) . . . . . . . . k+$? . . . . . . . . . . , 2 
12 2111059 Lower Trimming Knife Holder Pin* T;flZEk’>. . - * * . . . 1 
13 2111056 Lower Trimming Knife * . + - * * 7;fl * . * * . * * * . * * . 1 
14 004236 Screw(3/32-56x4,2) . . . . . . . It+‘;; . . . . . . . . . . . 1 
15 2111057 Lower Trimming Knife Driving Plate T;?l~$j~$?~ . * . . * * . 1 
16 2111062 Spring Sleeve. - e e . a e . e e 7;fl/<*~!J-~. . . . e . 1 
17 2111061 Lower Trimming Knife Pushing Spring7;XlEg/t+ * * . . * . * 1 
18 2111066 Spring Protect Washer * * . * * * f;fljq+7~.V? * * * * * 11 
19 2111060 Washer . . . . . . . . . . . . . ~7~.)/t. . . . . . . . . .1 

20 2111067 Air Shield Rubber . * * . * * . * &B,tj@ktj& 1 . * . * - * . 1 

21 007623 Screw(g/64-40x5.3) . . . . . . . k+$T . . . . . . . . . . . 2 
22 2111058 Lower Trimming Knife Guide Support 7;FJ%d F&{tis * . + * . 1 
23 110068 Screw(M4-0.7x8) . . . . . . . .k$:-;;: . . . . . . . . . . . 1 
24 2101011 Lower Trimming Knife Guide * * . 7;fl;a“q’ F * . * * . * * . * 1 
25 270001 Screw(1/8-44x3) . . . . . . . .n$,G. . . . . . . . . . . 1 
26 0021451 Suction Power Control Tube, C. Set $!?$ljEB@&~($H) . * * * . 1 
21 0021457 Suction Power Control Tube(Inner)$?Sl~#~B * . . . . * - * 1 
28 0021456 Suction Power Control Tube . * . oB’;lj~Z@&?+$ . * 1 . . * . . 1 
29 001892 Screw(1/&44x2,g) . . . . . . . k$g . . . . . . . . . . . 1 
30 0021450 Nylon Hose . . s . . . . . . . . Pt’31~-1-~. . . . . . . . 1 

31 2101059 Cloth Plate Spacer * * * . * * . 3 aZx;P1/- b~d--tf + * . 1 
32 110042 Screw(M3.5-0.6x4) . . . . . . .n$g. . . . . . . . . . .2 
33 2101058 Suction Pipe Support * * . + * . pa%$$@+j-$. . * . . * * . 1 
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"KRZ" DEVICE(Z) 

‘3' 

‘9 :’ 



'KRZ" $&Z?(Z) 'KR2" DEVICE(2) 
Ref. 
2% 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
-u!L 
0094491 

110012 
2100082 
2101116 
2101138 

004358 
2101452 

110013 
0011840 
0011841 

Amt. 
Description q 

% Req. 
Cord CIamp(@3.4-2N) * . . . * . z~-o;,yy;P. . . . . . . 3 
Screw(M4-0.7x5) . . . . . . . .k+Q. . . . . . . . . . .4 
Safety plate . . . . . . . . . . 743-F. . . . . . . . .1 

Tension Disc Auxiliary Eyelet. . ~FG;U@J~~* * . . * . * 1 
Solenoid Stay * * . - . . . + * . y  ~//d pxr. . . . . . . 1 
Screw(9/(j4-40 x 5.6) . . . . . . . $=+$T . . . . . . . . . . . 1 
Connector Case Support . . * . * z$3~~--X@+j+&. . * * 1 
Screw(M4-0.7x8) . . . . . . . . ~+:‘3j: . . . . . . . . . . . 8 

Connector Case f  f  * * . * * * * =1*39+-x . * * . * . * 1 
Connector Case Lid . * . . . * * =i+:399--~% - * * . . * 1 

11 000665 Washer . . . . . . . . . . . . . yy-).y. . . . . . . . . .2 
12 110048 Screw(M4-0.7x10) . . . . . . . . $=+$ . . . . . . . . . . . 1 

13 0036133 Cord Clamp(@8.4-5N) * . * . + . =i--K$‘T>;P. + . . + . . 1 
14 100001 Nut...............fyb...........l 
15 1200011 Rotation & Fabric Detector Switch, C. Set &-fiIC.j&i~74(t) . 1 
16 1200009 Fabric Detector Switch Unit * . . j’k~~~~~($$l.) . * * . * . 1 
17 1200008 Rotation Detector Unit . * * + . z&--/kIC(&) * . . * . . . * 1 
18 0035722 Cord Bushing . e a . e . s . . . ~-fFfy-)~. . . . . . ,1 
19 2101124 Cord Bushing . e . . s . a . . . ~-Fyy’/~. , . . . . .1 
20 1070001 connector (gp) . . . . . . . . . . 1% 3 9 . . . . . . . . . . 1 

2.1 110001 Screw(M4-0.7X5.4) . * . . 
22 110102 Screw(M2.5-0.45X5) . - . * 
23 300007 Washer . . . . . . . . . . 
24 2101113 Cloth Plate . . * . . . . . 
25 0011995 Insulating Plate . * * . * 
26 2101043 Oil Cooling Fan Magnet Unit 
27 0011709 Control Box Stay . . * . * 
28 006905 Wood Screw(@S.lXZO) * . * 
29 0011323 Control Box, Complete Set . 
30 0011324 Power Board * . * . . * . . 

31 0011970 Control Board. + * * . * * * * 
32 0011974 Voltage Regulator. . * . . * . 
33 0033939 Hose Band(l/4 inch) * . . * . * 
34 0033932 Joint a . e * e e * e . f  . . a 
35 0022404 Nylon Hose(3.8X6XlOOOmm) . * 
36 0010310 Venturi Tube . * . . . . 1 . * 
37 0022392 Nylon Hose(12X18Xl000mm) . * 
38 2100833+ Wind Guide Plate(Smal1) * . * * 





'KRZ" DEVICE(3) 
Ref. Parts 

'KRZ"$iZt(3) 45 
Amt 

Na Na Description El % Res. 
l-1 2107335 Presser Foot, Complete Set(03) . *@S-(&.) . * . * * . * * . 1 
1-2 2107336 I, N (04) . . ,, . . . . . . . . .1 

l-3 2107337 n N (05) . . ,, . . . . . . . . .1 

l-4 2107338 I, N (06) . . ,, . . . . . . . . . 1 
2 0024100 Presser Foot Hinge . - . . - * . * #zcL>,~. - . . * - . * 1 
3 004351 Screw(9/64-40x7) . . . . . . . . . It+.;;. . . . . . . . . . 1 
4 2107280 Presser Foot(Lower) * * . * * . . * @z(F) . * . - * . . . . 1 
5-l 2107220 Presser Foot Stitch Tongue(03) * * fl * . * * . * * . * * * * 1 
5-2 2107221 I, N (04) . .,,. . . . . . . . . . ..I 

5-3 2107222 I, I, (05) . . ,, . . . . . . . . . . . .1 

5-4 2107223 I, I, (06) . . ,, . . . . . . . . . . . . 1 

6 2107640[2107162]Finger Guard . * * . * * . * * . * 71’>7tT‘%-- p * * * * * * 1 

8 
9 

10-l 
1 o-2 
1 o-3 
IO-4 

005036 Screw(1/8-44x5,6) . . . . . . . .k$y. . . . . . . . . . 1 

2107219 Thread Chain Guide * * . * * * . *gjZ$?$d F * . * * . * * * 1 
004237 Screw(3/32-56x2.6). . . . . . . .&+:-;;:. . . . . . . . . . 1 

2107339 Presser Foot, Complete Set(Y5) * * fil(%l) . * * . * * * . * 1 
2107340 N I, (y6) . . ,, . . . . . . . . . 1 

2107341 ,I ,I (X4) . . II . . . . . . . . .1 

2107342 I, N (X5) . . ,, . . . . 1 . . . .1 

11-l 2107230 
11-2 2107231 
11-3 2107232 
11-4 2107233 
12 000444+ 

Presser Foot Stitch Tongue(Y5) . . JII * . * * . . * * . . * . 1 
I, N (yfj) .. ,, ............ 1 
I, I, (X4) ..,, ............ . 
I, I, (X5) ..# .......... ..I 

Washer .............. Ty.2~. ....... .I 





'KRZ" DEVICE(4) for AZ6003H-A 
Ref. Parts 

'KRZ"St(4) 46 

Na Na 
1 2101056 
2 0033806 
3 0033890 
4 0020103 
5 0033807 
6 000286 
7 0031111 
8 007904 
9 0036853 

10 0023185 

Amt. 
Description I2 %I Req. 

Thread Tension Release, C.Set * * &@?&Z($~) * * * * . * * 1 
Thread Tension Spring Cap(G) * ~F6zJwl~~~~~i-t7~(lz.)(~) -3 
Thread Tension Spring Bushing * . &ZH?YY bBYti% * * * * 3 
Thread Tension Spring + * * . * . &ZJ?i-?jt;iT * . * - * . * - . 1 
Thread Tension Spring Retainer(G)~~~-/-i;iz~~t~j(-F)(A) . 3 
Felt(G). . . . . . . . . . . . .7=,~b(,@). . . . . . . .6 
Tension Disc e e a . e e e e e a ,&aTm. e v  a . a e e e 12 
Tension Post(Short) . * * . * * + &ZjWl?@((w) * * * . * . . * 3 
Tension Disc Eyelet. * . . * . * a+$?&%* . . . * * * - * 1 
Thread Tension Release Supporting Board%@%+ * . * . * * * 1 

11 0011839 Thread Tension Release Solenoid. Y L/I -I 1;‘ * * * . . * * . * 1 
12 009994 Screw(M3-0.5~8) , . . . . . . .k+g. . . . . . . . . . .2 
13 0023189 Solenoid Cover * - . * * - * - * y  p],f FUJI<-- * * * - * + 1 
14 000014 Washer . . . . . . . . . . . . . vy.#/+. . . . . . . . . . .2 
15 009995 Screw(M3-0.5x5) . . . . . . . . ky$‘j: . . . . . . . . . . . 2 
16 005128 Solenoid Connecting Pin * * 1 * . Y/1//-r’ Fs$$tz’? * . * . * 1 
17 000021 Nut...........,...-j-yf............2 
18 0032971 Solenoid Spring * - . * * * - * - )‘~/,/d FA;i:. - . - - * .1 
19 2101172 Thread Tension Release Link * - * ?$$$$j !I ‘~3 * * * * * * . . 1 
20 270016 Screw(l/8-44x5.5) . . . . . . . ti+g. . . . . . . . . . . 1 

21 000330 N”t...............y-yf............l 
22 2101148 Thread Tension Release Plate Guide ?K$?%@~JI’ F * . * - * . 1 
23 009746 Screw(M4-0.7x8) . . . . . . . .&+g. . . . . . . . . . . 1 
24 000015 N”t...............j-yb...........l 
25 2101330 Thread Tension Release Plate * * G&g%&. * . . - * . * * * 1 
26 000496 Spacer . . . . . . . . . . . . .X&--p. . . . . . . . . .4 
27 0020101 Tension Disc Eyelet* . * * * * * 14+?&3. * * + * . * * * 5 
28 0024157 Thread Tension Spring * * * . * . ,+BT/t$. * * * . * * * . 3 
29 009853 Screw(11/64-40X6.5) . . . * . . It+9 * . * . * . * . . . * 1 
30 0024084 Thread Tension Spring Cap(W) * **3FF~~+4rY7-(M(8) -3 

31 0024083 Thread Tension Spring Bushing. * %i?JI43~ b@!Iti% . * . * 3 
32 0024156 Thread Tension Spring. * . * * *,+R?jq$ * * * - . * . . . 1 
33 0020118 Thread Tension Spring Retainer(W) ?&ZKl+-,q*+-? .Y;P(~;) (0) 3 
34 000178 Felt(W)(2.5mm) * * . . * * . * . 7r/Lb (8) * . * . * . * - 3 
35 000177 Felt(W)(l.Omm) * . . . * . * . * 7x&b(Q) * * * * * . * -3 
36 007903 Tension Post(Long) . . . . . . . +GH+#((A) * * . * . * * * 3 
37 0032952 Thread Tension Spring * . * . * *,+ay~q‘-i: * * . * * . * * * 1 

Note: (C)a ****Green colored, (W)*****White colored. 
(ia (G)C2%3&\ (w)taBBBz&bLzk+~ 





'KRZ" DEVICE(S) for ABOZOH-A 
Ref. Parts 

'KRt"&Z(5) 47 

a 0 
1 2101057 
2 0033806 
3 0033890 
4 0024157 
5 0033807 
6 000286 
7 0031111 
8 007904 
9 0036853 

10 0023185 

Amt. 
Description D Q Req. 

Thread Tension Release, C. Set . ,K@??Z~(H.) . * . . * * . 1 
Thread Tension Spring Cap(C) * . *34+~2~+=~~~((k)(~) * 4 
Thread Tension Spring Bushing * . &ZHY-Y bHYlt% . * * . 4 
Thread Tension Spring * * . . * *,&s?jq~+ * * * * * * * * -4 
Thread Tension Spring Retainer(G)&14)q$+i- Y?(T) (@) * 4 
Felt(G) . . . . . . . . . . . . . 7=,~ b (@) . . . . . . . . 8 
Tension Disc e e m e e e . s e e,+~~Zf?-~. a . . e . . . . 16 
Tension Post(Short) * * * * + . . AI’F-&((W) * * * . * * . 3 4 
Tension Disc Eyelet * * . - * * . $jZJ+$&j.jJ * . * * . 1 * * * 2 
Thread Tension Release Supporting Board J+@%$ . * * * . . 1 

11 0011839 Thread Tension Release Solenoid * Y/I//d t;‘ * * * * . * . . . 1 
12 009994 Screw(M3-0.5x8) . . 1 . . . . . It+9 . . . . . . . . . . . 2 
13 0023189 Solenoid Cover * * * * * . * * * YL//-( FA/<- * * . * * * 1 
14 000014 Washer . . . . . . . . . . . . . Ty-)y. . . . . . . . . .2 
15 009995 Screar(M3-0.5x5) . . . . . . . . n*g . . . . . . . . # . . 2 
16 005128 Solenoid Connecting Pin * . * * * Y~/I’ K$j$$rY. . . * * 1 
17 000021 N”t...............-fyj,...........2 
18 0032971 Solenoid Spring & Thread Tension Spring YI//~F/~x#i+~~$* . . .2 
19 2101172 Thread Tension Release Link * * * &@% Y Y3 1 * . * . . - * 1 
20 270016 Screw(1/8-44x5.5) . . . . . . .j=+.y. . . . . . . . . . . 1 

21 000330 N”t...............fyb...........l 
22 2101148 Thread Tension Release Guide Plate ?&$$$%@&+d F * * . * * -1 
23 009746 Screw(M4-0.7x8) . . . . . . . . It+:-;;‘ . . . . . . . . . . . 1 
24 000015 Nut...............*y,,...........l 
25 2101330 Thread Tension Release Plate * * &@%$j?. . * * * 1 . . * * 1 
26 000496 Spacer . . . . . . . . . . . . . xX-9. . . . . . . . . .4 
21 0020101 Tension Disc Eyelet * . . * - . * a?*sz. * . . * * . . * 6 
28 0020103 Thread Tension Spring + . * * . . &R’f/q+ . + * - * * . * . 1 
29 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
30 0024084 Thread Tension Spring Cap(W) * -$GEl’f-,~$=i=-r7;P(_t)(~) *4 

31 0024083 Thread Tension Spring Bushing. . &,ZZJ+?Y b@!Jlt% * . * * 4 
32 0024156 Thread Tension Spring * * . . * * ,+B=f--,q+ * * . * * . * ’ . 1 
33 0020118 Thread Tension Spring Retainer(W)%$?!J+f-,T++T ~;P(7;)(8) * 4 
34 000178 Felt(W)(Z.Smm) * * * . . * . - * 7r/Lb(~) * * . * . . * -4 
35 000177 Felt(W)(l.Omm) . * * * * * * * -7=&b(o) * * * * * . . ~4 
36 007903 Tension Post(Long) * * . * * * . +&a?@(E) . * * . * * . * 4 
37 0032952 Thread Tension Spring * * * * * . %$J+Y~$ * . * * * * . . * 1 

Note (G) *****Green colored, (W)*****White colored. 
(a3 (c)wii!$, ooC3B$B~bLL-?t. 
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"MTZ" DEVICE(l) 



‘MTZ”$$t (1) ‘MTZ” DEVICE(l) 
Ref. Parts 
-&A Na 

1 2101101 
2 005625 
3 1062000 
4 110016 
5 2101100 
6 120013 
7 2101109 
8 000187 
9 0033024 

10 2101106 

11 2101105 
12 0026312 
13 005036 
14 2101137 
15 2101104 
16 2101103 
17 110022 
18 2101171 
19 2101107 
20 004100 

21 2101121 
22 2101108 
23 120018 
24 2101119 
25 110039 
26 2101136 
27 0023369 
28 0023368 
29 003637 
30 2121034 

31 0023220 
32 0023370 
33 0026184 
34 0023399 
35 001230 
36 110048 
37 007623 
38 2101131 
39 390014 
40 004404 

41 2101122 
42 110042 

Description 
Solenoid Cover * * . * . * * * . 
Screw(M4-0.‘lx12) ....... .&,+$. ......... .4 
Solenoid ............ yp,/,ffC. ....... .1 
Screw(M4-0.7x15) ........ It+.> .......... .4 
Solenoid Holder. * * * + * * * * Y1//q’ F&i+* * * . - . . 1 
Screw(M6-1x15) ........ .k;iQ. ......... .a 
Solenoid Connecting Pin * * * * *$&$Y> * * * * * ’ * * * * 1 
Fiber Cushion .......... @E77-4’,<-. ...... 2 
Retaining Ring ......... x ),yy!J ‘J$?. ...... 2 
Solenoid Spring ......... y1// -f FA% ....... 1 

Spring Receiver ......... ,<%$--d~, ........ 1 

CoIlar(l5.lX21x6mm)~ ..... ;bs- .......... .l 
Screw(1/8-44x5.6) ...... .k+v. ......... .2 
Anti-shock Spring ........ @@,Z$ .......... 1 

Soundproof Rubber ........ @$$~*a .......... 1 
Solenoid Lever Shaft * * . . - * Y,l//-f Fti/q--$$. * * . * 1 
Screw(M3-0.5x10) ....... .ti$,g. .......... 1 
Solenoid Lever * - - * - * . . - y  1//d p;‘1/A-. * - - . - 1 
Upper Knife Connecting Plate - * I% X&$$@ * * . * . * . . 1 
Screw(11/64-40x3.2) ..... .k+g .......... .2 

Trimming Device, Complete Set . * %X$$gf(,@) * * * * * * * . 1 
Upper Knife Driving Lever. * * . l%XA - * * . * . * . - . 1 
Screw(M4-0.7x10) ........ &Gg ........... 1 
Upper Knife Holder . * * * * . *_t%Xfi* . * * . * * . * -1 
Screw(M3.5-0.6x10) ....... k4.2. .......... 1 

Upper Knife Holder Fixing Block*JzItXelZjZfi * * * * * * -1 
Upper Knife Spring * * . * . * * _tr(~/Z;i:. * * * * . * 1 . 1 
Collar(6x9x5mm) ....... *jz%Xjb5-- ........ 1 
Screw(1/8-44x2.5) ...... .k$‘/“. .......... 1 
Upper Knife .......... .17(x. ......... .I 

Upper Knife Rubber Cushion . * * 1% X 9 7-i 3 2 . * . * * . 1 

Screw(‘J/32-56x3.8) ...... .k$v. ......... .2 
Screw(M4-0,7x10) ........ _Lt$.‘;;: ........... 1 
Screw(g/64-4()x5.3) ...... .k$g. .......... 2 
Sealplug ........... .$$@. .......... .l 
Sticker- ........... .l&!j?--p ......... 1 
Screw(3/32-56x5.1) ...... .d$v. .......... 1 

Screw(M3.5-0.6~4) ...... .b;iT.2. ......... .2 
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'hn2" DEVICE(2) ‘MT2”~E (2) 
Ref. 
Na 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts Amt. 
0 
1200004 
2101123 

130003 
0094491 
009995 

0011967 
0020989 
009993 

0035719 
000002 

Description q 
% Req. 

Manual Switch, Complete Set * * . ~~~f($fl) . * * * . . * . 1 
Switch Support . . * . . . * . . X4 ~f$tW&. . * * . - * 1 
Screw(M4-0.7x7.3) . . . . . . .n*.;i‘ . . . . . . . . . . . 2 
Cord CIamp(@3.4-2N) . . * . . * x-F3fYY’* * . . * * *2 
Screw(M3-0.5x5) . . . . . . . . It*.;;: . . . . . . . . . . . 2 
Switch e e.. e a.. e.. e ax,fyfjGm e e a. e e e e e1 
Switch Cover e e a a e a . + 1 . x,(yf;b/<-. e e * . a e 1 
Screw(M3-9.5~16). . . . . . . .a$./?. . . . . . . . . . .2 
Manual Switch Plate * . . * * . . x474& * . . * * . * * . 1 
Spring Washer * * . * * * * * * . XY’Y YY77’/? * . * * . 1 

11 000488 
12 0035722 
13 110012 
14 2101452 
15 110013 
16 0011840 
17 ooiia4i 
18 000665 
19 110048 
20 0036133 

Nut.. .  .  .  .  .  .  .  .  .  .  .  .  .jyb.. .  .  ,  .  .  .  .  .  .1 

Cord Bushing .  e e .  .  .  .  .  .  .  ~--r;‘y’y-)l. .  .  .  .  .  .1 

Screw(M4-0.7~5) . . . . . . . . k+;j: . . . . . . . . . . . 1 
Connector Case Support * * . * * 3$3?~--K&{rf& * * * . 1 
screw(M4-o,7x8) . . . . . . . . k$‘j: . . . . . . . . . . . 4 
Connector Case . * * * . * * . . 3$39+--x. f  * . . * * 1 
Connector Case Lid * . . . . . . 1$39$----x%. * . . . a1 
Washer . . . . . . . . . . . . .7y:,/t.. . . . . . . . .2 
Screw(M4-0.7x19) . . . . . . . .y&Q. . . . . . . . . . . 1 
Cord Clamp(@8.4-5N) . . . . . * x-b+33>1* . . . a . .1 

21 100001 Nut...............fy,,...........l 
22 1249149[0011954]Control Box, Complete Set . . . . MT$JJ”iSP&E(@l) * . . * * . 1 
23 0011709 Control Box Stay * * * . * * . ~$$$!isp;f;~3~~?~ * . * * .2 
24 006905 Wood Screw(@S.lXQO) * * . . * * *Y$? * . * * . * * * * . * 6 
25-l 0011335 Knee Switch, C. Set(for Knee Only)@~~~4(%l)(E~&) * * 1 
25-2 0011336 I, ‘I (for Knee or Finger)Pd>T?( N )(EXE$E) * 1 
26 0092232 Knee Switch Holder . * * * * * * KAY~E@+I% * * * * . . * 1 
21-l 0011338 Knee Switch(for Knee only) * . . @%d~f(lEXo>&) . . . . . 1 
27-2 0011339 N (for Knee or Finger) * u mxbaE?i) * * * 3 1 
28 300031 Washer . . . . . . . . . . . . . 7Y.>~. . . . . . . . . .4 
29 300033 Spring Washer * * * . * * . . * * XY!l Yy7~Y-p * * . . .2 
30 100038 WingNut e.. e e. se.. . .Fsrfjyba a.. e e. -2 
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'MU5" DEVICE(l) 
Ref. Parts 
JaA 

1 2101101 
2 005625 
3 1062001 
4 110016 
5 2101100 
6 120013 
7 2101109 
8 000187 
9 0033024 

10 2101106 

11 2101105 Spring Receiver e . a e . e e e a ,<$g-yA. e . . s e . . 1 

12 0026312 Collar(15.1x21x6mm) . * * . . * jbT-- * . * * . * * . . * . 1 
13 005036 Screw(1/8-44x5.6) . . . . . . .k+g. . . . . . . . . . . 2 
14 2101137 Anti-shock Spring e e . e - . e a @@j,<+. . . . . . . . . . 1 

15 2101104 Soundproof Rubber. * * . * * . * Mj$$i‘a * * . * . . * . . . 1 
16 2101103 Solenoid Lever Shaft * . * * - * YV//d pV/<-& * . . * . 1 
17 110022 Screw(M3-0.5x10) . . . . . . . . k*g . . . . . . . . . . . 1 
18 2101171 Solenoid Lever * * * . * * * * * y1//q’ Fl/A- - * . - - . 1 
19 2101107 Upper Knife Connecting Plate * . iz% X&$&$E * * . * . * * * 1 
20 004100 Screw(ll/64-40x3.2) * . * . - * k$Q - * * + * . . * . - .2 

21 2101121 Trimming Device, Complete Set * * %7.$&~(&.) * . . * . . . + 1 
22 2101108 Upper Knife Driving Lever * . * .1%X%* * * . * * . * - -1 
23 120018 Screw(M4-0.7x10) . . . . . . . . k$c-;‘. . . . . . . . . . . 1 
24 2101119 Upper Knife Holder * * * * * * .1%‘42 * * * . * . * * . -1 
25 110039 Screw(M3.5-0.6x10) . . . . . . .k$g. . . . . . . . . . . 1 

26 2101136 Upper Knife Holder Fixing Block * -t%Z3@iW2 * . . . - . * 1 
27 0023369 Upper Knife Spring * * . * . * * I%z/<% * * - 1 . . 1 . . 1 
28 0023368 Collar(6X9x5mm) - * * . * * + *I%;c;by--. * * . * . . *l 
29 003637 Screw(1/8-44x2.5) . . . . . . .*+‘j’ . . . . . . . . . . . 1 
30 2121034 Upper Knife e a e e e e e . e a -j--$x e . e e e e . e e . . 1 

31 0023220 
32 0023370 
33 0026184 
34 0023399 
35 001230 
36 110048 
37 007623 
38 2101131 
39 390014 
40 004404 

‘hiU5”~~ (1) 51 
Amt. 

Description c% 4 a 
Solenoid Cover * * * * - * * . * I/ I//q’ p&A-. - * . * . 1 
Screw(M4-0.7x1’j) . . . . . . . . kt;izy . . . . . . . . . . .4 
Solenoid v e. e.. e a. e. ey1/],(~. . . e. e a e a1 
Screw(M4-0.7x 15) . . . . . . . . It+79 . . . . . . . . . . . 4 
Solenoid Holder * * * * * * . . * YL// -f I;‘$cM+ * * * * + . 1 
Screw(M6-lx 15) . . . . . . . . . k+2 . . . . . . . . . . . 4 
Solenoid Connecting Pin * . . * *sgY> * . * . . * . . * . 1 
Fiber Cushion e a v  e * v  e a m e lJ3E774,“;- e v e e v e s 2 
Retaining Ring e . . e . . e . . ;( by;;Py>y e e . e e e . 2 
Solenoid Spring - . * * * . - * . y1/,‘4 F/t+ * * . * * . * 1 

Upper Knife Rubber Cushion * * * k% x 9 y-)/e Y 1 * . . * * 1 
Lower Knife . e e a . e e e - . e 7;% x . e . . e . . e e . . 1 
Fabric Guide . e e . a . . s . .a$f,q’F. . . . . . . . . .1 
Lower Knife Fabric Guide * * * * 7;%cX$G&?& * * * * * * * 1 
Screw(3/32-56x3.8) . . . e . . .k$y. . . . . . . . . . . 2 
Screw(M4-0.7x10) . . . . . . . . $-*Q . . . . . . . . . . . 1 
Screw(g/6,+-4()x 5.3) . . . . . . . fi$$? . . . . . . . . . . . 2 
Seal Plug. . . . . . . . . . . . $j@. . . . . . . . . . . .I 
Sticker. e v a - e . e e e - e .W&YT--~. . e . . a . . a 1 
Screw(3/32-Qjx5,1) . . . . . . .&z~. . . . . . . . . . . 1 



“MU5” DEVICE(Z) 

i 
r 

EXTRA PARTS 



'MUS" DEVICE(Z) 
Ref. Parts 
Jk A!!& 

1 1200005 
2 2101123 
3 130003 
4 0094491 
5 009995 
6 1200021 
7 0020989 
8 009993 
9 0035719 

10 000002 

‘MU5 “%Et (2) 52 

Description 
Manual Switch, Complete Set 
Switch Support . * * . . . 
Screw(M4-0.7X7.3) . * * . 
Cord CIamp(@3.4-2N) * . . 
Screw(M3-0.5X5) * * * - - 
Switch e a . e a a e . m e 
Switch Cover * * * * . * * 
Screw(M3-0.5X16) * . * * * 
Manual Switch Plate * . * . 
Spring Washer * * * * + . * 

Amt. 
e B & 

.. &&((1). ...... .l 

. . x,(yf~+f$f. . - . - - .1 

..k+qG ........ ...2 

.. 3--1;‘$7yy;p ...... .l 

..a+2 ........ ...2 

..x,fyyj= ........ ..I 

.. XdyQ-jJ,<-. ..... .l 

..&$Q ........ ...2 

. .pq,fyf;fk ........ .1 

. .zyy >g.77.>?. . - . . 1 

11 000488 N ” t . . . . . . . . . . . . . . . + y f , . . . . . . , . . . . l  

12 0035722 Cord Bushing e e e e s a e e .  *  z-fCyy’/x. a .  .  a .  .l 

13 0021451 Suction Power Control Tube, C. Set%5lf3BEZQ(,@) . * * . . 1 
14 0021457 Suction Power Control Tube(Inner) %Sl~$Wl~~ * * * * * . . 1 
15 0021456 Suction Power Control Tube * * *p$!?Slf7%l$@$. . * . . * * *l 
16 001892 Screw(l/8-44x2.9) . . . . . . .k;i=$?. . . . . . . . . . . 1 
17 0021450 Nylon Hose(l2X16X50mm) * * . .+dnY&-Z. . * . . * *l 
18 2101138 Solenoid Stay. * * * - * * * - * Y/I//q’pztr* - - * * * * 1 
19 110012 Screw(M4-6,7X5) . . . . . . . . It*:‘j: . . . . . . . . . . . 3 
20 004358 screw(g/&$-40x5.6) - . 1 . . . . k*Q . . . . . . . . . . . 1 

21 2101115 Suction pipe *  e *  *  e e .  e e *  P@sg. .  e .  .  .  .  f  .  .  .  1 

22 110042 Screw(M3.5-6.6X4) * . * . . . .&%F’i: . . . . . . . . . . .2 
23 0033939 Hose B&(1/4 inch) * - . . . * * Z&---K/<> F * * . * * 1 - * 1 
24 0033932 Joint* e e I a e e.. e. a e **~g,f~~e.. . . . . . .l 
25 0022404 NylonHose(3.8X6XlOOOmm) . 1 *f‘dmYS---Ix* * * * * - -1 
26 0022392 Nylon Hose(12X18XlOOOmm) * * .+-/I’p\J%-Z. * . * - * * 2 
27 0010310 Venturi Pipe Unit * * . . * * . * dYF-1 !I@(@.) * * . * . . 1 
28 1066063 Supplementary Switch Unit * . . * #j%%d~?($H) * . . * . . 1 
29 001123+ Washer . . . . . . . . . . . . ,779~. . . . . . . . . .2 
30 2100833+ Wind Guide Plate(Smal1) * * * . * l%@l$E(~l\) * * * . * * . . 1 
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“MU5” DEVICE(3) 
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'MUS" DEVICE(3) 
Ref. Parts 
NaNa 

1 0060248 
2 110012 
3 1200202 
4 1200001 
5 0035722 
6 2101124 
1 110013 
8 2100082 
9 2101045 

10 2101113 

11 0011995 
12 1200198 
13 300007 
14 110102 
15 0010291 
16 0094491 
17-1 0011943 
17-2 0011944 
17-3 0011945 
17-4 0011946 
18 0011709 
19 006905 
20 0011930 

21 1057086 Control Board. 1 . . * . * * - . MlJ@lj&7&& * . * . * . . . . 1 
22 0011973 power Board . . . . - + . . . . . Muz~@&+fi. . . . . . . . . 1 
23 0011974 Voltage Regulator * . + * . * . . ZZjZIC * * . * . * . . * . 1 
24 2101116 Tension Disc Auxiliary Eyelet * * $j?*@@‘~&i * * * . * * * 1 

Description 
Cord Clamp(+5.3-3N) * . * . * * 
Screw(14-0.7x5) . . . . . . . .&qg. . . . . . . 
Light Emitter Unit * * * * . * * $$&ft;%f;:($H) * * * . * 
Rotation Detector Unit * * . + . &--/bIC($H.) * . - * 
Cord Bushing e a e e e e e a e e 3-~7’y’Jl .  .  .  

Cord Bushing .  e .  .  e .  e e e e -~-F7’7-)~ .  .  .  

Screw(M4-0,7x8) . . . . . . 1 . &+g . . . . . . . 
Safety Plate . . . . . . . e . . T-fjf- F. . . . . 
Oil Cooling Fan Magnet Unit * * * 77>?Y+~ b(,@) 
Cloth Plate * * . * . . * . * * . 9 oX7”1/- b . * . 

Res. 
. . .2 
. . .2 
. . . 1 
. . . 1 
. . *l 
. . .I 
. . .4 
. . . 1 
. . .1 
. . - 1 

Insulating Plate . * * . * . * . ,@@& f  . . * . * * * * . . 1 
Emission Catcher Unit * * * + * * gjk#(&.) * * * * * * * * . 1 
Washer . . . . . . . - . . . . . vy.)/y. . . . . . . . . .2 
Screw(M2.5-0.45x5) .  .  .  .  .  .  .k+g. .  .  .  .  .  .  .  .  .  .  2 
Cord Clamp(@13.2-8N) * . * . - * x---F35Y-P* 1 . * * - -1 
Cord Clamp(@3.4-2N) . * * * * . z-F3yY-P* * . * . . * 1 
Power Cord(for 100 Voltage) * . * ?J$,g=---t;‘(lOOVjij) - + . * * 1 



54 
“MlJ5” DEVICE(I) 

AZ6003H-A/MU5 

AZ6020H-A/MU5 
I 

'-2 
‘-3 

8 

AZ6025H-A/MU5 



'MU5" DEVICE(4) ‘MU5 “g&E? (4) 
Ref. 
Na 

l-l 
l-2 
l-3 
l-4 
2 
3 
4 
5-l 
5-2 
5-3 
5-4 
6 
7 
8 
9 

10 * 

11 
12 * 
13 
14 
15 
16 
17-l 
17-2 
17-3 
18-1 
18-2 
18-3 
19-1 
19-2 
19-3 
20-l 
20-2 
20-3 

Parts 
A 
2107320 

Amt. 
Description 45 Req. 

Presser Foot, Complete Set(03) * pP~%l) * * * * . . * . * * 1 
2107321 N II (04) . I, . . . . . . . . . . 1 
2107322 N ,I (05) . ,, . . . . . . . , . . 1 
2107323 I, N (06) . ,, . . . . . . . . . . 1 
0024100 Presser Foot Hinge . * * . * * * @zc~>.$. * . * * - * . * 1 

004351 Screw(9/64-40x7) . . . . . . . . k+$?. . . . . . . . . . . 1 
2107280 Presser Foot(Lower) * * * . * . . R=(T) . . * . * * . * * . 1 
2107220 Presser Foot Stitch Tongue(O3) * JK. * * . * * . * . * * * . 1 
2107221 N I, (04) . ,, . . . . . . . . . . . . . 1 
2107222 I, ,I (05) . ,, . , . . . . . . . . . . .1 
2107223 I, II (06) . ,, . . . . . . . , . . . . . 1 
2107640[2107162]Finger Guard * * * . * * . * . . 7d>;F3‘ti-- t;‘ * * * * . * . 1 

005036 Screw(1/8-44x5,6) . . . . . . .k+g. . . . . . . . . . . 1 

0022416 Thread Chain Guide . * * . * * . gEti 1;‘. * * * * * * - . 1 
004237 Screw(3/32-56x2.6) . . . . . . . j--+9 . . . . . . . , . . . 1 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

2107631[2107284]Presser Foot(Lower) . * * . * . . @x(7;) . * * . * . * . - . 1 
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
2107643+ Finger Guard a e . . e . e . . n 7d’/;tl$- F e v  . e . . s 1 

0004444 Washer . . . . . . . . . . . . . yyyy.  . . . . . . . . .1 
2107670[2107174]Presser Foot Tape Guide * * * . . ftflx?--;;P~~I’F * * * . . . 1 

001230[001228] Screw(3/32-56x3.8)[3/32-56x3.21d~~~ . * * . * - * * * * * 1 
2107324 Presser Foot, Complete Set(Y5) * @r(@l) . * * * * . * . * . 1 
2107325 II I, (YE) . ,, . . . . . . . . . . 1 
2107326 (X4) . ,, . . . . . . . . . . 1 
2107230 Press:: Foot Stitch’k’ongue(Y5) * fi * . * * . * * . * . . * . 1 
2107231 N N (y6) . ,, . . . . . . . . . . . . . 1 
2107232 (X4) . ,, . . . . . . . . . . . . .1 
2107622[2107705]Press~~ Foot, Comple))te Set(Y5) .#=($a). . . . . . . . . .l 
2107625[21077061 fl N (y6) . ,, . . . . . . . . . . 1 
2107628C21077041 I, (X4) . ,, . . . . . . . . . * 1 
2107650[2107240]Press~~ Foot Stitch Tongue(Y5) *JlI * . * * . * * . * . * . . 1 
2107651[2107241] n II (y6) . ,, . . . . . . . . . . . . . 1 
2107652[2107238] /I n (X4) . ,, . . . . . . . . . . . . * 1 



55 
“MM” DEVICE(S) for AZ6003H-A 



'MU5" DEVICE(S) for AZ6003H-A 
Ref. Parts 
Na -EL 

1 2101117 
2 0033806 
3 0033890 
4 0020103 
5 0033807 
6 000286 
7 0031111 
8 007904 
9 0036853 

10 0023185 

Amt. 
Description FI 43 Reg_ 

Thread Tension Release, C. Set * &@?$$g($H) * . * * * * . 1 
Thread Tension Spring Cap(G) * * *%17-,~+4 t 7 ;P (AZ) (Q) * 3 
Thread Tension Spring Bushing * . s14f~ bbXl!Jlt% * . * * 3 
Thread Tension Spring. * . * * .,+Z~?F,$$ * . * * . * . * * 1 
Thread Tension Spring Retainer(G)&ZM+jq$F+-trY((f;)(,@) . 3 
Felt(G). . . . . . . . . . . . .yr,bb(@). . . . . . . .6 
Tension Disc a e + e . e . s e . ,+B+m. e e s . . . . . 12 
Tension Post(Short) - * . * * . * &Z!J+#?((w) * . * . . * . . 3 
Tension Disc Eyelet. . * . * * .Z?jqs?&g* * . . * * * . * 1 
Thread Tension Release Supporting Board ?K$!$%+ * . * . . * 1 

11 0011942 ThreadTensianRelease Solenoid* Yl//dr. * . . . . * . -1 
12 009994 Screw(M3-0.5~8) . . . . . . . . It%.>. . . . . . . . . . . 2 
13 0023189 Solenoid Cover * . . * * * * . * yv/I q’ FrbA- * . * . . * 1 
14 000014 Washer . . . . . . . . . . . . . yy.>y. . . . . . . . . .2 
15 009995 Screw(M3-0.5X5) . . . . . . . . k*g . . . . . . . . . . . 2 
16 005128 Solenoid Connecting Pin * . * * . Y V/ 4 Fs;$&Y> * . * . * 1 
17 000021 Nut.. . . . . . . . . . . . . .fyb.. . . . . . . . . .2 
18 0032971 Solenoid Spring * * * * * . * . * y~/q’FA+k. 1 * * . - * 1 
19 2101172 Thread Tension Release Link 1 . * G&@% !IY? * . * . * * . *1 
20 270016 Screw(1/8-44x5.5) . . . . . . . $+:‘j: . . . . . . . . . . . 1 

21 000330 Nut...............-fy)............l 
22 2101148 Thread Tension Release Plate Guide&@%#jZ$d p * * * . * . 1 
23 009746 Screw(M4-0.7~8) . . . . . . . .k$.>. . . . . . . . . . . 1 
24 000015 Nut...............-fyb...........l 
25 2101330 Thread Tension Release Plate * * G&@$& * * * . * . * . * * 1 
26 000496 Spacer . . . . . . . . . . . . .A&-9.. . . . . . . . .4 
21 0020101 Tension Disc Eyelet . * . * . * *@ji14*%3 * . * . * . * . * 5 
28 0024157 Thread Tension Spring. . * . * .,+a+xt=i: * . * * * . . * . 3 
29 009853 Screw(11/64-40X6.5) * . * . * . k$‘j: * . * . * . * . * . * 1 
30 0024084 Thread Tension Spring Cap(W) * *GfsiFF-~~*+?~~I(I)(B) -3 

31 0024083 Thread Tension Spring Bushing * * &ZM+-~Y blK!JllltZ * * * . 3 
32 0024156 Thread Tension Spring * . . . . . ,+$$?I<$. * . . . * * * . 1 
33 0020118 Thread Tension Spring Retainer(W)&ZH+/~;i:4+ Y;P(I? (8) * 3 
34 000178 Felt(W)(2.5mm) - * . * * * . * * 7rjL1-(Q). * . * . . . -3 
35 000177 Felt(W)(l.Omm) * * * * * * . * * 7zJbb(@) - * . * . * * *3 

36 007903 Tension Post(Long) . + . * . * + &A+@((f) . * . * . * * * 3 
37 0032952 Thread Tension Spring * . * . . *,+By~t;i:. . * - + . * . . 1 

Note:(C) *****Green colored, (W)*****White colored. 
(&%) (C)kkQ$, (W)c.tEl$,9~bL%-d-. 
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“MU5” DEVICE(G) for AZ6020H-A 
I- 



‘MlJ5” DEVICE(G) 
Ref Parts 
a -EL 

1 2101118 
2 0033806 
3 0033890 
4 0024157 
5 0033807 
6 000286 
7 0031111 
8 007904 
9 0036853 

10 0023185 

for AZ6020H-A ‘MU5”~t (6) 56 
Amt. 

Description •1 % Res. 
Thread Tension Release, C. Set * &@$?gg($H) . * . * * . . 1 
Thread Tension Spring Cap(C) . * %EklF/f*3 t 7 ;P(_t) (@) .4 
Thread Tension Spring Bushing * . %$$?-t~ bfKj!Jlt% * . * . 4 
Thread Tension Spring * - * * * *,+$!j+/z+ * - * * * - * * -4 
Thread Tension Spring Retainer(G)&R?~~-++?+ Y;P(T)(@) . 4 
Felt(G). . . . . . . . . . . . .7=,,,,.(s). . . . . . . .8 
Tension Disc 9 e e e . e e e . e,+*~IjLJfl e I . . . . e . . 16 
Tension Post(Short) * * * * . * . &$j+$$(E) * . * - * * - * 4 
Tension Disc Eyelet . . . - . - -ST-&‘&g * - . * . * . * * 2 
Thread Tension Release Supporting Board &$$$%+ * * * - - * 1 

11 0011942 Thread Tension Release Solenoid * YV/d p. - . * * - * - * 1 
12 009994 Screw(M3-0.5~8) . . . . . . . . e$.;;’ . . . . . . . . . . . 2 
13 0023189 Solenoid Cover * - * . - * - * * \/l//-f t;‘$A- . - + * * . 1 
14 000014 Washer . . . . . . . . . . . . . yy.)+. . . . . . . . . .2 
15 009995 Screw(M3-0.5x5) . . . . . . . . ti$,g . . . . . . . . . . . 2 
16 005128 Solenoid Connecting Pin. * * * * Yb/ 4 Ki&$JYY . * . ’ . 1 
17 000021 Nut.. . . . . . . . . . . . . .fyP.. . . . . . . . . .2 
18 0032971 Solenoid Spring & Thread Tension Spring YV/JF@,dH+i$. * . - 2 
19 2101172 Thread Tension Release Link. * . a@% ‘I’/? * . * . - . * . 1 
20 270016 Screw(1/8-44x5.5) . . . . . . . k+$?. . . . . . . . . . . 1 

21 000330 Nut...............fyi,...........l 
22 2101148 Thread Tension Release Guide Plate a@%&tid Y * * * * - . 1 
23 009746 Screw(M4-0.7x8) . . . . . . . . &&g . . . . . . . . . . . 1 
24 000015 Nut...............fyf,...........l 
25 2101330 Thread Tension Release Plate . * $$@%Qi * . - . - . - - - . 1 
26 000496 Spacer . . . . . . . . . . . . . x&-j-. . . . . . . . . .4 
27 0020101 Tension Disc Eyelet. - . * . * . I’Ffi&jjj- * . * + - . * . 6 
28 0020103 Thread Tension Spring * * * . * . ~~+I~~. * - * . * . - . 1 
29 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
30 0024084 Thread Tension Spring Cap(W) - ~sfGiw-/~;iT~;t~((k)(Q) .4 

31 0024083 Thread Tension Spring Bushing. - ?&Z&?JY bHI)B% . * . * 4 
32 0024156 Thread Tension Spring. * - - * -,+$jZJ?fi;ic. . . * * * * - . 1 
33 0020118 Thread Tension Spring Retainer(W)&ZJZ+f,Q*+? 77(7;)(B) * 4 
34 000178 Felt(W)(2.5mm) * * - * . * . - . 71/bb(Q) * . * - * * * *4 
35 000177 Felt(W)(l.Omm) * * . * . * - * *7r/bb(Q) * * * * * - . *4 
36 007903 Tension Post(Long) . - . * . . . G&g+@(E) * * * . + . * * 4 
31 0032952 Thread Tension Spring * * * * - * ,+$jJ?--,q+ * * - * + * - - . 1 

Note CC) *****Green colored, (W)*****White colored 
C&2) (C)Csk&\ (w)I%B&,Bs3La-c. 



"MS" DEVICE 

57 

I" DEVICE 



‘MS” & ‘B3” DEVICE(I) 
Ref. Parts 
lb!!?- 

1 
2 2100079 Magnet Unit * . * . * . * . . * .7++~$.7 f. . 1 . * . * . 
3 2100076 Magnet Unit Support * . * * . . . TY*Y b%? * * * f  * 
4 110013[110012] Screw(M4-0.7x8)[M4-0.7x5] * * . Hx$‘~ * * * * * * * * . 
5 110013 Screw(M4-o.7x8) . . . . . . . .n$,g. . . . . . . . . 

6 2109907 "83" Device, Complete Set . * . * “B3”Zl(@.) * . * * * * 
7 2101133 Back Tuck Cutting Unit * . * . * %@JJY%Z(%) . * . * 
8 2101134 Thread Chain Cutting Knife HolderXY&{$e * . * . * . * . 
9 0023184 Thread Chain Cutting Knife . * . ?I. * * . * . * . * . * 

10 0023169 Thread Chain Cutting Knife Holder Spacer ?l$t{~%X~--Y 

11 
12 
13 
14-l 
14-2 
15 
16 
17 
18 
19 
20 

0036905 
110009 

Synchronizer Positioning Pin - * %~~-Ymftz”Y * * * . * 
Screw(M4-0.7x8) . . . . . . . .k+Q. . . . . . . . . 

21 0022837 Synchronizer Cushion * * . * . * %YQmjtz’>3~.>3 > 
22-l 2107317 Presser Foot, Complete Set(03) * #~&$I0 * * * * * * * . 
22-2 2107318 I, N (04) . ,, . . . . . . . . 

23 0024100 Presser Foot Hinge * * * . * . * #rtr>G * . * * * . * 
24 004351 Screw(g/64-4,,x7) . . . . . . . .k;icg. . . . . . . . . 
25 2107280 Presser Foot(Lower) (03) (04) * . * @~(7;) . * . * . * . * 
26-1 2107224 Presser Foot Stitch Tongue(03) * JiI * * . . * . * . * * * 
26-2 2107225 I, N (04) .,,........... 

27 2107640[2107162]Finger Guard * - * * * * . * * * 7dY%‘;tl‘-- F * * . . * 
28 005036 Screw(l/8-44X5.6) . * . . . . . St+?9 . . . . , . . . . 

29 0034535 Thread Chain Guide * . * . * . * egtid F * . . - . . * 
30 004237 Screw(3/32-5fjx1.7) . . . . . . .k*2. . . . . . . . . 

31-1 2108011 Stitch Plate(03) * * * * * * . * $f&. * + * * * * * * * 
31-2 2108008 I, (04) . . . . . . . . /) . . . . . . . . . . 

32 2109010 Different ial Feed Dog . * . * . * ii;i$;t/ . . * . . . . . * 
33 2109011 MainFeedDoge e. e e e a s e e@sv e. e v  a. a s a 
34 2100082 Safety Plate . . . . . . . . . .7,fh'-jT. . . . . . . 

35 2100083 Safety plate . . . . . . . . . .7,fjJ:‘--1;‘. . * . . . . 

36 000444+ Washer . . . . . . . . . . . . . gry.;/~. . . . . . . . 

Description El Q 
“MS” Device, Complete Set . . * . “MS”gsf%.) * * . . * * 

003637 
004205 

0024308 
0023182 
0033711 

000361 
000535 
110044 

2101050 

Screw(1/8-44x2.5) 
Screw(11/64-40x18) 
Thread Chain Holder 
Thread Chain Holder 

,I 
Adjusting Nut * * * 
Washer * . * . * . 
Screw(M3.5-0.6x14) 
Cloth Plate * . * * 

...... .ti+y ......... 

...... .$=+9 ......... 

..... ..%g$#iI ........ 

Spring (Standard) Z$%s?=/q+ (E’s) * 
(with Stronger Pressure)~~~;t(/ii~~~) 

....... ~g-$#r,i+*~g$j-y b . 

....... T;ry.)+. ....... 
...... .d*g ......... 
...... .~OX;p~--~. .... 

57 
Amt. 
Req. 

. . 1 

. -1 
- -1 
* *l 
. . 1 
. . 1 
. . 1 
. . 1 
. . 1 
. . 1 

. . 2 
* -1 
. . 1 
. . 1 
. . 1 
. . 2 
. . 1 
. . 1 
. . 1 
. . 1 
. . 1 

. . 1 

. . 1 
. . 1 
. *l 
. . 1 
. . 1 
* *l 
. . 1 
. . 1 
. . 1 
. . 1 
. . 1 

. . 1 
. *l 
. . 1 
. . 1 
. . 1 
. . 1 
. . 1 



AZ6020H-X4-A/MS/B3 

58 

"MS/BJ" DEVICE 



“MS” & ‘83” DEVICE(Z) 
Ref. Parts 

‘MS”~d’B3”%$~(2) 58 
Amt. 

Na 
1 
2 0024100 Presser Foot Hinge * * * * . * . #J$lrk>:2 * * 
3 004351 Screw(9/64-40x 7) * . . . . . * . k+-Y * . . . 
4 2107280 Presser Foot(Lower) . * . * + . . R=(F) * * * 
5 2101247 Presser Foot Stitch Tongue(X4) * fl + . * * . . 
6 2107640[2107162]Finger Guard * * * * * . * * - . YdY;a‘;ti- F 
I 005036 Screw(1/8-44X5.6) . . . * * . .k;iTg. . . * 
8 0034535 Thread Chain Guide * . . * * * . @$&‘d Y * . 
9 004237 Screw(3/32-56x 1.7) * * . . . * * k+-Y * . . . 

10 2108013 Stitch Plate(X4) * * . * * * . . $+$ji. . * + . 

Na 
2107319 

Description P % 
Presser Foot, Complete Set(X4) . @~%l) . . . 

11 2109015 Differential Feed Dog * * * * * * ii;isY * * . * . . 
12 2109016 Main Feed Dog. . . . . e . a e . @$jAJy . . . . . . 
13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
14 2100083+ Eye Guard. . . . . . . . . . . .74$--t;‘. . . . 
1.5 000444+ Washer . . . . . . . . . . . . . y, y.;/y . . . . . 

. . 

. . 

. . 
* . 
. . 
. . 
. . 
. . 
. . 
. . 

!&!L 
. 1 .1 

. . * 1 

. . . 1 

. . *l 

. . * 1 

. . . 1 

. . . 1 

. . . 1 

. . f  1 

. , * 1 

. . .1 

. . .1 

. . . . 

. . . 1 

. . . 1 
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"BT13" DEVICE(l) 



'BTlLl"$$:t(l) 'BT13" DEVICE(l) 
Parts Ref. 

Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Na 
0094491 

110012 
2100082 
2101116 
2101138 

004358 
2101452 

110013 
0011840 
0011841 

Amt. 
Description FI B Req. 

Cord Clamp(o3.4-2N) * . * * * * x-‘{~~Y;P. . . . . .‘.3 
Screw(M4-0.7x5) . . . . . . . . ti*g. . . . . . . . . . .4 
Safety plate . . e . . . . . . . 7dlJ‘- b . . . . . . . . . 1 
Tension Disc Auxiliary Eyelet * *%JTfi#jl#&z * . * * - * . 1 
Solenoid Stay * . - . . * . * * . yI//d F~zL. * . . - - * 1 
Screw(g/fj4-40x5.6) . . . . . . .&&‘;; . . . . . . . . . . . 1 
Connector Case Support . * . * * ~~3~~--Xl@~~~~~ * * * 1 
Screw(M4-0.7x8) . . . . . . . .k$,y. . . . . . . . . . .8 
Connector Case * . . * * . * . * =*F3gY--X * . . * . 1 ~1 
Connector Case Lid * * . * * . * =*~P+--x%. * . . * . 1 

11 000665 Washer . . . . . . . . . . . . . vy;Jy. . . . . . . . . .2 
12 110048 Screw(M4-0.7x10) - - . . . . . .$=*y. . . . . . . . . . . 1 
13 0036133 Cord Clamp(+8.4-5N) . * - * * * x---F~~‘J;P* 1 . . * . * 1 
14 100001 Nut...............y-yb...........l 
15 1200011 Rotation & Fabric Detector Switch, C. Set t-+IC*$?$~~?(&) . 1 
16 1200009 Fabric Detector Switch Unit . * . jkzXd~?(@) * . * * * . 1 
17 1200008 Rotation Detector Unit * . * . * &-&IC(,@.) . * * . * * . * 1 
18 0035722 Cord Bushing a e e . s a . e . . ~-f.+~yQl e e a . e . e 1 
19 2101124 Cord Bushing e . a e . e - . e . ~-pyy*)/~. e e . e e .1 
20 1070001 connector (gp) . . . . . . . . . . x+$7 9 . . . . . . . . . . 1 

21 
22 
23 
24-l 
24-2 
25 
26 
27 
28 
29 
30 

110001 
110102 
300007 

2101054 
2101055 
0011995 
2101045 
0011709 

006905 

Screw(M4-0.7X5.4) . . . . . . .It*g. . . . . . . . . . .2 
Screw(M2,5-0.45x5) . . . . . . .k$$?. . . . . . . . . , . 2 
Washer . . . . . . . . . . . . . p-).y. . . . , . . . . .2 
Cloth Plate(AZ6003H) * * * * * * 3 u X;PI/-- b * . . * - . * 1 

N (AZfj02fjH) . . . . . . II . . . . . . . 1 
Insulating Plate * * . . * . * * $&@& . * . . . * * . . . * 1 
Oil Cooling Fan Magnet Unit * * . 77>~?$:.;, b (,@I.) . * . * 1 
Control Box Stay * . * * * * . .$&@%~3ZX?i-r . * * . -2 
Wood Screw(+S.lxZO) . . * . * . h$Y * * . * * . * * - * * 4 

31 
32 
33 

1249146[0011322]Control Box, Complete Set * * . * ~J’fl~~($~) - . * . . - * * 1 
0011324 power Board. . . . . . . . . . . s@ig&. . . . . . . . . . 1 

1057013 Control Board. . s . . - . . 1 .sJ@&@. . . . . . . . . . 1 
0011974 Voltage Regulator e . . * a . . . z?@XIC. . . . . . . . . . 1 
2100833+ Wind Guide Plate(Smal1) . * * . * W$$m#E(/J\) . * * . . . . * 1 



60 
"BT13" DEVICE(Z) ~-__ 

\Z6003H-A/BT13 

I 

,Z6020H-A/BT13 -- 

- 



'BT13" DEVICES 
Ref. Parts 
Jklkl 

1 2101133 
2 2101134 
3 0023184 
4 0023169 
5 003637 
6 004205 
7 0024308 
8-l 0023182 
8-2 0033711 
9 000361 

10 000535 

11 110044 
12 0036905 
13 llOOO9 
14 0022837 
15-1 2107317 
15-2 2107318 
16 0024100 
I7 004351 
18 2107280 
19-1 2107224 
19-2 2107225 
20 2107640[2107162]Finger Guard . * * * . . . * . . 7dYfj;tr‘- 1-‘. * * . - * * 1 

21 005036 
22 0034535 
23 004237 
24-l 2108011 
24-2 2108008 
25 2109010 
26 2109011 
27-l 2107319 
27-2 2107398 
28-l 2107247 
28-2 2107257 
29-l 2108013 
29-2 2108119 
30 2109015 

31 2109016 Main Feed Dog .......... Q$&y ........... 1 
32 000444+ Washer ............. yy.;/+. ........ .l 

Amt. 
Description P rg Req. 

Back Tack Cutting Unit * * . * . Z&g I $&E(.@) . * . * * * 1 
Thread Chain Cutting Knife HoIder%&ti;f * * . . * . . * * * 1 
Thread Chain Cutting Knife * * * fl. * * . . * a . . + * . . 1 
Thread Chain Cutting Knife Holder Spacer YIl&{ti$i;xd--+t- * . 1 
Scre,,,(1/8-44x2,5) . . . . . . .k;izg. . . . . . . . . . . 2 
&-rew(ll/64-J,,x18) . . . . . . . d+‘j‘ . . . . . . . . . . . 1 
Thread Chain Holder * . * * . * -GE@=. * * * * * * . * *l 
Thread Chain Holder Spring(Standard) %%#r/‘+(@$Z’@) ’ * * 1 

N N (with Stronger Pressure)BWA+(A$.~b) . . 1 
Adjusting Nut . * - * . . - 1 . . gBZ+l~,<*R’$j-y f. . * * 2 
Washer . . . . . . . . . . . . . I,~.;/+, . . . . . . . . . .1 

Screw(M3.5-0.6x 14) . . . . . . . k$g . . . . . . . . . . . 1 

Synchronizer Positioning Pin . * %-Y-23Yk”Y. * * * . - * 1 
Screw(M4-0.7x8) . . . . . . . . k+s . . . . . . . . . . . 1 

Synchronizer Cushion * . * * * * ~~~~~~-j-tYY~~~~~~~ . 1 
Presser Foot, Complete Set(03) .frfr~(&i) * . * . * * * - . . 1 

N I, (04) . ,, . . . . . . . . . .1 
presser Foot Hinge * * - * . * * #zL~~~$? - * * . * - . . * 1 
Screw(g/64-40x 7) . . . , . , . . k+v . . . . . . . . . . . 1 
Presser Foot(Lower) * * * * * * * #tx(7;) . . * * . * * . . . 1 
Presser Foot Stitch Tongue(03) * JK * * * * * * . * * * * * * 1 

I, I, (04) . ,, . . . . . . . . . . . . .1 

Ssrew(1/8-44x5,6) . . . . . . . e+-;;:. . . . . . . . . . . 1 

Thread Chain Guide * * * * * * * gs3q’ F. * * * * * . * * 1 
Screw(3/32-56x2.6) . . . . . . .k+g . . . . . . . . . . . 1 

Stitch Plate(03) * * * ’ - - * * #& + . . * * . * . . . . * 1 
I, (04) , . . . . . . . ,, * . . . . . . . . . . ,I 

Differential Feed Dog. . * * * *$$%!I * * . . * * . * * * * 1 
Main Feed Dog e e . . 1 e - . s e @s g e . . e . . . e - - . 1 
Presser Foot, Complete Set(X4) .#r($fi) . * * . . * * . * * 1 

N ,I (X5) . ,, . . . . . . . . . . 1 
Presser Foot Stitch Tongue(X4) *JfI* * * * * * * . * * . . * 1 

N (X5) . ,, . . . . . . . . . . . . . 1 
Stitch’blate(X4) * * * . * + . .&&. . . . . . . . . . . .l 

I, (X5) . . . . . . . . ,, . . * . . . . . * . . .1 
Differential Feed Dog + . * * * *$t$$l/ * * * . * * * * * - . 1 





61 'BT13" DEVICE(3) for AZ6003H-A 
Ref. Parts 
No NO 

1 2101056 
2 0033806 
3 0033890 
4 0020103 
5 0033807 
6 000286 
I 0031111 
8 007904 
9 0036853 

10 0023185 

Amt. 
Description a 45 Req. 

Thread Tension Release, C. Set - &@~$$~($H) . * . . * * * 1 
Thread Tension Spring Cap(G) * *a%FF~~++Tt7(I)(@) -3 
Thread Tension Spring Bushing * * &~?YY ba!Jlt% . - . - 3 
Thread Tension Spring * . * . * - &$aTf-,i;i: - * * - * * * . * 1 
Thread Tension Spring Retainer(G)~~~~t;i:4~~-P(f;)(,~:) * 3 
Felt(G). . . . . . . . . . . . . 7r,l/f,(&). . . . . . . ,6 
Tension Disc s . . e . . . . e e ,%$a+m - . . e e . e . . 12 
Tension Post(Short) * . * * . * * &33@(E) * * + * * * * * 3 
Tension Disc Eyelet . - * . * * -$l+s%z- * . * * . * * * 1 
Thread Tension Release Supporting Boards@%-$. * - . - * - 1 

11 0011839 Thread Tension Release Solenoid - Y VI q’ p * - * * * - * * - 1 
12 009994 Screw(M3-9.5x8) . . 1 . . . . . k*? . . . . . . . . . . . 2 
13 0023189 Solenoid Cover - . * . . * . * - y  k,‘d l;‘l-JA- * . * . . * 1 
14 000014 Washer . . . . . , . . . . e . . yy’yy. . . . . . . . . .2 
15 009995 Screw(M3-0.5X5) . 1 . . . 1 . . $=+g . . . . . . . . . . . 2 
16 005128 Solenoid Connecting Pin * . * * . Y l///r ri&$?YY . . * . . 1 
17 000021 Nut...............Jyb...........2 
18 0032971 Solenoid Spring * . * . . * . * * yk,Jq’r/i;i: * - * * . - . 1 
19 2101172 Thread Tension Release Link* * . SE% !JY’/ - . * * . - * -1 
20 270016 Screw(l/8-44X5.5) . . . . . . .&$.g . . . . . . . . . . . 1 

21 000330 Nut...............,-y,............l 
22 2101148 Thread Tension Release Plate Guide&@%#ESirt3‘4 p + - * * . * 1 
23 009746 Screw(M4-0.7x8) . . . . . . . . k$.2. . . e . . . . . . . 1 
24 000015 Nut.........e.....+yf,...........l 
25 2101330 Thread Tension Release Plate . * ,%l@%@. . * . - . . - . . 1 
26 000496 Spacer . . . . . . . . . . . . .z,p-$-. . . . . . . . . .4 
27 0020101 Tension Disc Eyelet. - . * . . *R’F-&j+@j* . * . . * . * - 5 
28 0024157 Thread Tension Spring * * . * * . ,+I+-,<$ * * . - * * . . * 3 
29 009853 Screw(11/64-40X6.5) * * . - . . k;i-‘j- * . * - . . . + . - - 1 
30 0024084 Thread Tension Spring Cap(W) * **3EF~f$++-Y.-p(_t)(Q) -3 

31 0024083 Thread Tension Spring Bushing * * ,+$M+?Y bjZlllb% . . * * 3 
32 0024156 Thread Tension Spring. . . . * *,+%+I<$. * . * . . * . . 1 
33 0020118 Thread Tension Spring Retainer(W)~ZH+~~$=V? 71(7;)(o) . 3 
34 000178 Felt(W)(2.5mm) - - * * . * . * * 7r1bb(Q). * ’ * * . * -3 
35 000177 Felt(W)(l.Omm) - * * . . - . * * 7x/l/b(8). * * * * * - -3 
36 007903 Tension Post(Long) * . * . . . . &s?@(A) * . . . . * . . 3 
37 0032952 Thread Tension Spring * * - . * - ,&‘a+/-‘;$ * - * . * * - * * 1 

Note (Cl * *-**Green colored, (W)**-**White colored. 
(Pi:) mca@&, Wb~fa&?z&bL&f. 



62 
"BT13" DEVICE(I) AZbOZOH-A 

./-- . . 

..: 

.- 



‘BT13” DEVICE(4) for AZ6020H-A ‘BT1 3”%t (4) 62 
Ref. Parts 
-!Y!!L i!!!L 

1 2101057 
2 0033806 
3 0033890 
4 0024157 
5 0033807 
6 000286 
7 0031111 
8 007904 
9 0036853 

10 0023185 

Amt. 
Description !z %5 Req. 

Thread Tension Release, C. Set . &&@~~~;($&t) * . * * - . . 1 
Thread Tension Spring Cap(G) - * %%FF~~*=v Y ‘:, ;P(k.) G%) .4 
Thread Tension Spring Bushing. * ?&ZZJ+?Y bEXfYti% . * * -4 
Thread Tension Spring. * - * - * +r$Bl’f-xq$ * * * - * . * * * 4 
Thread Tension Spring Retainer(G)~~?~t$+~ .:,7(-F) (@) . 4 
Felt(G). . . . . . . . . . . . .7r,bf,(&). . . . . . . .8 
Tension Disc v  e e e e . a e e e &g=jLa. a . . e . e . . 16 
Tension Post(Short) * * - - * * * &ZJH$$((w) - * + . * - . -4 
Tension Disc Eyelet * * * * * * *ZR’f-$&Jj - - * * . * * - * 2 
Thread Tension Release Supporting Board+&@%$? * . . * * . * 1 

11 0011839 Thread Tension Release Solenoid * Yl//-f p. * * * * * * . * 1 
12 009994 Screw(M3-0.5X8) . . . . . . . . kz+‘j; . . . . . . . . . . . 2 
13 0023189 Solenoid Coyer * * * * - - - - * yb,/-f FA)<- v  * * . * . 1 
14 000014 Washer . . . . . . . . . . . . . ‘/y-)/y. . . . . . . . . .2 
15 009995 Screw(M3-0.5x5) . . . . . . . .ti*g. . . . . . . . . . .2 
16 005128 Solenoid Connecting Pin - * * * - Y 1//d p&$&r/Y * * * * * 1 
17 000021 Nut...............jy,,...........2 
18 0032971 Solenoid Spring & Thread Tension Spring ‘lI/l~Fl~$,#,+~~* . * * 2 
19 2101172 Thread Tension Release Link* - - M$$% YY3 * * * . - * * - 1 
20 270016 Screw(1/8-44x5.5) . . . . . . . &+$? . . . . , . . . . . . 1 

21 000330 Nut...............jy,,....,..,...l 
22 2101148 Thread Tension Release Guide Plateg@%&!$d K - * - * * - 1 
23 009746 Screw(M4-0.7x8) . . . e . . . .k+G. . . . . . . . . . , 1 
24 000015 N”t...............jyb...........l 
25 2101330 Thread Tension Release Plate - . &@%@. - . * . * . * . * 1 
26 000496 Spacer . . . . . . . . . . . . .;(d.--y-. . . . . . . . . .4 
27 0020101 Tension Disc Eyelet . * . - * 1 *a++?%z* * * 1 * . . * . 6 
28 0020103 Thread Tension Spring. * * - - - %A+/<+ * . * . * . * . * 1 
29 . . . . .a . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
30 0024084 Thread Tension Spring Cap(W) * *GfG,FF,~+4eY7’(1)(Q) -4 

31 0024083 Thread Tension Spring Bushing * * %a?-?~ bf!JYL% - * - . 4 
32 0024156 Thread Tension Spring - * . * . *,&a+/<*. - . * . * . + * 1 
33 0020118 Thread Tension Spring Retainer(W)~~~F-,~~~F--)r~(~)(~) . 4 
34 000178 Felt(W)(Z.Smm) - * . * . * - * - 7r/bI-(Q) . * . * . * - * 4 
35 000177 Felt(W)(l.Omm) * * * - * - * * -7r&b(Q) * * * . * . * ~4 
36 007903 Tension Post(Long) . * . * . * * &Zfl;w’F-$$(&) - . * * . . * . 4 
37 0032952 Thread Tension Spring - . * . * -,+*$ZJ+/‘;i: * . * * * . * - * 1 

Note (Cl *<***Green colored, (W)*****White colored 
cm (G)MEk$, (W)ibSf5&%!5bL-a-+o 
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Ref. 
Na 

1 
2 
3 
4 
5 
6 
7 
a 
9 

10 

'TC/CHZO" DEVICE(l) for AZbOOOH-A 
Parts 
A!!? 
0023714 
009150 

0023726 
0023750 
0023763 

004353 
0023715 
0023769 

000533 
001175 

'TC/CHZO"~~(l) 63 
Amt. 

Description II 6 Req. 
Device Supporting Plate * . + * . $&Z$g{$&Z * . * * * * . * . 1 
Screw(11/64-40~11). . . . . . .k*Q. . . . . . . . . . . 1 
Device Holder Base * . * . . * . $$gI$!{++. . . * . * * * . 1 
Device Holder Base Fixing Spring Plate~~@{$$$%i~/~$ * * 1 
Supplementary Fixing Spring Plate#$m/q;i: * . * . * * . * . - 1 
Screw(g/(j4-40x’I) . . . . . . . .k+$T. . . . . . . . . . .4 
Solenoid Holder Fixing Spring PlateYk/d p@{$*@Z~q$ . 1 
Fixing Spring * - . * - * * - * . ~$j,j.Ej$&$$~~A~$ - * * . . 1 
Washer . . . . . . . . . . . . . yy.>y. . . . . . . . . .1 
screw(g/64-40xa). . . . . . . . ti;iTg. . . . . . . . . . . 1 

11 005589 Screw(1/4-40x14.5). . . . . . .&3. . . . . . . . . . . 1 

12 000621 Conical Spring Washer. * * . * ~ff!l~~$‘/~L-p * 1 . * * - * 2 
13 0023725 Solenoid Holder . * * . * * * * * i’1/14 t“l@{q$ * . * * . * 1 
14 000613 Washer . . . . . . . . . . . ..7y..y..........l 

15 000306 Nut...............j.yb...........l 

16 001333 Stop Screw(3/32-56X3.9) . * . . X b YY+~. * - * * - * . 1 
17 0026470 Rotary Solenoid Cover * + * - * * a-9 !I YI//d t;‘?s~q-- * * 1 
ia 005000 Screw(g/64-40x 5.7) . . . . . . . a+2 . . . . . . . . . . . 2 
19 0011190 Rotary Solenoid(Large) . * * * * o-9 Ll Y’L/Id V(k) * * * 1 
20 005550 Screw(11/64-40x13.5) . * * * * * k$-;;: * - * * * . * * * . . 1 

21 0036111 Hemming Guide Interlocking Lever ~?&@&~~‘f-- * . * . . . -1 
22 0036132 Retaining Ring . e a . e I . e . x b 779 y$f’ . . . . . . . 1 
23 0094491 Cord Clamp(@3.4-2N) . . * * * * I--F~~>Y’. ’ . . . . .I 
24 0023711 Guide pine e e e e e e v  + . e e$,f’~~“>a e . . . . a . e1 
25 004358 Screw(g/64-40x5.6) . . . . . . . k*g . . . . . . . . , . . 4 

26 005585 Adjusting Screw(11/64-40x10) . * %I#?~~ * . * . * * . * . * 1 
21 001049 Sticker. . e a . . . . . , . . .J&!JT--~. . . . . . . . . 1 
28 0023723 Guide Collar e . e e . e . a e . ;a’,f FAT-. , . . . e . . 1 
29 003638 Screw(11/64-40x4) . . . . . . .k*‘j:. . . . . . . . . . . 1 

30 0023717 Solenoid Holder Cover * * * . * + Yti/d F@{q$;h/<- * * . 1 

31 000322 Lock Nut . . . . . . . . . . . 

32 001326 Positioning Screw(9/64-40X7.5) 
33 0063612 Cord Clamp(@6.8-4N) * * * * . 
34 0023722 Solenoid Supporting Plate . * . 
35 004406 Screw(11/64-40x8) * * . a + - 
36 0011191 Rotary Solenoid(Smal1) * . * * 
31 007606 Adjusting Screw(9/64-40X20) * 
38 000014 Washer . . . . . . . . . . . . 
39 000002 Spring Washer * * . * * * . * * 
40 000012 Nut (M13) . . . . . . . . . . . 

x Ref. NO. 41 to 58 ***** See the following page. 



'TC/CHZO" DEVICE(I) 
Ref. Parts 
Jail 
41 0023718 
42 005038 
43 0023712 
44 005588 
45 0023713 
46 0023700 
47 009931 
48 000550 
49 0023779 
50 000010 

51 0020538 Rubber Cushion * . - e . e e e . @jEd~~ . . . . a . . . . . 2 
52 000334 Nut...............+yb...........2 
53 110065[1100471 Screw(M4-0.7x12)[M4-0.7xl0]- . k;iY - . . . . . . . . ’ .3 
54 280000 Screwed Pin(11/64-40x12) . . = . F>$-Y - . . . . . . . . . 1 
55 2110327 Adjusting Lever a a e . e . e e . Z~@j~,f-. . . . . . . . . 1 
56 160001 Screw(M4-0.7X4) . . . . . . . .ti+:‘i‘. . . . . . . . . . .2 
57 2101038 Adjusting Screw Guide . * * . * . zJ$$$Y$d F . . . . . - + 1 
58 0060248 Cord Clamp(@5.3-3N) . * . * * . z-F~~‘JI. . . . . a -1 

for AZbOOOH-A 'TC/CHZO"$$$?(l) 

Description !a ?g 
Edge Guide Interlocking Lever + . 377 FZ&vj$- * . * 
Screw(11/64-40x8) . . . . . . . &+G. . . , . . . . . 
Edge Guide Interlocking Plate * . XT4 FZ~~Y$!#. * * 
Screw(11/64-40x2.1) . * * * . *&J&V. * . . * . * * * 
Edge Guide Holding Shaft . : * * W%+I&{+@ * * . . * . 
Hemming Guide Interlocking Shaft Z%J%&&$&. * - . * . * 
Screw(11/fj4-4ijx2fj) . . . . . . . k+:‘j:. . . . . . . . , 
Fiber Cushion e e e e e . a a a e lJjj@774,< a . e . e . 
Cushion(Viny1) . * * . * * - * * Y~/~F~YV~Y* * 
Conical Spring Washer. * . . . .Bll/q‘;ic7~*>+ . * - * + 

63 
Amt. 
Res 2 

. . 1 
* *l 
. . 1 
. . 1 
. . 1 
. . 1 
* -2 
. . 4 
* *2 
. . 4 

% Ref. No. 1 to 40 *****See the preceding page. 
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‘TC/CHZO‘S?it((2) ‘TCKHZD” DEVICE(Z) for AZGOOOH-A 
Ref. Parts 
Na Na 

l-l 2101391 
1-2 0023740 
2-1 2101390 
2-2 0023739 
3-l 2101393 
3-2 0023741 
4 004236 
5 005036 
6 0023744 
I 000335 
a 006820 
9 0036161 

10 001202 

Amt. 
Description F1 % Req. 

Blind-Hemming Guide, C. Set(for 25mm)g%($Jl.) . * . * * * * * 1 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

003637 
1200182 
. . . . . . 

005588 
0023747 
0023724 
0023707 
0023705 
007609 

0023708 

31 . . . . . . . 
32 0023703 
33 004440 
34 0023767 
35 0023768 

21 
22 
23 
24 
25 
26 
21 
28 
29 
30 

0023737 
005000 

0023709 
004237 

0023710 
0023756 

001613 
2101394 
2101395 

005591 

I, N ‘I (for 35mm) (Extra)Z%(&l)(@&&) 1 
Blind-Hemming Guide e . e e . . *&b&J a e . . . . e . e . . .1 

I, J’ (Extra) * . * I, (!pf&$) . . - . . . - . 1 
Hemming Positioner + . * * - * . @SIR%@ij$ * * * * * * * * 1 

(Extra) . . * * (%&,“,) * * * * 1 
~c;~w(3,3&~4~2) . . . . . . . &‘. . . . . . . . . . . 1 

Screw(1/8-44x5,6) . . . . . . .$=+Q s . . . . . . . . . -2 

Hemming Guide Bracket, C. Set * . ~%~~~($!t.) * * . * * . . 1 
LockNut . . . . . . . . . . . .~~p,-~,,. . . . . . . .1 
Adjusting Screw(9/64-40X12.3) * %l%+g * * * * * . * . . * 1 
Anti-shock Rubber - * . * . * * . ~~~@ji‘.A . 1 . . * . . . 1 
Screw(g/64-40x6.6) . . . . . . .d;irG . . . . . . . . . . . 1 

Screw(1/8-44x2.5) . . . . . . . a;itQ . . . . , . . . . . . 3 
Side Seam Detector Unit . . * . . *-/bIC($!l) . * . . . . * . 1 
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Screw(11/64-40X2.1) . * . . . . It+Q. * . * . * . * . * * 1 
Blind-Hemming Edge Guide, C. Set W%-$(&) * * * . * * * * * 1 
Blind-Hemming Edge Guide . . * . W%* * * . * . * . . . . * 1 
Slide Edge Guide * * * * . * * * 351 FWR * * * * * * * * 1 
Slide Edge Guide Holder * . * . * ZTd F;E”ffdg? * . * . * * 1 
Screw(g/64-.40xg) . . . . . . . . d+g . . . . . . . . . . . 2 
sensor . . . . . . . . . . f . . &Lja;F-. . . . . . . . . . .1 

Slide Edge Guide Pressing Spring X54 FZREYlq$. + * -1 
Screw(g/64-40x5.7) . . . . . . .k+Q. . . . . . . . . . . 1 
Collar(2x5x5mm). . . . . . . a ;by- - . . . . . . . . . . 1 
Screw(3/32-56x2,6). . . . . . .d$-;;:. . . . . . . . . . .2 

Sensor Spring * * * . . * - * . * &h+E->A;iT. * * * . . . ] 
Magnet Unit * * m e . f . . * . * y7y,+.y b (@) . a a e * . a 1 
Screw(3/32-56x4.5). . . . . . .&&-,‘. . . . . . . . . . .2 

IC Positioner, Complete Set * - * IC~@+(@l.) * * . * . * * * 1 
IC positioner. * . . . . . . . e ICa#j3. f  . f  . . * . , * 1 
Adjusting Screw(1/8-44X6.2) . * Zl%$g * . * . - * . * . . 1 

. . . . . . . . . . . . . . . . . . . . . . . . . ..I.... 
Raterally Sliding Plate * . . * . k?!iZY~ F@i. . . . . * . 1 
Screw(11/64-40x8.3) . * . * . -It*? * . * . * * * . . * -2 
Hemming Positioner(for Light Materials)~SliP~~~~(~~H) . 1 
Spacer(for Light Materials) * . . Z%x~-+?($@?M) . * * . 1 
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"CHZO" DEVICE(3) 

1 'TC" DEVICE 



0 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

-EL 
0026467 
0026466 
000622 

0024084 
0024083 
0024157 
0020118 
000178 

0031111 
000177 

11 007903 
12 000334 
13 000056 
14 0037115 
15 001904 
16 0023766 
17 0024156 
18 0023728 
19 000010 
20 004100 

21 0032952 

'TC/CHZiJ" DEVICE(3) for AZGOOOH-A 'TC/CH20"~P(3) 65 
Ref. Parts Amt. 

Description 0 45 Res. 
Tension Change Device, C. Set * * “TC”~t($H) * * . * * * . * 1 
Thread Tension Disc Eyelet * * . ‘?4fi&s * . * . * * * * . 1 
Sticker * .  e .  * .  e e .  * e * a @j!JT’-g. e .  * .  f  * .  * 1 

Thread Tension Spring Cap. * . * &ZFFF~~;~Z=F--YY~‘(~) * * .4 
Thread Tension Spring Bushing * * &$Fl?f~ I-HYlt% * . * . 4 
Thread Tension Spring * . * - * . +&$I?A;i:. * . . * * * * * 2 
Thread Tension Spring Retainer . ,~$FF~~$++- .:,7(F) * * * 4 
Felt . . . . . . . . . . . . ..7X/bb..........l$ 
Tension Disc e s e . e e e e v e ,&*d+m a . 1 e . e e * a 10 
Felt . . . . . . . . . . . . ..7~.1/b..........b 



66 

"CH20" DEVICE(4) 



'TC/CHZO" DEVICE(4) for AZGOOOH-A 'TC/CHZO"&E(4) 66 
Ref. Parts 
Na Na 

1 1200006 
2 110013 
3 0023734 
4 004353 
5 0023720 
6 2121021 
7 005587 
8 005512 
9 2101040 

10 2101043 

11 1200001 
12 2101124 
13-1 0011943 
13-2 0011944 
13-3 0011945 
13-4 0011946 
14 0011709 
15 006905 
16 0011180 
17 0011182 
18 0011974 
19 0011183 
20 0011192 

21 0092232 
22 0011189 
23 300031 
24 300033 
25 100038 
26 0035722 
27 2100833+ 
28 110012+ 

Amt. 
Description e Q Req_ 

Presser Foot Switch Unit * * * * @x?/ry;/g($H) * . * * * * 1 
Screw(M4-0.7x8) . . . . . . . .k;iT9. . . . . . . . . . .3 
Magnet for Presser Foot Switch * T~‘+Y b * * . * . . * . . 1 
Screw(g/64-40x7) . . . . . . . .k$$?. . . . . . . . . . . 2 
Switch Plate Spacer * * * * * * * %4~4&6ixd---+t-. * . * * 1 
Switch Plate e e . e e . e . . e x,(yF$E. e . e v  e . . e 1 
Screw(g/64-40x8.6) . . . . . . . k$.2 . . . . . . . . . . . 1 
Guide Screw(11/64-40X3) . 1 . * ;s‘q’F$G. . * . * . . - *1 
Presser Foot Lifter Lever * * * . fTx@Yb/q-- * * . . * . * 1 
Oil Cooling Fan Magnet Unit . . . 773/7Y+~ b(%i.) *  .  .  *  1 

Rotation Detector Unit * . * * . S--ILIC(#) * . . * . * . . 1 
Cord Bushing e s a e . + 1 . e e 3-jC‘;jy~)~ e e . e . e . 1 
Power Cord(for 100 Voltage) * . *“,‘&=1-~(lOOVH) . * . * . 1 

I, (/!200 n ) . . .  I /  (200 fI ) * * * * * 1 
I, ( I, 220 I ,  )  *  *  *  I I  (220 ‘I ) * * - * . 1 
N ( N 380 N ) . . . II (380” ) . * * . . 1 

Control Box Stay . . * * . * . . xjlJ’@;f;“-;~ 3xxTd . . . . . 2 
Wood Screw(@S.lXZO) * * 1 - * . %+:-2 * . * . . * . * . * 10 
Control Box, Complete Set * * * * $%P$&~(%i) * . * . . . * . 1 
Control Board * * * * . 1 * * * . CH$J’isp&& * . * . . * . * * 1 
Voltage Regulator * * . * . * * . $“,EEIC* * . * . * . * . * 1 
Power Board . . . . . . . . . . . CH%:@,&& . . . . . . . . . 1 
Knee Switch, Complete Set. * . . @Xd~yf(%i) . . . . * * . 1 

Knee Switch Holder . * . * . * * t@Xd y?!&kl+E * . * . . * 1 
KneeSwitch* a e. e. e a . a aj$~,fy4+ a. a a e a. el 
Washer . . . . . . . . . . . . . yy.y~. . . . . . . . . .4 
Spring Washer. - e . e . . a . . Xl9 >y77-;/~ .  .  .  -  + 2 

WingNut e a e. e . .  a . .  a .Fzjr f f . ; /J~.  *  f . .  .  e .2 
Cord Bushing s .  a .  .  e .  .  + .  ~-F7*y-)~. .  .  .  .  e .  1 

Wind Guide Plate(Smal1) . * . * . J%@~&(+) . . * . * . . * 1 
Screw(M4-0.7x5) . . . . . . . . k$‘j’ . . . . . . . . . . . 2 



67 
"CL" DEVICE(l) 

ri ~~~~ ~ 



‘CL” DEVICE(l) 'CL"$&zt.l) 67 
Ref. Parts Amt. 
JaJa 

1 2101547 
2 2101551 
3 007627 
4 0068181 
5 0033938 
6 004406 
7 0033937 
8 2101548 
9 2101549 

10 110049 

11 0010017 Bamboo Joint(#-6X4) * * 
12 000623 Gasket . . . . . . . . . 
13 0010333 Air Valve(4 port) . * . . 
14 0010258 ConnectorMS-4X2.5) * * 
15 2101550 Air Valve Press Plate . * 
16 110010 Screw(M4-0.7X16) * * * * 
17 100001 Nut . . . . . . . . . . . 
18 0010052 Air Valve(Z port) + * * * 
19 110031+ Screw(M4-0.7X12) * . * . 

Description 
Air Valve, Complete Set * 
Return Spring Stop . . * 
Screw(M4-0.7X6) * * * . 
Return Spring(Smal1) * . 
Collar(6.4X13X9mm) . * 
Screw(11/64-40X8) * * * 
Return Spring(Large) * * 
Air Valve Support * . * . 
Air Valve Basement * * * 
Screw(M4-0.7X10) . * * . 

(2%:) “CL”z&%T(#zu D&z% 
Note:Parts No. of “CL” Device, C. Set 

for AZ/K2*****2101552 
for AZF/K2.**.2121005 

. . 

. . 

. . 

. . 

.&CC9 ....... ...6 
. f&yJ,i~(,]\) ....... 1 

......... .I 
. #jfgl,<*(*). ..... .1 
. r71<J,,,33{4’. ..... 2 
. z7,</,,~$33. ..... 1 
.n*y ........ ..J 

. . . .3 

. . . *5 

. . . .1 

. . . *2 

. . . . 1 

. . . . 2 

. . . *2 

. . . .1 

. . . . 1 
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"CL" DEVICE(Z) 



‘CL” DEVICE(Z) 
Ref. Parts 
Jclicl 

1 0022392 
2 0011987 
3 009814 
4 0010310 
5 0010290 
6 0010261 
7-l 1091082 
7-2 1091013 
8 0010055 
9 0010260 

10 1260000 

11 006219 
12 0012029 
13 0012030 
14 0033024 
15 0010073 
16 009960 
17 000669 
18 000600 
19 000009 
20 0013218 

21 006905 
22 0033939 
23 0010108 
24 0010264 
25 1094008 
26 2100193 

‘CL”~~(2) 68 
Amt. 

Description e” & Res. 
Nylon Hose . . . . . . . . . . . .+,,‘,,y&-2.. . . . .2 
UL Clamp . . . . . . . . . . . . .uLpyfy;p. . . . . . .2 
Wood Screw(@3.lX20) . * . . . . . *$g * . * . . . . * ’ . 2 
Venturi Tube e e e e e v  e e 1 m e dyfx !JQ. e . a a a . 1 
Connector(@G-PTl/8) . * . * . . * ~$39 * . * - * . . . * 1 
Vinyl Tube(6X4m) * . * * - * - * ~“~-)LAx(-P * . * * * * - 
Presser Foot Lifter Cylinder(for AZF)@r$&Y%‘!l YY(AZFR) 1 

(for AZ) 
Connectd:(o4-+%/8; * . . * . * 

N (MM) - 1 
.7q?,+fp.........2 

Vinyl Tube(4X2.5mm) * * . * . * * Ys-JI/~<~;P* * * * * * - 
Cylinder Holder * * * * * . * . * . @zBYi-Y 9 Yg&{$$i * * 1 

Screw(M4-0.7x30) . . . . . . . . .k$‘;:. . . . . . . . . . 2 
Presser Lifter Holder * . * . a * . @rf’i‘&&Y * * . * * . 1 
Presser Lifter Holder Pin. * . * *#z$&v%&YYY * . . . 1 
Retaining Ring e e * e . e + e e e ~7, byy1) yy  e e . e * . 2 
Regulator. . . . . . . . . . . . . ,,y‘lp.-3. . . . . . . 1 

Screw(M5-0.8X16) . . . . . . . . .k+y. . . . . . . . . .2 
Washer . . . . . . . . . . . . . . 7y:y;/4. . . . . . . . .4 
Spring Washer * * * * * . * * - . * X;P!l ~y7~.;/4- * * * * 2 
N”t................j-yb..........z 
Regulator Support * * * . * * * . . 1/YzL/--~&{rf& . * * * 1 



69 

EXTRA PARTS 

Feed Dog Plated with Rubber 7/i-%lJ 

AZ6000H-A AZ6003H-A, 602UH-A 

AZ6003H-04-A/B3 

--_____- 
AZ602OH-Y6-A 



EXTRA PARTS 
Ref. Parts 
JaNa 

1 2109070 
2 2109074 
3-1 2109072 
3-2 2109078 
4 2109076 
5 2108128 
6 2109349 
7 2109308 
8 ‘2.108097+ 

?STZB 69 
Amt. 

Description 0:: 4 Req. 
Different ial Feed Dog . . * . . * ii;is!, . - * * . . . . - - . 1 
Main Feed Dog. . . . . . . . . . @$jj~$y . . . . . . . . . . . 1 
Differential Feed Dog * * * * . * #s;ll a * * . . . . * . . . 1 

N ,I ...... ,, .......... .1 

Main Feed Dog. ......... f&$+9 ........... 1 

Stitch Plate(04) ....... a$+@. ............ 1 
Lower Looper(Special coating) . . 7;1k-/~(@fx--~~y~) . 1 
Lower Looper .......... 7;jL--,<. ......... 1 
Stitch Plate(Y6) ....... .N&- ........... 1 

Parts No. Applicable Model sH&@ 1 
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Semi-submerged Only 

26 

ET- 

- 

16 

29 

LO 



70 MISCELLANEOUS SUPPORTING BOARD 
Ref. 
-t&L 

1 
2 
3 
4 
5 
6 
1 
8 
9 

10 

Parts 
-!!L 
2100381 

110015 
2100382 

110013 
2100339 

000070 
009861 

2101450 
2101451 
0020064 

Amt. 
Description a $i ResL 

Belt cover . . . . . . . . . . .&Y*,<- . . . . . . . . 1 
Screw(M4-0.7x25) . . . . . . . .k+.>. . . . . . . . . . . 2 
Supplementary Belt Cover * . * * d~~bti%;b/f-- - * * . . * 1 
Screw(M4-0.7x8) . . . . 1 . . .k%‘j’. , . . . . . . . . .2 
Supporting Board * * . . * * - * g+& * * . . . . * . - . * 1 
Hanging Nut. a e * m e * a 1 . . fCj+!J+y ). e e e . e e * . * 4 
Hanging Bolt (Semi-submerged only) Fi3 Q’rK/L b (+a&UX&) * * * 4 
Spacer(l5mm) * * . * . . . * * . g.+-&sixd--+t- * . * * . * * 4 
Spacer(5mm) (See the below) * * * ~Y&X~---~(‘T%!@~) * * 4 
Supporting Board Rubber Cushion * !!$?&:6i=i’AE@ * . . * . * * * 8 

11 000162 Washer(Semi-submerged) * . * * * rl~-S?(+‘&&) . . . * * * 4 
11 000162 11 (Full-submerged) . * . . * 77,+~(+&?&?J * * * * 1 20 
12 000016 Nut (Semi-submerged) * . * * - * * f-7 b (%$Z) . * - * * * . 8 
12 000016 Nut (Full-submerged) * . * * . . * 3-y 1- C&&Z) . * . * * - 20 
13 2100375 Chute(Upper) Support * * * * * * VI--~ (fz)&6rl$& * * * . * 1 
14 005624 Screw(M4-0.7x10) . . . . . . . . k$-;;: . . . . . . . . . . . 4 
15 2100337 Chute (Upper) . . . . . . . . . . .yl- ,, (_t) . . . . . . . . 1 
16 2100338 Chute(Lower) . . . . . . . . . . vi-b(T) . . . . . . . . 1 
17 009864 Hanging Bolt(Full-submerged only)% !J %% b (&~&XG%+) * - * 4 
18 009871 Bolt(Full-submerged only) * . * * $/Lb (*%303+) * * . * * 4 
19 0020057 Supporting Board Connector(Full-submerged only) ~Y!ZXm~(~tI~0~)2 
20 0020045 Supporting Board Sleeve(Full-submerged only) ~!~E~~-l(f~&%) .2 

21 2100336 Supplementary Chute Cover - . * . ,3/x-- b#j@~?~jq-- * * * * -1 
22 000538 Washer . . . . . . . . . . . . . yy.)y. . . . , . . . . .1 
23 140011 Wing Bolt(M4-0.7X6) * . * * * * fs $‘%/Lb * * * * * * * . 1 
24 2100374 Chip Receiver(Semi-submerged only) $Ujj$~~(~&?Y.0X?+) * - * 1 
25 *350007 Wood Screw(@3.5Xlfj) - . . - . *$$:‘j:. . * * . - . * * . * 2 
26 0020078 Idler, C. Set(for Left Footing Pedal) 74 KS(%) . . * . * 1 
27 0020077 Idler Support * * . * . . * - * . 74 rYR%{rf&. + . * . * * 1 
28 009992 Screw(M4-0.7x10). . . . . . . .d$2. . . . . . . . . . .2 
29 0020076 Idler.. . . . . . . . . . . . .7dfz5.. . . . . . . . .1 
30 009995 Screw(M3-0.5x5) . . . . . . . .n+‘j‘ . . . . . . . . . . .2 

(EL4 
Note :Not necessary when the thickness of Table is 45mm. 



1 71 

1 

1 -2 



THREAD STAND 
Ref. 

NQ 
l-l 
l-2 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
Description 

Amt. 

9620694[9620654] fl o (4 Spools Type) ‘J If  (4*&H) . * * 1 
9620631 Column Cap . . . . . . . . . . . =Iy.Azq.y.y7p. . . . . . .l 
9620670 Column Pipe(Upper) . - . . . * * xYJxj<d-P(k) 1 * * * * + 1 
9620689 Thread Guide Holder(Large) * * * 34 F;3;&g(Jr) * * * * * * 1 

911002 Screw(M4-0.7x20) . . . . . . . . It+:‘;:. . . . . . . . . . . 1 
911001 Screw(M4-0.7x12) . . . . . . . .k%g. . . . . . . . . . .3 
910001 Nut.. . . . . . . . . . *. * .yJ-yb.. . . . . . . . . .4 

9620673 Column Pipe Connector * * . 1 * * =15~~~~7?@+. * * * * *l 
911006 Screw(M5-0.8~13) . . . . . . . .k*$?. . . . . . . . . . .2 
910000 Nut. . . . . . . . . . . . . . .Tyf,. . . . . . . . . .5(b) 

11 9620675 Column Pipe(Lower) . * . * . . . ~154~~~Y(7;) - * * * 1 * 1 
12 930052 Washer . . . . . . . . . . . . . yJy.)y.. . . . . . . . .1 
13 930053 Spring lasher* . * - * . . . * - X/Y YJ?~‘;~YV+ * * - * *l 
14 910003 N,,t(Ml6-1.5) . . . . . . . . . .,-y ,, . . . . . . . . . . . 1 
15 9620702 Thread Hanger(2 Spools Type) . * SLY F:‘,lY%((2$%m) * * 4 
16 9620703 Thread Hanger(3 Spools Type) * * X1/7 P/\Y%?(3*%81) * . 2 
17 9620700 Thread Eyelet . * . * . * . * - * 7q’k~ b . * . * * * * * 3(4) 
18 9620688 Thread Hanger Holder . * . * * * XI/Y F~\YF@@J~ * * * * Z(4) 
19 911060 Screw(~6-1x15) . . . . . . . . .n*g. . . . . . . . . .2(4) 
20 9620691 Thread Guide Arm e e e + e e a s $4 F7-A. e * e e e e e 1 

21 9620690 Thread Guide Holder(Smal1) * * * $4 F~~\IL~(/J\) . * * - * . 1 
22 9620663 Thread Guide(3 Spools Type) * - * x b ‘:, F;~‘I’ F(3&%fl) . . 1 
23 9620678 Spool Cushion * * * * - * . * . * ZY’--IL$‘YVSY * * * * 3(4) 
24 9620679 Spool pin e e * * * * a a . e - * x;P-/-I/a * * . m * e e e 3(4) 
25 9620680 Spool Mat . . . . . . + . . . . . x;P-jbTy ), . - . a . .3(4) 
26 9620681 Spool Seat Disc * . * * * . * . *W+Iill. - * * * * . * * . 3(4) 
21 930055 Spring Washer * * * . * * * . . * X;PlJ >Yf‘sr~.Vt . * * * 3(4) 
28 9620665 Thread Guide(5 Spools Type) * . * X 1/~ F”7s‘d F(5*%M) - * 1 



72 WARN I NG LABEL we;s <II/ 

LABEL 
y7 c;: IL, 

Parts No. Description 

Do not operate without eye guard 

and safety devices. 

Before threading, changing needle, 

CAUTION IN OPERATION 

zzwI~~~Efl7t:L DANGER : WARNING OF ELECTRIC SHOCK I 
HIGH-VOLTAGE 

supply and welt 
more than 5 minutes 

"Be sure to connect earth line." 
390145 

7-X Yi)b 

ROTATING-DIRECTION 
SYMBOL:CHECK CORRECT ROTATING 

390146 DIRECTION 

E@EB;f?$iJilb,~~J-Qb 

EYE GUARD : TAKE CARE NOT CAUSE IN. 
TO EYES 

390147 BELT COVER: DO NOT INSERT FINGERS 

+-%i%%S~Ib 

CAUTION FOR HIGH TEMPERATURE : 
DO NOT TOUCH STEPPING MOTOR AND 

390148 SOLENOID 

gE:&g:s~lL 



LIST of MAIN SPARE PARTS 

(2E3BG ‘J X t-1 



ii~6000ti-00110-A Class LIST of MAIN SPARE PARTS(%$!%sIJ X k) (1) 

Main Parts 
Needle 

Presser Presser Presser 
Foot. Foot Foot 

Stitch 
_. 

Models 

Clamp 
C. Set Hinge (Lower) 

Tongue 

&tn% $!-pzc(,@) fEB=lL Y9 tT=U) P=Drn 
AZ60tiH-03-A(MTZ) 2129106 2107300 0024100 2107280 2107220 

03-A/K2 (KR2) N 2107335 ,I 1, I, 

03-A/MU5 N 2107320 N N I, 

03-A/MS/B3 I, 2107317 N I, 2107224 
03-A/MS/B3/K2 1 N j 2107372 1 N I, N 

03-A/BT13 ,I 2107317 n N N 

03-A3 N 2107350 0024420 2107036 2107006 
04-A (MT2) N 2107301 0024100 2107280 2107221 

t 04-A/K2 kR2) 1 I, / 2107336 / ,I ,I N 

04-A/MU5 N 2107321 N I, I, 

04-A/MS/B3 I, 2107318 11 I, 2107225 
04-A/MS/B3/K2 N 2107373 N N I, 

04-A/BT13 N 2107318 N I, I, 

04-A3 N 1 2107351 1 0024420 1 0024422 1 2107008 
04-A54 I, 1 2107346 / 0024100 / 2107286 / 2107243 
04-A54/K2 ,I 1 2107358 1 N N ,I 

04-A6 1 I, j 2107378 j I, 1 2107291 1 2107253 
04-A6 l/K2 N / 2107270 / ,I N N 

05-A (MT2) I, 1 2107302 1 N 1 2107280 / 2107222 
05-A/K2 (KR2) 1 N 1 2107337 1 N N I, 

05-A/MU5 N 2107322 I, I, N 

05-A3 N 2107352 0024420 2107037 2107009 
05-A61 N 2107393 0024100 2107291 2107254 
05-A61/K2 II 2107394 B N ,I N 

06-A(MT2) II 2107303 I, 2107280 2107223 
06-A/X2 I, 2107338 I, I, I, 

06-A/MU5 II 2107323 N ,I N 

06-A3 N 2107353 0024420 0024425 2107020 
6000H-03-A If 2107031 0024100 2107030 2107000 

04-A N 2107032 ” I, 2107004 
I 04-AM I II I I, I N I I, I ,I I 
I 04-54 I II I N I I, I N I N I 

73 

Thread 
Stitch 

Differential Main Auxiliary Upper Lower 
Chain 
Guide 

Plate 
Feed Dog Feed Dog Feed Dog Looper Looper 

!53iw?= iit % frli% !J b%!J ~l~jsi I kJh--A T/l/-A 
0034535 2108002 2109007 2109006 2109067 2109320 2109347 
2107219 fl N I, I, N I, 
0022416 I, N 11 N I, N 
0034535 2108011 2109010 2109011 N ,I N 
2107219 N N I, ,I N I, 
0034535 fl N I, ,I N N 

/------ 2108002 2109007 2109006 N I, N 
0034535 1 2108003 j 2109005 / 

I  

N II N I, 
2107219 I II ,I N N ,I N 
0022416 N N I, N N N 

0034535 2108008 2109010 2109011 N I, N 

2107219 fl I, N I, ,I N 

0034535 N II I! I, N N 
I /------ I 2108003 1 2109005 / 210900fi t 11 / 11 I II 1 

0034535 2108010 /J !I 2109052 2109324 2109348 
2107219 I, N N N N N 
0034535 2108111 2109007 ,I 2109067 2109320 2109347 
2107219 fl I, I, I, N I, 
0034535 2108007 2109005 N n I, N 
2107219 I, N N N ,I ,I 

1 I  I  I  

0022416 j 
I  

N I, ,I ,I I, I, 
N N N I, ,I I ,I 

0034535 2108112 2109007 I, N ,, I, 
2107219 fl I, N I, N N 
0034535 2108012 2109009 N ,, II N 



iY~6 0 0 Ott-0000-A Class LIST of MAIN SPARE PARTS(Z~2f3,F&l)X t-j (2) 

Main Parts 
Needle 

Presser Presser Presser 
Foot, Foot 

Stitch 
Clamp 

Foot 
C. Set Hinge (Lower) 

Tongue 

PilIZ% ttfr=Ml.) #=t Y9 trs=(-F) #=0rn 
AZ6004H-A 2129106 2107262 0024100 2107263 2107264 

6014H-A I I, I I, I N I N I I 
6016H-02-A N 2107084 2107085 0024505 0024506 

OZ-Al ,I 2107268 ,I I, 2107269 

AZ6OPOH-YJ-A 2109130 2117012 0024100 2117000 2117011 
Y5-A (MT2) I, 2107310 ‘1 2107280 2107230 
Y5-A/K2 (KR2) N 2107339 N N N 
Y5-A/MU5 I, 2107324 /I ,, N 

Y5-A3 N 2107356 0024420 2107037 2107011 
Y6-A(MT21 ,I / 2107311 / 0024100 1 2107280 1 2107231 
Y6-A/K2(KRZ) ( N ( 2107340 ( 1) I, ,, 

Y6-A/MU5 ,, j 2107325 j N I, I, 

Y6-A3 N 2107357 0024420 0024425 2107019 
Y6-A54 ,, 2107044 0024100 2107039 2107042 
Y6-A54/K2 N 2107359 I, ,I a 
X4-A 1 2109131 2107312 N / 2107280 / 2107232 
X4-A/K2(KR2) ) /I 2107341 I, I, ,I 

X4-A/MU5 ,I 2107326 N ,I N 

X4-A/MS/B3 N 2107319 N N 2107247 
X4-A/BT1 3 I, n I, I, N 

X4-A3 I, 2107354 0024420 0024422 2107017 
X5-A N 2107313 ’ 0024100 2107280 2107233 
X5-A/K2 (KR2) N 2107342 N N ,, 

X5-A/BT1 3 ,I 2107398 ,, N 2107257 
X5-A3 N 2107355 0024420 2107037 2107023 

74 

Thread 
Stitch 

Differential Main Auxiliary Upper Lower 
Chain 
Guide 

Plate 
Feed Dog Feed Dog Feed Dog Looper Looper 

3%?m= it+ 42 fl$iz~ isG&Y +i% !J k/b--A 7;1L-A 
2108096 2109009 2109006 2106011 2129311 2109346 

I, N N I, ,I I, ---- 
0022156 2108016 2109017 2109018 2109019 2109320 2109347 

I, 2108133 2109007 2109006 2109052 0 N 

L 

0034535 2108120 2109005 2109006 2109067 2109322 ,I 
N 2108004 N I, N I, I, 

2107219 II I, ,I I, N N 
0022416 II ,I ,I N N N 

II N N I, N N 
0034535 2108005 2109009 11 I, N I, 
2107219 ( II N ,I I, N I, 
0022416 / II ,I I, N N I, 

,I N I, I, I, I, 

0034535 2108021 I, I, 2109052 2109326 2109348 
2107219 I, N N ,I I, ,, 

0034535 2108006 2109005 /I 2109067 2109322 2109347 
2107219 I, I, N I, N I, 

/  

0022416 1 
I  I I I 

I, N ,I N 



‘A;6 0 0 0ti-UKTI-A 1 Class LIST of MAIN SPARE PARTS(ZZB~lJX l-1 (3) 

Auxiliary 

Feed Dog 
~I\~ 9 
2109052 
2109067 

Looper Looper 
11k-A 7;/L--I\” 

2109341 2109347 
2109322 N 

,, I I, I 
N I N I 

- -1 ,  “1” 

X4-A (MT2) 2109131 2107626 N N 2107652 
X4-A/K2 II 2107627 N I, N 

,I I ,I I 
I, I I, I 

I 

2109342 1 2109348 
N I N I 
I, I N I 
I, I I, I 
I, I I, I 

,I 

2109067 
II 
N 
N 

2109052 
I, 
n 

2109067 



76 

A%CiOOOII--A 7 NI>I-ZX PAGE = 1 

Parts Page Ref. Weight.1 Parts Pare Ref. Weight1 Parts Page Ref. Weight 
NO. 

000002 
No. No. 
50 10 

000002 52 10 
000002 63 39 
000009 48 8 
OfJOOO9 68 19 
000010 17 19 
000010 63 50 
000010 fi5 19 
oon012 63 40 
000014 4 46 

&I No. Ni. NO. 
000177 62 3 5 

I 000177 65 10 

NO. 
000444 
000444 
000444 
000444 
000444 
000444 
000444 
000444 
000444 
000444 
000444 
000456 
000487 
000488 
000488 
000496 
000496 

No. No. (g) 
29 23 
31 28 
33 9 
39 21 
40 26 
42 29 
45 12 
54 14 
57 36 
58 15 
60 32 
13 6 

8 18 
50 11 
52 11 
46 26 
47 26 
55 26 
56 26 
61 26 
62 26 

5 41 

000014 
000014 
000014 
000014 
000014 
000014 
000014 
000014 
0 00 0 1 5 
000015 
000015 
000015 
000015 
000015 
000016 
000021 
000021 
000021 
000021 
000021 
000021 
000035 
000035 
000056 
000056 
000070 
000162 
000172 
000172 
000172 
000177 
000177 
000177 
000177 
000177 
000177 
000177 
OOOlii 
000177 
000177 
000177 
000177 
0 0 (J 1 7 7 
000177 
000177 

9 35 
46 14 
47 14 
55 14 
56 14 
61 14 
62 14 
63 38 
46 24 
47 24 
55 24 
56 24 
61 24 
62 24 
70 12 
46 17 
47 17 
55 17 
56 17 
61 17 
62 17 

6 26 
25 19 
17 13 
65 13 
70 fi 
70 11 
15 34 
16 22 
18 25 

4 7 
17 10 
26 7 
27 7 
28 7 
29 7 
30 7 
32 7 
36 7 
40 7 
46 35 
47 35 
55 35 
56 35 
61 35 

I 000178 4 5 
I 000178 17 8 
I 000178 26 5 
I 000178 27 5 

I 000178 28 5 
I 000178 29 5 
I 000178 30 5 
I 000178 32 5 

I 000178 36 5 
I 000178 40 5 
I 000178 46 34 
I 000178 47 34 
I 000178 55 34 
I 000178 56 34 
I 000178 61 34 
I 000158 62 34 
I 000178 65 8 

I 000186 23 16 
I 000187 49 8 

I 000187 51 8 
I 000234 34 34 
I 000286 46 6 
I 000286 47 6 
I 000286 55 6 
I 000286 56 6 
I 000286 61 6 
I 000286 62 6 
I 00030fi 34 30 
I 000306 63 15 
I 000322 63 31 
I 000330 46 21 
I 000330 47 21 
I 000330 55 21 
I 000330 56 21 
I 000330 61 21 
I OUO330 62 21 
I 000334 15 35 
I 000334 16 23 
I 000334 17 12 
I 000334 18 26 
I 000334 48 19 
I 000334 63 52 
I 000334 65 12 
I 000335 64 7 
I 000340 4 9 

I 000361 16 48 

I 000361 57 15 
I 000361 60 9 
I 000393 6 49 
I 000444 8 48 
I 000444 21 48 

I 000444 26 28 
I 000444 28 26 

000496 
000496 
000496 
000496 
000526 
000528 
000532 
000533 
000533 
000533 
000533 
000535 
000535 
000535 
000538 
000538 
000538 
000550 
000550 
000561 
000567 
OOOfiOO 
000600 
000613 
000613 
000613 
000621 
000621 
000622 
000622 
000623 
000623 
000629 
000629 
000629 
000629 
000644 
000665 

11 38 
7 14 

15 27 
16 15 
18 18 
63 9 
16 49 
57 16 
60 10 
34 24 
38 26 
70 22 
23 21 
63 48 
11 39 
14 5 
48 7 
68 18 
34 29 
38 3 
63 14 
34 28 
63 12 
17 3 
65 3 
48 23 
67 12 

9 26 
21 36 
30 38 
32 38 

15 
15 9 



N 



I NOI-‘X Page = 3 

parts Page Ref. Weight.1 Parts Page Ref. Weight1 parts Page Ref. Wright 
No. No. No. (gl I ho. No. No. (g) I No. No. No. (~1 

004351 33 3 I (105036 58 7 I 007627 34 37 
004351 35 3 

004404 41 8 

004351 36 13 
004351 39 3 
004351 40 13 
004351 42 3 
004351 45 3 
004351 54 3 
004351 55 24 
004351 58 3 

004404 43 8 

004351 60 17 
004353 63 6 
004353 66 4 
004358 44 6 
004358 52 20 
004358 59 6 
004358 63 25 

004404 49 40 
004404 51 40 
004406 63 35 
004406 67 6 
004440 64 33 

005000 63 18 
005000 64 22 
005036 8 46 
005036 15 16 
005036 15 26 
005036 16 7 
005036 16 14 
005036 18 7 
005036 18 17 
005036 19 8 
005036 20 7 
005036 21 10 
OU5036 26 19 
005036 27 17 
005036 28 21 
005036 29 24 
005036 31 9 
005036 31 20 
005036 33 10 
005036 35 9 
005036 36 17 
005036 39 9 
005036 40 19 
005036 42 7 
005036 42 16 
005036 45 i 
005036 49 13 
005036 51 13 
005036 54 7 
005036 57 28 

I 005036 60 21 
I 005036 64 5 
I 005038 63 42 
I 005040 48 15 
I 005075 1 30 
I 005089 38 25 
I 005128 46 16 
I 005128 47 16 
I 

I 

005128 

005585 

55 

63 

16 
I 

26 

005128 56 16 
I 005128 

I 

61 

005587 

16 
I 

66 

005128 

7 

62 16 
I 005345 6 31 
I 005505 48 20 
I 005512 66 8 
I 005550 63 20 

I 005588 63 44 
I 005588 64 14 
I 005589 34 27 
I 005589 63 11 
I 005591 64 30 
I 005624 70 14 
I 005625 49 2 
I 005625 51 2 

I 006219 68 11 
I 006444 15 48 
I 006444 16 36 
I 006444 18 39 
I 006816 1 22 
i 006820 64 8 
I 006905 44 28 
I 006905 48 10 
I oofi905 50 24 
I 006905 53 19 
I 006905 59 28 
I 006905 66 15 
I 006905 68 21 

I 007006 15 28 
I 007006 16 16 
I 007006 18 19 
I 007606 63 37 
I 007609 64 19 
I 007619 15 46 
I 007619 16 34 
I 007619 18 37 
I 007623 41 21 
I 007623 43 21 
I 007623 49 37 
I 007623 51 37 
I 007627 4 21 

I 007627 67 3 
I 007903 17 11 
I 007903 46 36 
I 007903 47 36 
I 007903 55 36 
I 007903 56 36 
I 007903 61 36 
I 007903 fi2 36 
I 007903 65 11 
I 007904 4fi 8 
I 007904 47 8 
I 007904 55 8 
I 007904 56 8 
/ 007904 61 8 
I 00'7904 62 8 

I 009624 15 31 
I 

I 

009624 

009150 

16 

63 

19 
I 

2 

009624 18 22 
I 009730 

I 

19 

009604 

6 
I 

38 

009730 

17 

25 10 
I 009730 27 15 
I 009736 37 19 
I 009746 46 23 
I 009746 47 23 
I 009746 55 23 
I 009746 56 23 
I 009746 61 23 
I 009746 62 23 
I 009753 5 4 
I 009814 48 31 
I 009814 68 3 
I 009853 46 29 
I 009853 5 5 2 9 
I 009853 61 29 
I 009861 70 7 
I 009864 70 17 
I 009871 70 18 
I 009909 6 42 
I 009909 14 13 
I 009931 63 47 
I 009960 48 5 
I 0099G0 68 16 
I 009992 70 28 
I 009993 50 8 
1 009993 52 8 
I 009994 46 12 
I 009994 47 12 
I 009994 55 12 
I 009994 56 12 
I 009994 61 12 
I no9994 Ii2 12 



Parts Page Ref. Weight 
No. No. No. (n) 

009995 46 15 
009995 47 15 
on9995 50 5 
009995 52 5 
009995 55 15 
009995 56 15 
009995 61 15 
009995 62 16 
009995 70 30 

0010017 67 11 
OOlUO31 67 19 
0010052 48 22 
0010052 67 18 
0010055 68 8 
0010073 68 15 
0010108 68 23 
0010112 48 24 
0010258 67 14 
0010260 68 9 
00102fil 68 6 
0010263 48 11 
0010264 68 24 
0010290 48 25 
0010290 68 5 
0010291 53 15 
0010310 44 36 
0010310 48 26 
0010310 52 27 
0010310 68 4 
0010333 67 13 

OG11180 66 I6 
0011182 66 17 
0011183 66 19 
0011189 66 22 
0011190 63 19 
0011191 63 36 
0011192 66 20 
0011323 44 29 
0011324 44 30 
0011324 59 30 
0011335 50 25-l 
0011336 50 25-2 
0011338 50 27-1 
0011339 50 27-2 
0011709 44 27 
0011'709 50 23 
0011709 53 18 
0011709 59 27 
0011709 66 14 
0011839 46 11 
0011839 47 11 
0011839 61 11 
0011839 62 11 

I Nl)J<X Page = 4 

Parts Page Ref. Weight 
NO. No. No. Lgz 

0011840 44 9 
0011840 50 1F 
0011840 59 9 
0011841 44 10 
0011841 50 17 
0011841 59 10 
no11930 53 20 
0011942 55 11 
0011942 56 11 
0011943 53 17-1 
0011943 66 13-1 
0011944 53 17-2 
0011944 66 13-2 
0011945 53 17-3 
0011945 66 13-3 
0011946 53 17-4 
0011946 66 13-4 
0011967 50 6 
OO11970 44 31 
0011973 53 22 
00119i4 44 32 
0011974 53 23 
0011974 59 32 
0011974 66 18 
0011987 48 30 
0011987 68 2 
0011995 44 25 
0011995 53 11 
0011995 59 25 

0012029 68 12 
0012030 68 13 

0013218 68 20 

0020004 1 
0020005 1 
0020016 2 
0020045 70 
0020057 70 
0020064 23 
0020064 70 
0020076 70 
0020077 70 
0020078 70 
0020101 46 
0020101 47 
0020101 55 
0020101 56 
0020101 61 
0020101 62 
0020103 46 
0020103 47 
0020103 55 
0020103 56 

15 
16 
23 
20 
19 
28 
10 
29 
27 
26 
27 
27 
27 
27 
27 
27 

4 
28 

28 0022153 

Parts Page Ref. Weight 
NO. No. No. (a) 

0020103 61 4 
0020103 62 28 
0020118 4 4 
0020118 17 7 
0020118 26 4 
0020118 27 4 
0020118 28 4 
0020118 29 4 
0020118 30 4 
0020118 32 4 
0020118 36 4 
0020118 40 4 
0020118 46 33 
0020118 47 33 
0020118 55 33 
0020118 56 33 
0020118 61 33 
0020118 62 33 
0020118 65 7 
0020131 4 28 
0020137 1 29 
0020271 8 34 
0020350 11 45 
0020401 12 11 
0020472 3 22 
0020472 21 16 
0020472 30 13 
0020472 32 13 
0020491 15 2 
0020496 7 13 
0020538 11 36 
0020538 63 51 
0020616 34 20 
0020700 20 18 
0020989 50 7 
0020989 52 7 

0021015 
0021301 
0021450 
0021450 
0021450 
0021451 
0021451 
0021451 
0021456 
0021456 
0021456 
0021457 
0021457 
0021457 
0021876 
0021879 

8 36 
39 16 
41 30 
43 3 0 
52 17 
41 26 
43 26 
52 13 
41 28 
43 28 
52 15 
41 27 
43 27 
52 14 
35 7 
36 15-2 

35 4 



1 N J,PIX Page = 5 

Parts Page Ref. Weight. parts Page Ref. Weight1 Parts Page Ref. Weight 
NO. NO. NO. Lsl’ NO. No. No. (n) I No. NO. No. (~2) 

0022153 36 14 I 0023189 47 13 I 0023779 63 49 
0022156 
(1022156 
0022215 
0022392 
0022392 
0022392 
0022404 
0022404 
0022416 
0022416 
0022435 
0022435 
0022435 
0022436 
0022436 
0022436 
0022443 
0022443 
0022443 
0022444 
0022444 
0022444 
0022445 
0022445 
0022445 
002244fi 
0022446 
0022446 
0022447 
0022447 
0022447 
0022448 
0022448 
0022448 
0022837 
0022837 
0022837 

0023169 
0023169 
0023169 
0023182 
0023182 
0023182 
0023184 
0023184 
0023184 
0023185 
0023185 
0023185 
0023185 
0023185 
0023185 
0023189 

24 
25 

4 30 
44 37 
52 26 
68 
44 
52 
39 
54 
15 
16 
18 
15 
16 
18 
15 
16 
18 
15 
16 
1R 
15 
16 
18 
15 
16 
18 
15 
16 
18 
15 
16 
18 
16 
57 
60 

16 
57 
60 
16 
57 
60 
16 
57 
60 
46 
47 
55 
56 
61 
62 
46 

35 
25 

5-2 
8 

40 
28 
31 
41 
29 
32 
47 
35 
38 
49 I 0023705 fi4 18 
37 I 0023707 64 17 
40 
32 
20 
23 
36 
24 
27 
38 
26 
29 
39 
27 
30 
56 
21 
14 

43 
10 

47-l 
14-1 

8-l 
42 

9 
3 

10 
10 
10 
10 
10 
10 
13 

I 0023189 55 13 
I 0023189 56 13 
I 0023189 61 13 
I 0023189 62 13 
I 0023220 49 31 
I 0023220 51 31 
I 0023368 49 28 
I 0023368 51 28 
I 0023369 49 27 
I 0023369 51 27 
I 0023370 49 32 
I 0023370 51 32 
I 0023399 49 34 
I 0023399 51 34 
I 0023473 12 19 
I 0023580 24 22 
I 0023580 25 23 
I 0023700 63 46 
I 0023703 64 32 

I 0023708 
I 0023709 
I 0023710 
I 0023711 
I 0023712 
I 0023713 
I 0023714 
I 0023715 
I 0023717 
I 0023718 
I 0023720 
I 0023722 
I 0023723 
I 0023724 
I 0023725 
I 0023726 
I 0023728 
I 0023728 
I 0023734 
I 0023737 
I on23739 
I 0023740 
I 0023741 
I 0023744 
I 0023747 
I 0023750 
I 0023756 
I 0023763 
I 0023766 
I 0023766 
I 0023567 
I 0023768 
I 0023769 

64 20 
64 23 
64 25 
63 24 
63 43 
63 45 
63 1 
63 7 
63 30 
63 41 
66 5 
63 34 
63 28 
64 16 
63 13 
63 3 
17 18 
65 18 
66 3 
64 21 
64 2-2 
64 l-2 
64 3-2 
64 6 
64 15 
63 4 
64 26 
63 5 
17 16 
65 16 
64 34 
64 35 
63 8 

I 
I 0024083 4 2 
I 0024083 17 5 
I 0024083 2fi 2 
I 0024083 27 2 
I 0024083 28 2 
I 0024083 29 2 
I 0024083 30 2 
I 0024083 32 2 
I 0024083 36 2 
I 0024083 40 2 
I 0024083 46 31 
I 0024083 47 31 
I 0024083 55 31 
I 0024083 56 31 
I 0024083 61 31 
I 0024083 62 31 
I 0024083 65 5 
I 0024084 4 1 
I 0024CJ84 17 4 
I 0024084 26 1 
I 0024084 27 1 
I 0024084 28 1 
I 0024084 29 1 
I 0024084 30 1 
I 0024084 32 1 
I 0024084 34 43 
I 0024084 36 1 
I 0024084 40 1 
I 0024084 46 30 
I 0024084 47 30 
I 0024084 55 30 
I 0024084 56 30 
I 0024084 61 30 
I 0024084 62 30 
I 0024084 65 4 
I 0024095 2 25 
I 0024100 8 39 
I 0024100 15 11 
I 0024100 16 2 
I 0024100 18 2 
I 0024100 19 14 
I 0024100 20 2 
I 0024100 21 5 
I 0024100 26 12 
I 0024100 27 29 
I 0024100 28 14 
I 0024100 29 18 
I 0024100 31 2 
I 0024100 33 2 
I 0024100 35 2 
I 0024100 36 12 
I 0024100 39 2 
I 0024100 40 12 



1 NJ)EX Page = 6 

parts Page Ref. Weight I Parts Page Ref. Weight1 Parts Page Ref. Weight 
N . 

0024100 
0024100 
0024100 
0024100 
0024100 
0024100 
0024129 
0024129 
0024129 
0024129 
0024130 
0024130 
0024130 
0024156 
0024156 
0024156 
0024156 
0024156 
0024156 
0024156 
0024156 
0024156 
0024156 
0024157 
0024157 
0024157 
0024157 
0024157 
0024157 
0024157 
0024157 
0024157 
0024308 
0024308 
0024308 
0024354 
0024420 
0024420 
0024421 
0024421 
0024421 
0024421 
0024422 
0024422 
0024425 
0024425 
0024446 
0024503 
0024505 
0024505 
0024506 

002fi184 
0026184 
0026312 

No. No. 
42 2 
45 2 
54 2 
57 23 
58 2 
60 16 
29 12 
31 12 
33 15 
39 17 
29 10 
31 10 
33 73 

4 3 
17 17 
46 32 
47 32 
47 32 
55 32 
56 32 
61 32 
62 32 
65 17 

4 12 
li 6 
46 28 
47 4 
55 28 
5fi 4 
61 28 
62 4 
65 6 
16 46 
57 13 
60 7 
35 1 
19 2 
27 11 
19 7 
24 5 
25 5 
27 16 
19 4-2 
27 24 
19 4-4 
27 13-2 

2 20 
24 15 
24 4 
25 4 
24 9 

49 33 
51 33 
49 12 

f&d NO. No. No. (n) I No. No. No. (n) 
I 0032971 62 18 I 0026312 51 12 

I 0026466 17 2 
I 0026466 65 2 
I 0026467 17 1 
I 0026467 65 1 
I 0026470 63 17 
I 
I 0031111 4 6 
I 0031111 17 9 
I 0031111 26 6 
I 0031111 27 6 
I 0031111 28 6 
I on31111 29 6 
I 0031111 30 6 
I 0031111 32 6 
I 0031111 36 6 
I 0031111 40 6 
I 0031111 46 7 
I 0031111 47 7 
I 0031111 55 7 
I 0031111 56 7 
I 0031111 61 7 
I 0031111 62 7 
1 0031111 65 9 
I 0031831 14 3 
I 

I 0032425 4 27 
I 0032604 6 34 
I 0032684 5 25 
I 0032879 1 23 
I 0032919 7 26 
I 0032952 4 13 
I 0032952 17 21 
I 0032952 22 2 
1 0032952 46 37 
I 0032952 47 37 
I on32952 55 37 
I 0032952 56 37 
I 0032952 61 37 
I 0032952 62 37 
I 0032952 65 21 
I 0032962 4 14 
I 0032971 26 3 
I 0032971 27 3 
I 0032971 28 3 
I 0032971 29 3 
I 0032971 30 3 
I 0032971 32 3 
I 0032971 36 3 
I 0032971 40 3 
I 0032971 46 18 
I 0032971 47 18 
I 0032971 55 18 
I 0032971 56 18 
I 0032971 61 18 

3 19 
49 9 
51 9 
68 14 

1 24 
16 47-2 
57 14-2 
60 8-2 
29 15 
31 15 
33 18 
39 20 
46 2 
47 2 
55 2 
56 2 
61 2 
62 2 
46 5 
47 5 
55 5 
56 5 

I 
I 0033024 
I 0033024 
I 0033024 
I 0033024 
I 0033627 
1 0033711 
I 0033711 
1 0033711 
I 0033738 
I 0033738 
I 0033738 
I 0033738 
I 0033806 
I 0033806 
I 0033806 
I 0033806 
I 0033806 
I 0033806 
I 0033807 
I 0033807 
I 0033807 
I 0033807 
I 0033807 
I 0033807 
I 0033890 
I 0033890 
I 0033890 
I 0033890 
I 0033890 
I 0033890 
I 0033932 
I 0033932 
I 0033935 
I 0033936 
I 0033937 
I 0033937 
I 0033938 
I 0033938 
I 0033939 
I 0033939 
I 0033939 
I 0033939 
I 0033940 
I 0033968 
I 
I 0034257 
I 0034535 
I 0034535 
I 0034535 
I 0034535 
I 0034535 
I 0034535 
I 0034535 

61 5 
62 5 
46 3 
47 3 
55 3 
56 3 
61 3 
62 3 
44 34 
52 24 
48 18 
48 17 
48 16 
67 7 
48 14 
67 5 
44 33 
48 2 
52 23 
68 22 
48 27 

6 39 

39 7-2 
8 42 

19 18 
20 8 
26 15 
27 33 
28 17 
29 27 



I N I, F-:X Page = 7 

parts Page Ref. Weight1 Parts Page Ref. Weight. I Parts Page Ref. Weight 
NO. No. No. (n) I No. No. No. (a) I No. No. No. (al 

0034535 31 5 I 0068202 11 29 I 110002 6 36 
0034535 33 5 
0034535 35 5 
0034535 36 18 
0034535 40 15 
0034535 57 29 
0034535 58 8 
0034535 60 22 
0034867 15 25 
0034867 16 13 
0034867 18 16 

0035719 50 9 
0035719 52 9 
0035722 44 18 
0035722 50 12 
0035722 52 12 
0035722 53 5 
0035722 59 18 
0035722 66 26 

0036111 63 21 
0036132 63 22 
0036133 44 13 
0036133 50 20 
0036133 59 13 
0036161 64 9 
0036518 3 23 
003ti816 38 5 
0036820 38 1 
0036822 39 7-l 
0036827 38 11 
0036853 46 9 
0036853 47 9 
0036853 55 9 
0036853 56 9 
0036853 61 9 
0036853 62 9 
0036905 16 54 
0036905 57 19 
0036905 60 12 

0037115 17 14 
0037115 65 14 

0038805 39 10 
0038806 39 11 

0060248 53 1 
0060248 63 58 

0063612 63 33 

0068079 6 19 
0068181 67 4 

I 0068517 3 20 
I 
I 0091932 38 15 
I 
I 0092232 50 26 
I 0092232 66 21 
I 
I 0093303 4 41 
I 

I 0094491 44 1 
I 0094491 50 4 
I 0094491 52 4 
I 0094491 53 16 
I 0094491 59 1 
I 0094491 63 23 
I 0094546 38 22 
I 0094547 38 23 
I 0094548 38 14 
I 0094549 38 16 
I 0094553 38 20 
I 0094556 38 19 
I 0094557 38 21 
I 0094562 34 39 
I 
I 0095068 38 10 
I 0095069 38 13 
I 0095072 38 12 
I 

I 100000 11 40 
I 100001 1 13 
I 100001 2 15 
I 100001 8 13 
I 100001 29 14 
I 100001 31 14 
I 100001 33 17 
I 100001 34 5 
I 100001 39 19 
I 100001 44 14 
I 100001 50 21 
I 100001 59 14 
I 100001 67 17 
I 100002 11 7 
I 100002 34 8 
I 100007 8 2 
I 100020 8 47 
I 100038 50 30 
I 100038 66 25 
I 
I 110001 3 8 
I 110001 6 29 
I 110001 21 13 
I 110001 34 14 
I 110001 44 21 
I 110001 59 21 

I 110002 9 36 
I 110003 2 28 
I 110003 37 11 
I 110004 7 15 
I 110004 12 24 
I 110004 22 8 
I 110006 6 18 
I 110009 4 40 
I 110009 6 27 
I 110009 9 12 
I 110009 10 14 
I 110009 16 55 
I 110009 20 19 
I 110009 34 42 
I 110009 38 29 
I 110009 57 20 
I 110009 60 13 
I 110010 1 14 
I 110010 8 14 
I 110010 67 16 
I 110011 6 33 
I 110012 1 12 
I 110012 2 8 
I 110012 3 13 
I 110012 7 20 
I 110012 8 8 
I 110012 14 12 
1 110012 23 20 
I 110012 29 11 
I 110012 31 11 
I 110012 33 14 
I 110012 44 2 
I 110012 50 13 
I 110012 52 19 
I 110012 53 2 
I 110012 59 2 
I 110012 66 28 
I 110013 1 3 3 
I 110013 2 2 
I 110013 3 11 
I 110013 4 18 
I 110013 6 41 
I 110013 13 15 
I 110013 17 26 
I 110013 29 13 
I 110013 31 13 
I 110013 33 16 
I 110013 37 12 
I 110013 39 18 
I 110013 44 8 
I 110013 50 15 
I 110013 53 7 
I 110013 57 4 
I 110013 57 5 
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Parts Page Ref. Weight1 Parts Page Ref. Weight1 Parts Page Ref. Weight 
NO. No. No. Lg) I No. No. No. (n) I No. No. No. (a) 

110013 59 8 I 110070 12 17 I 140002 10 12 
110013 66 2 
110013 70 4 
110015 i0 2 
110016 1 18 
110016 4 32 
110016 11 43 
110016 13 4 
110016 49 4 
110016 51 4 
110017 11 46 
110022 49 17 
110022 51 Ii 
110026 4 47 
110026 12 26 
110029 4 23 
110031 34 25 
110033 11 26 
110033 23 12 
110035 3 30 
110035 4 43 
110035 7 12 
110036 5 16 
110036 10 17 
110038 15 8 
110039 49 25 
110039 51 25 
110042 41 32 
110042 43 32 
110042 49 42 
110042 52 22 
110044 16 50 
110044 57 17 
110044 60 11 
110045 1 6 
110046 7 28 
110047 15 50 
110047 16 38 
110047 18 41 
110047 22 4 
110047 34 10 
110047 40 25 
110048 3 3 
110048 44 12 
110048 49 36 
110048 50 19 
110048 51 36 
110048 59 12 
110049 67 IO 
110054 2 4 
110064 12 28 
110065 8 27 
110065 63 53 
110068 41 23 
110068 43 23 

I 1lOOil 9 17 
l 110071 21 27 
I 110071 30 29 
I 110071 32 29 
I 110074 37 14 
I 110075 37 16 
I 110094 7 33 
I 110102 44 22 
I 110102 53 14 
I 110102 59 22 
I 110106 22 15 
I 
I 120001 37 6 
I 120006 6 6 
I 120006 7 6 
I 120006 9 5 
I 120006 10 5 
I 120006 11 4 
I 120006 23 10 
I 120008 9 10 
I 120009 23 3 
I 120009 37 21 
I 120010 8 20 
I 120011 7 17 
I 120013 9 32 
I 120013 38 2 
I 120013 49 6 
I 120013 51 6 
I 120017 1 28 
I 120017 8 23 
I 120018 23 17 
I 120018 37 4 
I 120018 49 23 
I 120018 51 23 
I 120021 52 6 
I 120049 6 2 
I 120049 7 2 
I 120049 9 2 
I 120049 10 2 
I 
I 130001 9 16 
I 130001 21 26 
I 130001 30 28 
I 130001 32 28 
I 130002 12 7 
I 130003 3 34 
I 130003 12 35 
I 130003 50 3 
I 130003 52 3 
I 130006 23 14 
I 130007 4 16 
I 
I 140000 11 17 
I 140001 11 11 

I 140002 32 33 
I 140003 6 13 
I 140004 9 21 
I 140004 21 31 
I 140004 30 33 
I 140010 22 12 
I 140011 70 23 
I 140012 15 5 
I 140014 7 32 

I 150004 3 14 

I 160001 1 8 
I 160001 5 11 
I 160001 8 33 
I 160001 11 33 
I 160001 12 3 
I 160001 13 3 
I 160001 23 5 
I 160001 34 17 
I 160001 63 56 
I 160002 6 4 
I 160002 7 4 
I 160002 9 23 
I 160002 21 33 
I 160002 30 35 
I 160002 32 35 
I 160003 6 8 
I 160003 7 8 
I 160003 10 8 
I 160003 11 2 
I 160003 12 10 
I 160005 5 39 
I 160007 5 2 
I 160007 8 26 
I 160007 11 21 
I 160007 12 2 
I 160016 6 50 
I 160027 5 14 

I 170000 8 11 
I 170005 34 3 
I liOOl9 23 7 
I 170031 34 7 
I 170032 34 32 
I 170034 37 8 

I 180001 8 6 
I 180002 12 16 
I 180002 24 24 
I 180002 25 25 
I 180003 12 21 
I 180014 10 18 
I 180021 23 18 
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parts Page Ref. Weight1 Parts Page Ref. Weight 
NO. No. No. (.I?) I No. N;. No. 

I 310065 30 40 
190001 11 41 
190003 8 1 
19004F 37 10 

I 310065 32 40 
I 310066 2 6 
I 310073 14 29 
I 310089 9 24 

I 310089 21 34 
I 310089 30 36 
I 310089 32 36 
I 310090 13 7 

210009 9 30 
210009 21 46 
210009 30 42 
210009 32 42 

270001 41 25 
270001 43 25 
250016 46 20 
270016 47 20 
270016 55 20 
270016 56 20 
270016 61 2 0 
270016 62 20 

280000 63 54 

300000 11 10 
300004 1 27 
300005 8 19 
300007 44 23 
300007 53 13 
300007 59 23 
300008 6 12 
300008 9 20 
300008 10 11 
300008 21 30 
300008 30 32 
300008 32 32 
300009 9 9 
300011 5 3 
300028 37 15 
300031 50 28 
300031 66 23 
300033 50 29 
300033 66 24 
300040 21 27 
300040 25 22 
300043 1 34 
300046 i 34 

310001 6 46 
310005 6 44 
310009 5 29 
310017 41 4 
310017 43 4 
310021 5 42 
310023 13 8 
310051 6 16 
310065 9 28 
3100fi5 21 38 

I 320000 14 6 
I 320001 14 9 
I 320002 14 18 
I 320003 14 19 

I 330006 6 10 
I 330014 1 25 

I 350007 70 25 

I 390010 2 16 
I 390014 49 39 
I 390014 51 39 
I 390097 2 18 
I 390098 2 17 
I 390140 72 
I 390143 72 
I 390144 72 
I 390145 72 
I 390146 72 
I 390147 72 
I 390148 72 

I 910000 71 10 
I 910001 71 7 
I 910003 71 14 

I 911001 71 6 
I 911002 71 5 
I 911006 71 9 
I 911060 71 19 

I 930052 71 12 
I 930053 71 13 
I 930055 71 27 

I 1057013 59 31 
I 1057086 53 21 
I 
I 1062000 49 3 
I 1062001 51 3 

I 1066063 52 28 

I 1070001 44 20 

Page = 9 

Parts Page Ref. Weight 
NO. No. No. (~1 

1070001 59 20 

1090133 48 21 

1091013 68 7-2 
1091082 68 7-l 

1094008 68 25 
1094011 48 3 

1096000 48 12 
1096004 48 28 
1096005 48 29 

1097000 48 4 
1097001 48 9 

1200001 53 4 
1200001 66 11 
1200004 50 1 
1200005 52 1 
1200006 66 1 
1200008 44 17 
1200008 59 17 
1200009 44 16 
1200009 59 16 
1200011 44 15 
1200011 59 15 
1200182 64 12 
1200198 53 12 
12002rl2 53 3 

1249146 59 29 
1249149 50 22 

1260000 68 10 

1298000 48 13 

2020003 24 26 

2049401 

2100004 
2100006 
2100008 
21oono9 

1 36 

1 32 
11 
1 11 
7 23 

2100011 
2100012 
2100013 12 
2100014 13 
2100017 2 11 
2100018 2 9 
2100019 2 10 
2100020 2 12 

I 7 
19 
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Flarts Page Uef. Weight1 Parts Page Ref. Weight.1 Parts Page Ref. Weight 
x0. No. No. (al I No. NO. No. (a) I No. No. No. (d 

2100021 7 21 I 2100090 5 I I 2100202 5 31 
2100024 2 24 I 2100092 5 6 
2100027 15 51 I 2100093 3 9 
2100027 16 57 I 2100096 5 36 
2100027 18 43 I 210009i 5 35 
2100028 2 1 I 2100098 5 38 
2100029 3 27 I 2100104 5 21 
2100030 3 29 I 2100109 5 18 
2100032 13 9 I 2100110 3 24 
2100034 5 37 I 2100111 5 15 
2100035 3 1 I 2100112 5 19 
2100037 3 26 I 2100113 5 7 
2100039 3 6 I 2100114 5 33 
2100045 3 16 I 2100117 5 22 
2100047 3 4 I 2100120 5 12 
2100048 2 5 I 2100122 3 10 
2100049 2 3 I 2100136 6 11 
2100050 15 17 I 2100137 6 7 
2100050 18 8 I 2100138 6 14 
2100051 15 18 I 2100140 6 17 
2100051 16 52 I 2100142 13 17 
2100051 18 9 I 2100144 6 3 
2100052 15 19 I 2100145 6 32 
2100052 16 53 I 2100148 6 38 
2100052 18 10 I 2100152 6 43 
2100053 1 17 I 2100160 7 1 
2100054 1 19 I 2100161 7 7 
2100060 4 39 I 2100161 11 1 
2100062 4 15 I 2100162 7 5 
2100063 4 17 I 2100164 7 11 
2100065 21 44 I 2100165 7 10 
2100071 4 22 I 2100166 7 27 
2100073 4 10 1 2100167 7 30 
2100054 26 9 I 2100168 7 31 
2100074 27 9 I 2100169 7 25 
2100074 28 9 I 2100170 7 22 
2100074 29 9 I 2100171 7 16 
2100074 30 9 I 2100173 7 3 
2100074 32 9 I 2100X4 7 24 
2100074 36 9 I 2100177 24 28 
2100074 40 9 I 2100179 8 28 
2100076 17 24 I 2100181 8 3 
2100076 57 3 I 2100184 8 7 
2100079 17 23 I 2100186 8 10 
2100079 57 2 I 2100187 8 9 
2100081 2 14 I 2100188 8 31 
2100082 17 27 I 2100189 8 30 
2100082 44 3 I 2100190 8 29 
2100082 53 8 I 2100192 8 24 
2100082 57 34 I 2100193 8 17 
2100082 59 3 I 2100193 68 26 
2100083 57 35 I 2100194 8 15 
2100083 58 14 I 2100195 8 12 
2100088 9 3 I 2100197 8 21 
2100088 10 3 I 2100199 8 32 

I 2100204 9 6 
I 2100205 9 8 
I 2100210 10 4 
I 2100211 10 10 
I 2100215 10 1 
I 2100219 10 9 
I 2100221 9 19 
I 2100226 9 14 
I 2100226 21 24 
I 2100226 30 26 
I 2100226 32 26 
I 2100227 9 15 
I 2100227 21 25 
I 2100227 30 27 
I 2100227 32 27 
I 2100229 4 48 
I 2100240 11 19 
I 2100241 11 14 
I 2100242 11 13 
I 2100243 11 15 
I 2100244 11 16 
I 2100248 11 8 
I 2100249 11 9 
I 2100250 11 3 
I 2100251 11 5 
I 2100252 11 28 
I 2100253 11 30 
I 2100255 13 lfi 
I 2100256 11 35 
I 2100260 11 18 
I 2100262 11 31 
I 2100263 11 37 
I 2100265 11 44 
I 2100266 11 12 
I 2100267 11 32 
I 2100267 23 4 
I 2100269 11 27 
I 2100272 5 30 
I 2100272 23 23 
I 2100273 10 7 
I 2100275 12 14 
I 2100276 12 15 
I 2100277 12 12 
I 2100278 12 13 
I 2100279 12 20 
I 2100280 12 8 
I 2100281 12 6 
I 2100283 12 
I 2100284 12 

; - 

I 2100288 11 20 
I 2100289 12 18 
I 2100301 12 34 
I 2100312 5 9 
I 2100314 13 14 
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Parts Page Ref. Weight.1 Parts Page Ref. Weight.1 Parts Page Ref. Weight 
NO. No. No. Lpi I No. No. No. Lgl I No. No. No. (al 

2100315 13 11 I 2100592 4 26 I 2100866 12 30 
2100318 3 12 
2100325 14 1 0 
2100336 70 21 
2100337 70 15 
2100338 70 16 
2100339 70 5 
2100346 24 23 
2100346 25 24 
210034i 24 25 
2100349 15 6 
2100353 I5 7 
2100354 15 4 
2100363 13 2 
2100364 5 10 
2100369 14 21 
2100370 5 32 
2100374 70 24 
2100375 70 13 
2100381 70 1 
2100382 70 3 
2100383 13 10 
2100385 15 1 
2100417 3 33 
2100478 40 24 
2100501 5 13 
2100502 6 28 
2100503 6 24 
2100504 6 25 
2100518 8 22 
2100520 21 12 
2100522 21 45 
2100523 13 19 
2100524 13 18 
2100525 3 5 
2100526 3 7 
2100532 6 37 
2100533 6 45 
2100534 2 27 
2100535 6 47 
2100536 6 48 
2100538 2 19 
2100540 6 9 
2100541 14 11 
2100550 23 29 
2100551 23 9 
2100552 23 8 
2100553 23 11 
2100555 23 6 
2100556 23 2 
210055i 23 24 
2100558 23 22 
2100560 23 19 
2100579 8 4 
2100580 8 5 

I 2100601 11 42 
I 2100602 12 4 
I 2100603 12 1 
I 2100606 4 31 
I 2100611 8 25 
I 2100615 5 20 
I 2100617 5 34 
I 2100620 fi 15 
I 2100621 6 51 
I 2100624 5 8 
I 2100625 5 5 
I 2100641 5 28 
I 2100641 22 1 
I 2100642 5 44 
I 2100642 6 20 
I 2100650 25 20 
I 2100651 25 18 
I 2100652 25 17 
I 2100655 5 43 
I 2100662 5 27 
I 2100667 9 25 
I 210066i 21 35 
I 2100667 30 37 
I 2100667 32 37 
I 2100671 11 22 
I 2100672 11 23 
I 2100673 11 24 
I 2100674 11 25 
I 2100800 I 38 
I 2100816 37 1 
I 2100830 23 1 
I 2100832 1 31 
I 2100833 44 38 
I 2100833 52 30 
I 2100833 59 33 
I 2100833 66 27 
I 2100845 4 23 
I 2100846 4 20 
I 2100847 4 19 
I 2100848 4 44 
I 2100849 4 45 
I 2100850 9 11 
I 2100851 9 34 
I 2100852 10 13 
I 2100853 4 42 
I 2100854 9 33 
I 2100855 2 26 
I 2100856 2 22 
I 2100860 3 17 
I 2100861 3 18 
I 2100862 3 21 
I 2100863 1 21 
I 2100864 1 20 
I 2100865 12 27 

I 2100867 12 31 
I 2100868 12 33 
I 2100869 12 32 
I 2100870 12 29 
I 2100872 5 17 
I 21008i3 3 31 
I 2100874 3 32 
I 2100875 1 26 
I 2100880 9 13 
I 2100881 21 23 
I 2100881 30 25 
I 2100881 32 25 
I 2100884 9 18 
I 2100885 21 28 
I 2100885 30 30 
I 2100885 32 30 
I 2100890 9 37 
I 2100890 21 47 
I 2100890 30 45 
I 2100890 32 45 
I 2100892 9 27 
I 2100892 21 37 
I 2100892 30 39 
I 2100892 32 39 
I 2100895 13 5 
I 2100896 13 20 
I 2100898 6 1 
I 2100899 6 5 
I 2100900 9 1 
I 2100901 9 4 
I 2100902 10 6 
I 2100903 9 22 
I 2100903 21 32 
I 2100903 30 34 
I 2100903 32 34 
I 2100905 21 42 
I 2100905 30 43 
I 2100905 32 44 
I 2100906 30 24 
I 2100906 32 24 
I 2100907 9 7 
I 2100918 3 25 
I 2100920 13 12 
I 2100921 3 2 
I 2100925 2 7 
I 2100926 14 24 
I 2100927 14 25 
I 2100928 14 26 
I 2100929 14 27 
I 2100930 14 7 
I 2100931 14 8 
I 2100932 14 14 
I 2100933 14 17 
I 2100934 14 15 
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ZlO(l935 13 1 I 2101103 49 16 
2100945 21 22 
2100946 21 20 
2100946 30 22 
2100946 32 22 
2100947 21 41 
2100951 14 22 
2100952 14 23 
2100957 14 4 
2100958 14 1 
2100961 3 15 

2101011 41 24 
2101011 43 24 
2101020 15 30 
2101020 16 18 
2101020 18 21 
2101021 15 29 
2101021 16 17 
2101021 18 20 
2101022 15 44 
2101022 16 32 
2101022 18 35 
2101026 15 24 
2101026 16 12 
2101026 18 15 
2101027 15 23 I 2101122 49 41 
2101027 16 11 I 2101123 50 2 
2101027 18 14 I 2101123 52 2 
2101038 63 57 I 2101124 44 19 
2101040 66 9 I 2101124 53 6 
2101043 44 26 I 2101124 59 19 
2101043 66 10 I 2101124 66 12 
2101045 53 9 I 2101131 49 38 
2101045 59 26 I 2101131 51 38 
2101048 16 51 I 2101133 16 40 
2101050 57 18 I 2101133 57 7 
2101054 59 24-l I 2101133 60 1 
2101055 59 24-2 I 2101134 16 41 
2101056 46 1 I 2101134 57 8 
2101056 61 1 I 2101134 60 2 
2101057 45 1 I 2101136 49 26 
2101057 62 1 I 2101136 51 26 
2101058 41 33 I 2101137 49 14 
2101058 43 33 I 2101137 51 14 
2101059 41 31 I 2101138 44 5 
2101059 43 31 I 2101138 52 18 
2101089 21 29 I 2101138 59 5 
2101089 30 31 I 2101140 21 14 
2101089 32 31 I 2101141 21 21 
2101091 31 23 I 2101141 30 23 
2101100 49 5 I 2101141 32 23 
2101100 51 5 I 2101148 46 22 
2101101 49 1 I 2101148 47 22 
2101101 51 1 I 2101148 55 22 

/ 2101103 51 16 
I 2101104 49 15 
I 2101104 51 15 
I 2101105 49 11 
I 2101105 51 11 
I 2101106 49 10 
I 2101106 51 10 
I 2101107 49 19 
I 2101107 51 19 
I 2101108 49 22 
I 2101108 51 22 
I 2101109 49 7 
I 2101109 51 7 
I 2101113 44 24 
I 2101113 53 10 
I 2101115 52 21 
I 2101116 44 4 
I 2101116 53 24 
I 2101116 59 4 
I 2101117 55 1 
I 2101118 56 1 
I 2101119 49 24 
I 2101119 51 24 
I 2101121 49 21 
I 2101121 51 21 

Parts Page Ref. Weight 
No. NO. No. (~1 

2101148 56 22 
2101148 61 22 
2101148 62 22 
2101171 
2101171 
2101172 
2101172 
2101172 
2101172 
2101172 
2101172 
2101182 
2101182 
2101240 
2101241 
2101242 
2101243 
2101244 
2101245 
2101246 
2101247 
2101248 
2101249 
2101250 
2101251 
2101252 
2101253 
2101254 
2101255 
2101257 
2101258 
2101259 
2101260 
2101268 
2101276 
2101277 
2101278 
2101280 
2101281 
2101282 
2101283 
2101285 
2101286 
2101288 
2101330 
2101330 
2101330 
2101330 
2101330 
2101330 
2101390 
2101391 
2101393 
2101394 
2101395 

49 18 
51 18 
46 19 
47 19 
55 19 
56 19 
61 19 
62 19 
17 22 
57 1 
34 1 
34 6 
34 9 
34 2 
34 11 
34 15 
34 12 
34 26 
34 18 
34 22 
34 23 
34 41 
34 31 
34 35 
34 40 
34 33 
34 38 
34 19 
34 16 
34 13 
34 44 
22 14 
22 13 
22 lfi 
22 3 
22 5 
21 43 
21 11 
23 26 
23 25 
23 27 
46 25 
47 25 
55 25 
56 25 
61 25 
62 25 
64 2-1 
64 l-l 
64 3-l 
64 28 
64 29 
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2101407 21 15 I 21(17030 15 13 
NO. NO. No. (a) 

2107232 42 11-3 
2101407 30 14 
2101407 32 14 
2101431 21 1 
2101431 30 10 
2101431 32 10 
2101432 21 2 
2101432 30 11 
2101432 32 11 
2101433 21 3 
2101433 30 12 
2101433 32 12 
2101435 15 3 
2101450 70 8 
2101451 70 9 
2101452 44 7 
2101452 50 14 
2101452 59 7 
2101453 23 13 
2101454 23 15 
2101463 37 18 
2101547 67 1 
2101548 67 8 
2101549 67 9 
2101550 67 15 
2101551 67 2 
2101570 37 7 
2101571 3i 2 
2101572 37 9 
2101573 37 5 
2101574 37 13 
2101575 37 17 
2101576 37 20 
2101577 38 7 
2101578 38 28 
2101579 38 4 
2101580 38 9 
2101581 38 32 
2101582 38 33 

2106011 21 19 

2107000 15 14-1 
2107000 20 5-3 
2107004 15 14-2 
2107004 16 5 
21OiOO4 18 5 
2107006 19 5-l 
2107008 19 5-2 
2107009 19 5-3 
2107011 27 14-1 
2107017 27 25-l 
2107019 27 14-2 
2107020 19 5-4 
2107023 27 25-2 

2107030 
2107030 
2107031 
2107032 
2107032 
2107032 
21OiO36 
2107037 
2107037 
2107039 
2107039 
2107042 
2107042 
2107044 
2107068 
2107069 
2107084 
2107085 
2107085 
2107203 
2107219 
2107219 
2107220 
2107220 
2107220 
21oi220 
2107221 
2107221 
2107221 
2107221 
2107222 
2107222 
2107222 
2107222 

16 
18 
15 
15 
16 
18 
19 
19 
27 
27 
42 
27 
42 
27 
36 
36 
24 

2107232 45 11-3 
2107232 54 18-3 

10-l 2107233 26 25-2 
10-2 2107233 42 11-4 

2107233 45 
2107234 28 
2107243 19 
2107243 42 
2107244 31 
2105245 31 
2107246 31 
2107247 58 
2107247 60 
2107250 36 
2107253 20 
2107253 42 
2107254 20 
2107254 42 
2107255 20 
2107256 20 
2107257 60 
2107262 21 
2107263 21 
2107264 21 
2107268 25 
2107269 25 
2107270 42 

11-4 
19 
16 
21-1 

7-l 
7-2 

4-1 
4-3 

13-1 
30 
20-2 
31 
21-2 
28 
15-1 
11-l 

7-3 
5 

28-l 
26 

5-l 
27-l 

5-2 
27-2 24 

2 ‘5 
39 

5-4 
16 
28-2 

2 
5 

42 
45 

8 
42 
45 
54 

8 
8 

44-l 
5-l 
5-l 
5-l 

44-2 
5-2 
5-2 
5-2 

44-3 
5-3 
5-3 
5-3 

44-4 
5-4 
5-4 
5-4 

24-l 
26-l 
19-1 
24-2 
26-2 
19-2 

8 

9 
25-l 
14 

4 
41 
14-2 

8 
42 
45 

2107278 40 
2107279 39 

54 
8 

42 
45 
54 

2107280 
2107280 
2107280 
2107280 
2107280 
2107280 
2107280 
2107280 
2107282 
2107286 
2107286 
2107289 
2107291 
2107291 
2107300 
2107301 
2107302 
2107303 
2107305 
2107310 
2107311 
2107312 
2107313 
2107314 
2107317 

8 
26 
42 
45 
54 
57 
58 

4 
25 

4 
18 
16 
15 
20-l 

2105223 
2107223 
2107223 
2107223 
2107224 
2107224 
2107224 
2107225 
2107225 
2107225 

8 
42 
45 60 

28 54 
42 
57 
60 
42 
57 
60 
40 
26 
42 
45 
54 
26 
42 

19 
42 
31 
20 
42 

8 
8 
8 
8 

39 
26 
26 
26 
26 
28 
57 

26 
38-l 

2107229 
2107230 

17 
17-2 

38-2 
38-3 
38-4 

l-3 
11-2 
11-3 
21-l 
24-2 
13 
22-l 

2107230 
21Oi230 
2107230 
2lOi231 
2107231 

11-l 
11-l 
18-l 
17-3 
11-2 
11-2 
18-2 
25-l 

2107231 45 
1 2107231 54 

2107232 26 
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Parts Page Hcf. Weight1 parts Page Fbf. Weight 
a. NO. No. &) I No. No. No. (gl 

Parts F’age Ref. Weight 
NO. NO. No. (a) 

I 2107653 33 7 21Oi317 60 15-1 2107621 
2107318 57 22-2 2107622 
21Oi318 60 15-2 2107623 
2107319 58 1 2107623 
2107319 60 27-1 2107624 
2107320 54 l-l 21Oi625 
2107321 54 l-2 2107626 
2107322 54 l-3 2107627 
2107323 54 l-4 21Oi628 
2107324 54 li-1 2107629 
2 107325 54 li-2 2107629 
2107326 54 17-3 2107631 
2107335 42 l-1 2107631 
21Oi335 45 l-l 2107631 
2107336 42 l-2 2107631 
2107336 

2107337 

4 5 

45 

1-2 

l-3 
2107338 42 

21Oi337 42 

1-4 
2107338 

l-3 

45 l-4 
21Oi339 42 10-l 
2107339 45 10-l 
2107340 42 10-2 
2107340 45 10-2 
2107341 42 10-3 
2107341 45 10-3 
2107342 42 10-4 
2107342 45 10-4 
2107346 19 13 
2107347 31 l-l 
2107348 31 l-2 
2107349 31 1-3 
21Oi350 19 l-l 
2107351 19 l-2 
2107352 19 1-3 
2107353 19 l-4 
2107354 27 23-l 
210i355 27 23-2 
210735fi 27 10-l 
2107357 27 10-2 
2105358 42 19-l 
2107359 42 19-2 
2107372 42 23-l 
21Oi373 42 23-2 
2107378 20 l-l 
2107385 39 l-l 
2107386 39 l-2 
2107389 36 25 
2107390 36 11-2 
2107393 20 1-2 
2107394 42 25-2 
2107397 40 11 
21073.98 60 27-2 

2107620 29 17-l 
2107620 31 16-l 

2107640 
21Oi640 
2107640 

2107631 

2107640 
210TG40 
2107640 
2107640 

2107636 

2107640 
2107640 
2107610 
21OiF 10 
2105640 
2107640 
2107640 
2107640 
21O7640 
2107640 
2107640 
21Oi640 
21Oi640 
2107643 
2107643 
2107643 
21Oi643 
210iF43 
2107644 
2107650 
2107650 
2107650 
2107650 
2107651 
2107651 
2107651 
2107651 
21Oi652 

2107fi.52 
2107652 
2107653 

42 12-l 
54 19-l 
29 17-2 
31 16-2 
42 12-2 
54 19-2 
29 33 
42 12-3 2108000 15 20-2 
54 19-3 2108001 15 20-l 
31 16-3 
33 1 
29 20 
31 17 

54 11 

33 4 
42 13 

40 18 
8 45 

15 15 
16 6 
18 fi 
19 17 
20 6 
21 9 
26 18 
27 32 
28 20 
31 8 
35 8 
36 16 
42 6 
42 22 
45 6 
54 6 
51 21 
58 6 
60 20 
29 22 
31 19 
33 8 
42 15 
54 13 
39 8 
29 21-l 
31 18-l 
42 14-l 
54 20-l 
29 21-2 
31 18-2 
42 14-2 
54 20-2 
29 34 
42 Id-3 

54 20-3 
31 18-3 

2107670 29 25 
2107670 31 21 
2107670 33 11 
2107670 42 17 
2107670 54 15 

2108002 6 
2108003 fi 
2108004 26 
2108004 27 
2108004 29 
2108004 36 
2108005 26 
2108005 27 
2108005 29 
2108005 36 
2108006 26 
2108006 27 
2108006 29 
2108006 36 
2108007 6 
2108008 57 
2108008 60 
2108010 19 
2108010 39 
2108011 57 
2108011 60 
2108012 6 
2108013 58 
2108013 fi0 
2108014 26 
2108014 27 
2108015 24 
2108016 24 
2108017 24 
2108021 27 
2108024 19 
2108026 19 
2108026 39 
2108030 28 
2108032 16 
2108043 31 
2108044 31 
2108045 31 
2108062 30 
2108063 30 
2108064 30 
2108096 21 
2108097 69 

2108100 28 
2108110 20 
2108111 20 

30-l 
30-2 
22-2 
21-l 
31-1 
22-l 
22-3 
21-2 
31-2 
22-2 
27-l 
27-l 
36 
28 
30-3 
31-2 
24-2 
11-2 
13-1 
31-1 
24-l 
30-4 
10 
29-l 
27-2 
27-2 
13 
11 
12 
37 
11-l 
11-3 
13-2 
22 

8 
24-l 
24-2 
24-3 
18-1 
18-2 
18-3 
17 

8 
II 
IO-3 
10-I 
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parts Pane Ref. Weiehtl parts Pane Ref. Weight I Parts Pace hef. Weiaht 
No - 

2108112 
2108113 
2108114 
2108114 
2108115 
2108116 
2108118 
2108119 
2108120 
2108128 
2108129 
2108133 
2108134 

2109000 
2109000 
2109000 
2109001 
2109001 
2109001 
2109005 
2109005 
2109006 
2109007 
2109007 
2109007 
2109009 
2109009 
2109009 
2109009 
2109009 
2109009 
2109009 
2109010 
2109010 
2109011 
2109011 
2109015 
2109015 
2109016 

2109016 
2109017 
2109018 
2109019 
2109020 
2109020 
2109021 
2109021 
2109022 
2109023 
2109030 
2109031 
2109032 
2109033 
2109052 

NO. 
21, 
20 
20 
25 
20 
20 
40 
60 
26 
69 
20 
25 
25 

15 
16 
18 
15 
16 10 
18 13 
12 22-2 
39 14 
12 23 

NO. 
10-2 
10-4 
13 
12 
14 
12 
22 
29-2 
22-l 

5 
17 
11 
13 

21 
9 

12 
22 

12 22-l 
20 11 
25 15 

22-3 12 
21 
26 
27 
28 
29 
32 
57 
60 
57 
60 
58 
60 
58 

60 
24 
24 
24 
35 
36 
35 
36 
36 
36 
31 
31 
31 
31 
18 

18 
23 
22 
23 
32 
19 
32 
25 
33 
26 
11 
30 
12 

31 
17 
18 
19 
10 
23-l 
11 
24-l 
23-2 
24-2 
25-2 
26 
27 
25-l 
42 

ho. 
2109052 
2109052 
2109052 
2109052 
2109052 
2109052 
2109052 
2109067 
2109068 
2109070 
2109072 
2109074 
21090iti 
2109078 
2109084 
2109085 
2109086 
2109130 
2109130 
2109130 
2109130 
2109130 
2109131 
2109131 
2109131 
2109131 
2109134 
2109134 
2109135 
2109200 
2109201 
2109202 
2109308 
2109320 
2109322 
2109322 
2109322 
2109322 
2109322 
2109324 

2109326 
210934 1 
2109342 
2109342 
2109346 
2109347 
2109348 
2109348 
2109348 
2109348 
2109349 
2109907 
2109911 
2109917 
2109917 

L. 
lu‘o. 

19 
25 
27 
28 
30 
32 
39 
12 
40 
69 
69 
69 
69 
69 
30 
30 
30 
26 
27 
29 
36 
40 
26 
27 
29 
36 
30 
32 
28 

6 
10 
28 
69 

9 
26 
27 
29 
36 
40 
19 

27 
28 
30 
32 
21 
10 
19 
27 
30 
32 
69 
57 
16 
41 
43 

No. 
12 
16 
38 
24 
21 
21 
15 
25 
23 

1 
3-l 
2 

3-2 
19-l 
19-2 
20 
20 
18 
29 
20 
20 
26 
26 
35 
27 
15 
15 
10 
35 
16 
25 

29 
10 
20 
16 
10 
10 
10 

36 
12 
41 
41 
40 
15 

9 
35 
43 
43 

6 
6 

39 

&il I No. No. No. (al 
I 2109932 48 1 
I 
I 2110242 5 23 
I 2110243 5 24 
I 2110327 63 55 
I 2110361 8 16 

I 2111050 41 2 
I 2111050 43 2 
I 2111051 41 3 
I 2111051 43 3 
I 2111055 41 9 
I 2111055 43 9 
I 2111056 41 13 
I 2111056 43 13 

2111057 
2111057 
2111058 
2111058 
2111059 
2111059 
2111060 
2111060 
2111061 
2111061 
2111062 
2111062 
2111063 
2111063 
2111066 
2111066 

~ 2111067 
2111067 

41 15 
43 15 
41 22 
43 22 
41 12 
43 12 
41 19 
43 19 
41 17 
43 17 
41 16 
43 16 
41 6 
43 6 
41 18 
43 18 
41 20 
43 20 

I 2117000 26 14-l 
I 2117011 26 17-l 

2117012 26 11-l 

I 212CJO24 7 9 
i 2120111 34 4 

I 2121021 66 6 
I 2121034 49 30 
I 2121034 51 30 
I 2121111 22 10 
I 2121234 22 6 
I 2121235 22 7 
I 2121236 22 9 
I 2121237 22 11 
I 
I 2128010 32 18 

I 2129106 6 21 
I 2129311 21 39 
I 2129423 2 29 
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Parts Page Ref. Weight1 Parts Page Ref. Weight1 Parts 
NO. 

Page Ref. Weigh 
No. No. (al I No. No. No. (al I No. No. No. (0) 

I I 
3100345 13 13 I I 
3100370 14 2 I I 
3100371 14 16 I I 

I I 
9620631 71 2 I I 
9620663 71 22 I I 
9620665 71 28 I I 
9620670 71 3 I I 
9620673 71 8 I I 
9620675 71 11 I I 
9620678 71 23 I I 
9620679 71 24 I I 
9620680 71 25 I I 
9620681 71 26 I I 
9620688 71 18 I I 
9620689 71 4 I I 
9620690 71 21 I I 
9620691 71 20 I I 
9620693 71 l-l I I 
9620694 71 l-2 I I 
9620700 71 17 I I 
9620702 71 15 I I 
9620703 71 16 I I 

I I 
I I 
I I 
I I 




